
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4124 GENERATOR PARTS LIST GAS-4124 

Frame & Field Assembly & Parts Used With Comm. End Plate Assembly (Con't.) 

Part 
No. 

GAS-20 
( GAS-.'3001) 

GJ.S-29 
GAS-40 
GAS-41 
GAS-44 
GAS-45 
GAS-47 
GBF-36 

X-1423 
GAS-2005 
GAS-1007A 

X-1424 
GAS-1008A 

X-959 
GBF-55 

MN-21 
MZ-38 

X-140 
X-1274 
X-1275 
X-1350 

SX-1377 
X-196 
X-544 

5X-1377 

Comm. End 

GJ.S-69 
GAS-70 
GAS-71 
GAS-77 
GA�-78 

( GAS-3068A) 
GAS-51 

GAS-68 
GAS-2021L 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GJ.S-17 
GAS-18 
GAS-1021L 

8X-122 
X-1275 

GAS-2072LA 

GAS-13t 
GAS-15 
GJ.S-18 
GAS-1072LA 

8X-878 

X-1275 

No. 
Used Name of Part 

1 2 3 4 5 

2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Ins. Washer - Special 
1 Ins. Bushing 
1 Field Connection Ins. 
4 Field Coil Holder 
1 Terminal Lead Assy. 
1 Terminal Post 
1 Terminal 
1 FIELD COIL ASSY. -C011P. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy.-Right 
1 Side Terminal 
1 Ins. Washer 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-Z2 Hex. Nut 
2 3/16 Skpf. Washer 
1 #8 Skpf. Washer 
1 #6-32x7/16 Flat Hd. Sc. 
1 #10-32 Hex. Nut 
1 #10 Lock Washer 
2 #10 Lock Washer 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Felt ·Washer 
1 relt Washer Retainer 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
1 Comm. End Plate 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 Side Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
1 Brush Holder Plate 

Part Ansy. 
2 #B-32xl/2 Fill. Hd. Sc. 
2 #8 Skpf. Washer 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - Third 
1 brush Holder 
1 Brush Spring 
1 3rd Brush Holder Plate 

Part Auy. 
1 #8-32x7/l6 Fill. Hd. 

Screw 
1 #G Skpf . Washer 

1 2 3 4 5 

Part 
No. 

8X-55 
X-195 
X-4b9 

IA -175 
8X-61 

X-63 
X-293 

No. 
Used Name of Part 

1 2 3 4 5 

3 #8-32x0/8 Rd. Hd. Screw 
1 #E Lock '.'lasher 
1 1/4 Oiler - rress in Type 
1 Flat Steel ·vasher 
1 �10-32x7/16 Flat Hd. Screw 
3 1!8-32x3/8 r'lat Hd. Screw 
1 BALL BEARING - S.A.E. #201 

Armaturfl Assembly & Parts Used With 

GAS-3076 
GA;2;-f3 

IA-158 
X-160 
X-1278 
X-1460 

I:rive End 

GAS-1075 
DB-13 

GAS-73 
r.t..s-74 
GAS-75 
IGP-34 

sc -127 
6X-55 

X-195 
X-294 
X-489 

GAS-1024 
X-714 

8X-794 

1 ARr.IA'IURE ASSEMBLY 
1 Snap Ring 
1 Snap Ring 
1 7/16-20 Hex. Nut 
1 7/16 Skpf. ;'Ia she r 
1 #212 Woodruff Key 

Ht::ad Assembly & Parts Used With 

1 Drive End Head Assembly 
1 Flat Felt Guard 
1 Cupped felt Guard 
1 Bearing Retainer 
1 D.E. Head 
1 Felt Wick 
1 Felt V''asher 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 BALL BEARING - S.A.E. #202 
1 1/4 Oiler - Press ir. TyPe 

Miscellaneous Parts 

1 Head Band Assembly 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Rut 

1 2 3 4 5 

(Issued 5-16-39) 

t SERVICE BRUSH SET nAS-2012. 

UNIT APPLICJ.'l'ION 

GAS-4124 Wisconsin :.1otor 

Priaccd ia U.S. A. file ia 

"NOTE: Where pan awaben are abowa ia pueatbelit 
they are Cor .refereace oaly. By lCD ��pans cbe 
complete put DID be UKmbled a • N 

llquipmat 4k Plnl Lilu BiDder 



�' " Jir'.� 
���/:a 

8�378 ../� � 

-- f ./'\ 
\�l 

GAS -J07.2LA ---;;,--

)(-481 

C.4S� 

CAS-7., 

����� 2Jo/l� \ 14-175 

.)(-' 3 
�As-,9 
,, 

\\ \:t:!ff � 

JO<<IA 

c..,:l
·l 

--�."-

� �AS-tly 
t]X-55" \_ 

I 
\ 

. , ..... THIRD BRUSH 

(j) 
)> 
(J) 

I 
� 
-

1'\.) 
� 

(j) 
m 
z 
m 
::0 
)> 
-i 
0 
::0 
r 
r 
c 
(J) 
-i 
:;;o 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4125 GENERATOR PARTS LIST GAS-4125 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 2 
(GAS-2138) 1 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-2005A 1 
GAS-1007B 1 

X-1423 1 
GAS-1008A 1 

X-959 1 
GT-7 1 
MN-21 2 
MZ-38 2 

X-140 1 

X-755 1 
X-1275 1 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Terminal 

Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Nut, Field Ground, Hex., 
#6-32 
Terminal 
Washer, Skpf., Field Ground, 
#8 

X-1350 1 Screw, Field Ground, Flat hd., 
#6-32x7 /16 

X-544 2 Washer, Lock, Thru Bolt, #10 
Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing, Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

* 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-147 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-1013 

8X-1496 

* 

GAS-15 
GAS-17 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 

Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. hd., #8-32x1j2 
Washer, Lock, Brush Sc., 
#8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 

1 2 3 4 5 

Comm. End Head Assembly 
Part No. 

No. Used Name of Part 

* 

GEM-13 t 
X-1013 

* 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 

1 
1 
1 
1 

3 

1 
1 
1 
1 

1 2 3 4 5 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush Sc., #8 
Screw, Brush, Bdg. hd., 
#8-32x7j16 

Screw, Plate Attaching, Rd. hd., 
#8-32x3j8 
Washer, Lock, Plate Screw, #8 
Oiler, Hinge Top, Press in, 1/4 

Washer, Plain, Felt Retaining 
Screw, Bearing Retaining, 
Flat hd. #10-32x7 /16 

3 Screw, Cover Holding, Flat hd., 
#8-32x3/8 

X-293 1 Bearing, Ball, S.A.E. #201 
Armature Assembly & Parts Used With 

GAS-2111 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
GJ-179 1 Washer, Plain, Armature Shaft 

X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-205 1 Washer, Lock, Armature Shaft, 

7/16 
X-260 1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 
GAS-1146 1 Head Assy ., Drive End 
GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-146 1 Head 

GG-164 1 Washer, Felt 
GT-76 1 Retainer, Felt Washer 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-295 
X-489 

CB-4014 
GAS-87 
GAS-1024A 

X-196 

8X-311 

X-714 

8X-794 

3 
1 
1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, S.A.E. #203 
Oiler, Hinge Top, Press in, 1j4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw, Mounting, Cutout Relay, 

Rd. hd., #10-32x3j8 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 
(Issued 3-10-44) 

------------------�------------------

Assembly 
No. 

GAS-4125 
GAS-4125-1 

Head Assy., 
Comm. End 

GAS-2147 
GAS-2147A 

Plate Assy ., Plate, 
3rd Brush 3rd Brush 

Screw, 
Brush 

GAS-2082R GAS-1082R 8X-1496 
GAS-2082RA GAS-1082RA 8X-878 

* See table following parts list for part t Brush Set, Service, GEM-2012S. 
number applying to assembly wanted. Primed in u.s. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



X-489� 
GRS-J47 I:JJ 

TO CIRCUIT Bli!ERif�R 

� 

MZ-3BA 

X-1423 

TO IN.SULRTEO 

MI'IIN BRUSH 

<JR.S-100819 

TO THIRD l!JRU.SH 

0 
> 
UJ. 

I 

� 
1-" 
N 
CJ1 

0 
trl 
z 
trl 
:::0 
> 
1-3 
0 
:::0 
� 

t-t 
t-t 
c:::: 
UJ. 
1-3 
:::0 
> 
1-3 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4126 GENERATOR PARTS LIST GAS-4126 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAS-20 
( GAS-3148) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005 
GAS-1007A 

X-1424 
GAS-1008A 

X-959 
GAR-211 

MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1350 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. - Left 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
1 Insulating Bushing 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6 -32 Hex. Nut 
1 Terminal 
1 #8 Skpf. Washer 
1 #6-32x7/16 Flat Hd. Screw 
2 #10 Lock Washer 

Part 
No. 

GAS-3076 
GAS-53 

IA-158 
X-160 
X-1278 
X-1460 

No. 
Used 

1 
1 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Armature Assembly 

Snap Ring 
Snap Ring 

7/16-20 Hex. Nut 
7/16 Skpf. Washer 
#212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-1075 
DB-13 

GAS-73 
GAS-74 
GAS-75 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

1 Drive End Head Assy. 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 P.E. Head 
1 F&lt Wick 
1 Felt Washer 
3 #B-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 jQ11 Brg. - S.A.E. #202 
1 l/4 Oiler - Press in Type 

Miscellaneous Parts 

Comm. End Plate Assembly & Parts Used With CB-4014 
CB-123 
CB-160 
PX-55 

1 
1 
1 
1 
2 
1 
2 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Spring 
C.B. Cover GAS-69 

GAS-70 
GAS-71 
GAS-77 
GAS-78 

( GAS-3068) 
GAS-51 

GAS-68 
GAS-2021L 
GAL-31 

X-058 
GAS-12 
GAS-15 
GAS-17 
GAS-18 

GAS-1021L 

8X-878 

X-1275 
GAS-2072L 

GAS-13 
GAS-15 
GAS-18 
GAS-1072L 

X-1275 
8X-1349 
8X-55 

X-195 
X-489 

IA-175 
BX-61 

X-63 
X-293 

1 
1 
1 
1 
1 

1 
2 

1 

1 
1 

2 
2 
2 

1 

1 

1 

2 

2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 

1 
1 

3 
1 

Comm. End Cap Cover 
End Cap Cover Gasket 
Brg. Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assy. 
#B-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8 Skpf. Washer 
#8-32x3/8 Fill. Hd. Sc. 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#10-32x7/16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
Ball Brg. - S.A.E. #201 
1 2 3 4 5 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
8X-311 

X-715 
BX-794 

Printed ill U. S. A. 

#10-32x3/16 Bdg. Hd. Sc. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. Screw 

C.B. Spacer 
Head Band Assembly 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
110-32 Square Nut 
1 2 3 4 5 

(Issued 1-24-36) 

Pileio 
J!qulpment a: Pans Lisu BiDder 

"NOT�: Where pan numbers are 1hown !n parentbe1il 
they are for retference only. By ltodting sub-paru the 
complete pan can be assembled u neeaed." 



I 
GAS 13� 

X-U?7� 

�X 

r4AS-1072L 

«>X-55 

A 483 

GA�B 
�X-«. 3 .- � G�;:\:� n. ll! - - �H� 
Pill \�L; , 

GiA5 12 
�':>- �· -l 

� 

'-� 
(�AS I� 

N-ZI 

Ft 
��� 

X-14Z3 

TO INSULAT·t;, 
MAIN Bli!!USH 

-44 

X-489 
G� 

� tGP-34 
X-1�0 

X-IZ?B\ 

'"H=l 

(j) 
)> 
(./') 

I 

� 
-

"-.) 

0. 

G) 

m 

z 
m 

:::c 

)> 
--i 

0 
:::c 

r­

r-

c 
(./') 

--i 
:::0 

)> 
--i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4127 GENERA TOR PARTS LIST GAS-41.27 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-151 2 
(GAS-2149) 1 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-2005A 1 
GAS-1007B 1 

X-1423 1 
GAS-1008A 1 

X-959 1 
GT-7 1 

MN-21 2 
MZ-38A 2 

X-140 1 
X-755 1 
X-1275 1 
X-1350 1 

X-544 2 

Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, Left 
Terminal 

Coil Assy., Field, Right 
Terminal 

Bushing, Insulating 
Pin, Dowel 
Screw, Pole Shoe 
Nut, Hex., #6-32 
Terminal 
Washer, Skpf., #8 
Screw, Flat Hd., 
#6-32x7j16 

Leckwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079B 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-79A 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
G.-\.S-17 
GAS-18 
GAS-1021R 

GEM-12 t 
BX-122 

12X-195 
BX-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13 t 
12X-195 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 
1 

1 
1 
1 
1 
1 
1 

Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill Hd. #8-32xlj2 
Lockwasher, Brush Sc,#8 
Screw, Insulated Brush, 
Bdg. Hd. #8-32x7 /16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Lockwasher, Brush Sc., 
#8 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name of Part 

BX-1496 1 Screw, Brush Hd., 
#8-32x7jl6 

BX-55 3 Screw, Rd. Hd., #8-32x3j8 
X-195 1 Lockwasher, #8 
X-489 1 Oiler, Press in Type, 1/4 

IA-175 1 Washer, Felt Retaining 
SX-61 1 Screw, Bearing Retaining, Flat 

Hd., #10-32x7 /16 
X-63 3 Screw, Flat Hd. #8-32x3j8 
X-293 1 BEARING BALL S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-152 1 Oil Thrower 
GAS-2153 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
GR-32A 1 Retainer, Felt Washer 

X-160 1 Nut, Shaft, D.E. Hex., 7/16-20 
X-1278 1 Washer, Shaft Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-150 1 Gasket, D.E. Head 
GAS-1154 1 Head Assy., Drive End 
GAS-154 1 Head 
GAS-155 1 Retainer, Bearing 
GAS-156 1 Gasket, Retainer 
GAS-324 1 Retai'\er, Felt Washer 

GG-164 1 Washer, Felt 
X-196 3 Lockwasher, #10 

BX-311 3 Screw, Rd. Hd., #10-32x3j8 
X-1470 1 BEARING, BALL, 

SHIELDED, S.A.E. #202 

Miscellaneous Parts 

CB-4014 1 RELAY ASSY., CUTOUT 
GAS-87 2 Spacer, C .B. Mounting 
GAS-1024 1 Band, Cover 

X-196 2 Lockwasher, C.B. Mtg., Sc., #10 
BX-311 2 Screw, Circuit Breaker Mtg., 

Rd. Hd., n0-32x3/8 
SX-714 1 Screw, Cover Band, Rd. Hd., 

#10-32xl 1/2 
SX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-2012S. 

UNIT APPLICATION 

GAS-4127 Hercules 

(Issued B-24-48) 

Printed in U.S. A. File in 

---..--� 

Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4128 GENERATOR PARTS LIST GAS-4128 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-151 
( GAS-2157) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-142:3 
GAS-2005A 
GAS-l007B 

X-142:3 
GAS-lC08A 

X-959 
GT-7 
MN-21 
MZ-:38 

X-140 
X-755 
X-1275 
X-1:350 
X-544 

l 2 :3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
l Terminal 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. 

Left 
1 Terminal 
l Field Coil Assy. -

Right 
1 Terminal 
l Insulating Bushing 
2 Dowel Pin 
2 Pole Piece Screw 
1 #T3 -:32 Hex. Nut 
1 Terminal 
1 #8 Skpf. Washer 
1 #6-:32x7/l6 Flat Hd. Screw 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

( GAS-2079) 
GAS-61 

GAS-79 
GAS-2021R 
GAL-:31 

X-958 
GAS-12� 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-878 

X-1275 
GAS-2082R 

GAS-1:3� 
GAS-15 
GAS-17 
GAS-l082R 

X-1275 
8X-l349 
8X-55 

X-195 
X-489 

IA-175 
8X-6l 

X-6:3 
X-293 

l Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Erg. Retain'g Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assy. 
2 :3rd Brush Plate Retain'g 

Spring 
l Comm. End Plate 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
l Brush Spring 
1 Brush Holder Plate 

Part Assy. 
2 #8-32x7/16 Fill. Hd. 

Screw 
2 #8 Skpf. Washer 
l :3rd Brush Holder Plate 

Assembly 
l Brush - Third 
l Brush Holder 
l Brush Spring 
l :3rd Brush Holder Plate 

Part Assy. 
l #8 Skpf. Washer 
l #8-32x3/6 Fill. Hd. Sc. 
:3 #8-32x:3/8 Rd. Hd. Screw 
l #8 Lock Washer 
l l/4 Oiler - Press in Type 
1 Flat Steel Washer 
l #l0-32x7/l6 Flat Hd. Screw 

3 #8-�2x3/8 Flat Hd. Screw 
1 Ball Brg. - S.A.E. #201 

l 2 :3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
GAS-152 
GAS-2153 
GAS-53 

IA-158 
X-160 
X-1278 
X-1460 

l 
l 
l 
l 
1 
l 
l 

Oil Thrower 
Armature Assy. 

Snap Ring 
Snap Ring 

7/16-20 Hex. Nut 
7/16 Skpf. Washer 
#212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-150 
GAS-1154 
GAS-154 
GAS-155 
GAS-156 

GG-164 
X-196 

8X-:311 
X-1470 

CB-4014 
CB-12:3 
CB-160 
PX-55 

X-196 
8X-:312 

GAS-87 
GAS-1024 

X-196 
8X-311 

X-715 
8X-794 

1 D.E. Head Gasket 
1 Drive End Head Assy. 
1 Drive End Head 
1 Bearing Retainer 
1 Gasket 
l Felt Washer 
:3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #202 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x:3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
2 c.E. Spacer· 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Hd. Screw 
l #10-32xl l/4 Rd . Hd. Screw 
1 #10-:32 Square Nut 

l 2 3 4 5 

(Is�ued ll-16-36) 

t Service Brush Set GAS-2012. 

Printed in U.S. A. file in 

"NOTE: Where part numbers are ahown in parenthesia 
they are for reference only. By nocking sub-pan• the 
complete pan can be assembled u needed." 

Equipment & Parts Lists Binder 



)(-48'!1 r;x-<>3 =�� 
� 

�' 

�' � ·., 

GA .. - 77 

�H�\�� 
\ I:A5 70 -

X-Z�3 

X-7515 'l cq__ r 

6�5-87 

ro ntl/eO 
BRUSH 

X-14Z.3 

MZ-38 

� �-

�/ � 

� 

MN-21 

........ ..., ....... """/ 

X-?5.5 
�CUlT SIPEAXE/e 

- --- GAS-86 

M;!-38 

H
INSULAr£0 

'AIN B/eUSH 
GAS-1008A 

1 
� 

(j) 

)> 
tf) 

I 
� 
__, 

"-> 
(X) 

(j) 
m 

z 
m 

;;c 
)> 
-I 

0 
;;c 

r­
r-

c 
tf) 
-I 
;;c 
)> 
-I -

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

G.'lli-4129 GEN3RATOR PART S LIST GAS-4129 

Frame & Field Assy._ & Parts Used "lith 

Part No. 
No. Used Harne of Part 

GAS-20 
( GAS-2158) 

GAS-29 
GAS-44 
GAS-45 
GAS-181 

:X:-1423 
GAS-2005A 
GAS-lOO?B 

:.0:.-1423 
GAS-l008A 

X-959 
GT-7 
:,JN-21 
MZ-38 

X-140 
X-755 
X-1275 
X -1350 
X-544 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assy. 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
l c. B. Lead Assy. 
l Terminal 
l Field Coil Assy. - Comp. 
l Field Coil Assy.-Left 
l Terminal 
l Field Coil Assy.-Right 
l Side Terminal 
1 Insulating Bushing 
2 Dowel Pin 
2 Pole Piece Screw 
l #6-32 Hex. Nut 
l Terminal 
l #B Skpf. Washer 
l #6-32x?/l6 Flat Hd. Sc. 
2 #10 Lock 'dasher 

Conn. End Plate Assy. & Parts Used With 

GAS-69 
GAS-70 
GAS-?l 
GAS-?? 
GAS-78 

( GAS-2147) 
GAS-51 

GAS-147 
GAS-2021R 
G.U-31 

X-958 
GAS-U�t 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-l22 
X-1275 

GAS-2082R 

GAS-l3t 
G!..S-15 
GAS-17 
GJ,S-l082R 

8:X-878 
X-1275 

BX-55 
X-195 
X-489 

IA-175 
BX-61 

X-63 
X-293 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining \'lasher 
1 Felt ':lasher 
l Felt '\/asher Retainer 
l Co�. End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
l Comm. End Plate 
1 Brush Holder Plate Assy. 
l Ground Connector Assy. 
2 Side Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 3rush Spring 
1 Brush Holder Plate 

Part Assy. 
2 #8-32xl/2 Fill. Ed. Sc. 
2 #B Skpf. \'lasher 
l 3rd Brush Holder Plate 

Assy. 
1 Brush - Third 
l Brush Holder 
l Brush Spring 
l 3rd orush Holder Plate 

Part Assy. 
l #B-32x7/l6 Fill. Hd. S 
l #B Skpf. ·.lasher 
3 /i-B-32x3/8 Rd. Hd. Sc. 
1 #B Lock '.'lasher 
1 1/4 Oiler - Press in Type 
1 Flat Steel ·.;asher 
l #l0-32x7/l6 Flat Hd. Screw 
3 #8-32x3/B Flat Hd. Screw 
l Ball 3earing - S.A.E. #201 

1 2 3 4 5 

Armatu re Assy. & Parts Used With 

Part Ho. 
No. Used Hame of Part 

GAS-2111 
GA.'R-171 

IA-158 
G.J-179 

X:-160 
=-::-205 
X-260 

l 2 3 4 5 
l Armature Assembly 
l Snap Ring 
l Snap Ring 
1 7/16 Plain ·:rasher 
l 7/16-20 Hex. Nut 
l 7/16 Lock '.'!asher 
l #5 -:;oodruff Key 

Jrive End Head Assy. & Parts Used ':lith 

GAS-1146 
GAS-103 
GAS-104 
GAS-146 

GG-164 
GT-76 
8::C::-55 

X-195 
X-295 
X-489 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-l024A 

X-196 
BX-311 

X-714 
SX-794 

l Dri ve End :read Assy. 
l Cupped Felt Guard 
l Bearing Retainer 
l Drive End Head 
1 Felt �.'iasher 
l Felt .'lasher Retainer 
3 #B-32x3/8 Rd. Ed. Screw 
3 #B Lock ·:rasher 
1 Sall Bearing - S.A.E. #203 
l l/4 Oiler - Press in Type 

Uiscellaneous Parts 

1 Circuit 3reaker Assy. 
1 Armature Spring 
l C. B. Cover 
1 #l0-32x3/16 Bdg. ?.d. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. sc. 
2 c. B. Spacer 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Ed. Screw 
1 #l0-32xl l/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 4-25-41) 

t Service Brush Set GAS-2012. 

UNIT APPLICATION 

GAS-4129 Le Roi 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for refetence only. By stocking sub-parts the 
complete part can be a_ssembled as needed." 

Equipment & Parts List Binder 



GA5-4129 

F.t� A- 822 

x-� 

8R£,11KER 

� 

(j) 
)> 
(f) 

I 

� 
__. 

"-.) 
'() 

(j) 
m 
z 
m 
:;:c 
)> 
-I 
0 
:;:v 
-

r 
r 

c 
(f) 
-I 
:;:c 
)> 
-I -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4131 GENERATOR PARTS LIST GAS-4131 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 
i GAS-2091A) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-1007!3 

X-1423 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38A 

X-140 
X-755 
X-1275 
X-1350 
X-544 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 Terminal 
1 Field Coil Assy. -

R ight 
1 Terminal 
1 Insulating Tube 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-32 Hex. Nut 
1 Terminal 
1 #B Skpf. Washer 
1 #6-32x7/16 Flat Hd. Screw 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69A 
GAS-70 
GAS-'71 
GAS-77 
GJ.S-78 

( GAS-2079C) 
GAS-51 
GAS-79B 
GAS-2021R 
GAL-31 

X-958 
GAS-12! 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

BX-878 

X-1275 
GAS-2082RA 

GAS-13 t 
GAS-15 
GAS-17 
GAS-1082RA 

X-1275 
8X-1349 
BX-5 5 

X-195 
X-489 

IA-175 
8X-6l 
8X ... 63 

X-293 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
2 
1 
1 
1 

2 

2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 
1 
1 
3 
1 

Comm. End Cap Cover 
End Cap Cover Gasket 
Brg. Retain1g Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Plate Assy. 

3rd Brush Plate Assy. 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assy. 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8 Skpf. Washer 
#8-32x3/B Fill. Hd. Sc. 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x7/16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
Ball Brr· - s.A.E. #201 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAS-89 
GAS-2076 
GAS-53 

IA-158 
8X-160 

X-1278 
X-1460 

Drive End 

GAS-1075D 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

sc -127 
8X-55 

X-195 
X-2G4 
X-489 

CB-4014 
CB-123 
CB-lGO 
PX-55 

X-196 
BX-312 

GAS-87A 
GAS-1024B 
12X-196 

8X-3ll 
SX-715 
SX-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 Armature Assembly 
1 Snap Ring 
1 Snap Rins 
1 7/16-20 Hex. Nut 
1 �16 Skpf. Washer 
1 212 Woodruff Key 

Head Assembly & Parts Used 

1 Drive End Head Assy. 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt 'Nick 
1 Felt Washer 

With 

3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock 'll'asher 
1 Ball Brg. - S.A.E. #202 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 

1 
1 
1 
1 
2 
1 
2 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Spring 
C .B. Cover 
#10-32x3/16 Bdg. Hd. Sc. 
#10 Lock 'Nasher 
#10-32xl/4 Rd. Hd. Screw 

C .B. Spacer 
Head Band Assembly 
#10 Locl{ 'Nasher 
#10-32x3/8 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 11-18-36) 

t Service Brush Set GAS-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans Lists Binder 



GAS-1.:3 

� 
X-2.q3 

TO 

12� l GA5-�7A 

X-755 

TO CIRCUIT BReAKER 

� 

\ X-£!'74 

GAS-74 

� 

CiAS-89 

r--��l � 
.BX-Il>O 

(j) 
)> 
(f) 

I 

� 
-

w 
-

(j) 
m 

z 
m 

:;:v 
)> 
-i 
0 
:;:v 

r 
r 

c 
(f) 
-i 
:;:v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4132 GENERATOR PARTS LIST GAS-4132 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 
( GAS-3113A) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005 
GAS-1007A 

X-1424 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38A 

X-140 
X-755 
X-1275 
X-1350 
X-541 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 Terminal 
1 Fleld Coil Assy. -

Right 
1 Terminal 
1 Insulating Bushing 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-32 Hex. Nut 
1 Terminal 
1 #8 Skp f. Washer 
1 #6-32x7/16 Flat Rd. Sc rew 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-52A 
( GAS -3002A ) 

GAS-51 

GAS-1002A 
GAS-49 
GAS-2014L 

GAS-13t 
GAS-15 
GAS-18 
GAS-1014L 

X-1275 
BX-1349 

GAS-2021L 
GAL-31 

X-958 
GAS-12:): 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

8X-878 

X-1275 
SX-55 

X-195 

1 Grease Hole Cover 
1 Comm. End Plate Assy. 
2 3rd Br. Plate Retain'g 

Spring 
1 Comm. End Plate Part Assy. 
1 Absorbent Bronze Brg. 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - Third 
1 Brush Holder 
1 Brush Spring 
1 3rd Br. Holder Plate 

Part Assy. 
1 #8 Skpf. Washer 
1 #8-32x3/8 Fill. Hd. Sc. 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
2 # 8-32x7/16 Fill. Hd. 

Screw 
2 #8 Skpf. Washer 
3 #8-32x3/8 Rd. Hd. Screw 
1 #8 Lock Washer 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAS-89 
GAS-3114 
GAS-53 

BX-160 
X-1460 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 Armature Assembly 
1 Snap Ring 
1 7/16-20 Hex. Nut 
1 #212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-1075D 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

1 Drive End Head Assy. 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt Wick 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 Ball Brg. - S.A.E. #202 
1 1/4 Oiler - Press in Type 

Dist. Mounting Housing & Parts Used 'Nith 

GAG-58A 
GT-121C 
GW-19A 
IG-86 
IG-256 
BX-53 
BX-141 
BX-505 

X-544 
BX-900 

CB-4 014B 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAS-87A 
GAS-1024B 
12X-196 

BX-311 
BX-715 
8X-794 

1 
1 
1 
1 
1 
1 
1 
1 
3 
3 

Dist. Mtg. Housing Clamp 
Di�t. Mtg. Housing 
Bearing Cover 
Hing e Pin 
Dist. Gear - Follower 
#8-32x5/8 Rd. Hd. Screw 
#8-32 Hex. Nut 
1/8 Pipe Plug 
#10 Lock Washer 
#10-32x7/8 Fill. Hd. Screw 

Miscellaneous Parts 

1 Circuit Breaker As sy . 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
2 C.B. Spacer 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 12-28-36) 

:t Servic e Brush Set GAS-2012. 

Printe<i in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment &: Parts Lists Binder 



GAS-.15 

x-.,58 

GAS-12 
0 

8X-S5� 

> \ 

� I �=• 
�c-o. 

• .,_, ;--V 

, 

' 

\�-�il/ � \ 
� I • 

-- 014'-/ 
, � o , 0 I 

m\ � 
,X-958 

�� 

, 
"GAS-12 

8X-5S 1 
�
::-..:::>0 

' ' •0 - !" 

GAS-18 

I 
uAs-12 J ' 

- -, - � 

'� GA5-IS 

' . \ 
�5-3�02A\ 

6AS-/ii2u 

I 
' .. GAS-51 

- - ' ' , 

'8\-55 
6A5-17 � 

��� GAS-5CA @ a:-M
d 

'� / I "----
GAu-S8A./ 

GT-IZIC ........._, 

BX-900 -. F-i 
� 

� 

rQ\-l--�1 

�� 
,·� •!�Ill 

- -f �- -

� 16-2�61 n 
�
Q_. A. S-4<? 1 � ��AS-�oeA - I� 

, , IG-86 
ex-s� 

�� 

TO CIRCUIT 8/<?EAK£/i! 

�. 

\�
t 

---1---

�i 

MZ-:SBA 

X-141!3 

_ TO-IN5ULATE:D 
)MAIN 13RU5H 

GAS-/00/!JA 

(j) 

> 
(/) 

I 
� 
__. 
w 
1-V 

(j) 

m 

z 

m 

� 
0 

;v 

r 
r 

c 

(/) 

-i 

:;;o 

� -

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4136 GENERATOR PARTS LIST GAS-4136 

:rrame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20 
( GAS-2167) 

GAS-29 
GAS-44 
(}AS-45 
GAS-86 

X-1423 

GAS-121 
GAS-2005D 
GAS-1007B 

X-1423 

Gi-S-l008C 
Mll-21 
MZ-38 

X-755 
X-.':,44 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
2 ?ole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 �.B. Lead Assy. 
1 Terminal - Spade Type 

R.H. 
1 Insulating Bushing 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
1 Terminal - Spade 

Type - L.H. 
1 Field Coil - Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock ·rasher 

Co:rJr.. End Plate Assembly & Parts Used 11th 
GAS-69 
GAS-70 
;}AS-71 
•."JAS-7'7 
G'i.S-'78 

{ ·JAS-::.'147A) 
(}J\S-i.ll 

:lAS -147 
G.fl.S-2021R 
GAL-31 

X-958 
OAS-12! 
GAS-15 
GAS-17 
G!.S-18 
GAS-1021R 

BX-122 
X-1275 

GAS-2082RA 

GAS-13! 
GAS-15 
GAS-17 
GAS-1082RA 

BX-878 
X-1275 

BX-55 
X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

1 
1 
J 
., 
.... 

1 
l 
2 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 
2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 
1 
1 
3 
1 

Comm. End Cap Cover 
End :ap Cover Gasket 
.Grg. hetaining Washer 
F'elt •.s.sher 
Felt �Ksher RatRinar 
Conun. E nd ?late 

3rd·�rush Plate Ratrln­
�r.g Spring 
Cc.;!'"J,,, End Plate 
r:lrush Ho l der P'lalt' Ass;�. 

Ground Connector As?J· 
3lde Terminal 

Brush - Main 
Brush Holder 
Br11sh Spring 
Brush Spring 
Erush Holder Plate 
Part Assy. 
#8 -32xl/2 ?ill.f1d. Sc. 
#'2 Skpf. .Va sher 

3rd Brush Holded Plate 
Assy. 

Brush - 3rd 
Brush Holder 
Brush Spring 
3rd B rush Holder Plate 
Part Assy. 
#8-32x7/16 Flll.Hd.Sc. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Sc. 
ii8 Lock Washer 
1/4 Oller - Press in Type 

Flat Steel Washer 
#10-32x7/16 Flat Hd. Sr. 
#8-32x3/8 Flat Hd. Sc. 
Ball Brg. - S.A.E. #201 
1 2 3 4 5 

Armature Assembly & Parts Dsed ·:nth 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAS-2111 1 Armature Assy. 
GAR-171 1 Snap Ring 

IA-158 1 Snap Ring 
GJ-179 1 7/16 Plain 'Nasher 

X-160 1 7/16-20 Hex. Nut 
X-205 1 �16 Lock Washer 
X-260 1 5 Woodruff Key 

Drive End Head Assembly & Parts Used With 
GAS-1146 
GAS-103 
GAS-104 
GAS-146 

GG-164 
GT-76 
BX-55 

X-195 
X-2% 
X-489 

CAS-lGe 
GAS-10?4,; 

TC -4;)J2l· 

X-196 
"'X-3::.1 

X-7 J.4 
SX-7�!4 

1 
1 
1 
1 
1 
1 
3 
3 
1 
1 

Drive End Head Assy. 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Wa3her 
Felt Washer Retainer 
#8-32x3/8 Rd. Hd. s�. 
#8 Lock ·,va sher 
Ball Bearing-S .A .E. #203 
1/4 Oller - Press in Type 

J:\l�::_'?lle.neous Parts 
2 T.C. Regulator Spa c er 
1 Head Band Asaenbly 
1 '� wo C}:arge hce_;·..tl'l cor 6: 

C1rcult Breaker 
4 #10 Lock �asher 
4 Fl0-3�x3/8 Rd. Ed. Sc. 
1 ,r'lG-3:2xl Jj<; Rd. Ed. Sc. 
1 el0-�2 3�uare Nut 

:2 3 ± 5 

(I�sued 12-8-37) 

t Service Brush Sat GAS-2012. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking suh·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



cSAS-JOZJ R 

� 

C.A'5-13 ------
.X� -�- "" 

<>AS-20::"��\�. ' \ .. 

�\�J� 

� 
GoA s- 1V6Z' RA 

NZ- 38 

TO TH!E'O BPUSH 

li__� CAS-I�� 

f;l 
��� I 

ll 
� 

GAS-IOO�C 
GAS-45 

MZ-3§_ 

TO INSULA TEO 
(Z'1AIN 8/i!USH 

GAS ·- .. ;..q 

� 

X-"E2.LJ 
I 1/ � 

��---

(j) 
> 
Vl 

I 
� 
..... 

w 
(). 

(j) 
m 
z 
m 
:;v 

� 
0 
:;v 

r 

r 

c 
(J) 
-1 
:::v 
)> 
-1 -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4138 GENERATOR PARTS LIST GAS-4138 

Frame & Field Assembly & Parts Used With 
Part 

No. 

GAS-20A 
(GAS-2138) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-1007B 

X-14�3 
GAS-10b8A 

X-959 
GT-7 

MN-21 
MZ-38 

X-140 

X-755 
X-1275 

No. 
Used Name of Part 

1 2 3 4 5 
2 Bolt, Through 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assy. 
1 Terminal 
1 Coil Assy., Field, Comp. 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil Assy., Field·, Right 
1 Terminal 
1 Bushing, Insulating 
2 Pin, Dowel, Head Locating 
2 Screw, Pole Shoe 
1 Nut. Field Ground, Hex., 

#6-32 
1 Terminal 
1 Washer, Skpf., Field Grd., 

#8 
X-1350 1 Screw, Field Ground, 

Fkl.t hd., #6-32x7j16 
X-544 2 Washer, Lock, Thru Bolt, #10 

Comm. End !lead_ Assembly & Parts Used With 
GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer. Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079) 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 1 Head 
GAS-2021R 1 Plate Assy., M<lin Brush 

GAL-31 1 Lead Assy ., Ground 
X-958 2 Terminal 

GAS-15 2 Holder, Brush 
GAS-17 1 Spring, Brush, Grounded 
GAS-18 1 Spring, Brush, Insulated 
GAS-1021R 1 Main Brush PlCJte 

c1 �;;rv1-12t 2 Brush, Main 
8X-l22 1 Screw. Grounded Brush, 

Fil hd .. #8-32xlj22 
X-1013 2 Washer, Lock, Brush 

Screw, #8 
8X-1496 1 Screw, Ins. Brush, 

Bdg. hd., #8-32x7 /16 
GAS-2082R 1 Plate Assy ., 3rd Brush 
GAS-15 1 Holder, Brush 
GAS-17 1 Spring, Brush 
GAS-1082R 1 Plate, ::Srd Brush 

GEM-13t 1 Brush 
X-1013 1 Washer, Lock. Brush 

Screw. #8 

SX-1496 1 Screw. Brush, Bdg. hd., 
#8-32x7 j16 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part 

No. 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 

No. 
Used 

3 

1 
1 
1 
1 

Name of Part 
1 2 3 4 5 

Screw, Plate Attaching, Rd. hd., 
#8-32x3 /8 
Washer, Lock, Plate Sc., #8 
Oiler, Hinge Top, Press in, 1/4 

Washer, Plain, Felt Retaining 
Screw, Bearing Retaining, Flat hd., 
#10-32x7j16 

3 Screw, Cover Holding, Flat hd., 
#8-32x3 j8 

X-293 1 Bearing, Ball, S.A.E. #201 
Armature Assembly & Parts Used With 

GAS-1176 1 Oil Thrower 
GAS-2178 1 Armature Assy. 

IA-158 1 Snap Ring,C.E. 
GK-174 1 Washer, Plain, Armature Shaft, 1/2 

X-156 1 Nut, Armature Shaft, Hex., 
Castellated, 1/2-20 

X-263 1 Key, Woodruff, #8 
X-404 1 �1in, Cotter, 3/32x1 

Drive End Head Ass"mbly & Parts Used With 
GAS-1179 1 He�dAssy.,Drive End 
GAS-1'/7 1 h;�tainer, Bearing 
GAS-179 1 Head 

8X-63 3 Screw, Retainer, Flat hd., 

X-378 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-Hl6 
8X-312 

GAS-87 
GAS-1024 

X-196 

8X-311 

X-714 

8X-794 

1 
#8-32x3/8 
Bearing, Ball. Shielded, 
S.A.E. #204 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
l Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
1 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32xlj4 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 

1 

1 

Screw, Mounting, Cutout Relay, 
Rd. hd., #10-32x3j8 
Screw, Cover Band, Rd. hd., 
#10-32x1 1/2 
Nut, Cover Ba�d. Square, #10-32 
1 2 3 4 5 

(Issued 3-11-44) 

t Brush Set, GEM-2012S. 

Printed in U.S. A. 
File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 
� 

X-404 

0 
> 
rJ.l 

I 

>�:>. 
-
(..,) 

(X) 

0 
trl 
z 
trl 
::t! 
> 
1-3 
0 
::t! 
� 

� 
� 
C! 
rJ.l 

1-3 
::t! 
> 
1-3 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-41�9A GENERATOR PARTS LIST GAS-41�9A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAS-20 
(GAS -2162) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-l007B 

X-1423 
GAS-1008A 

X-959 
GT-7 
MN-21 
:ViZ-�8 

X-140 
X-755 
X-1275 
X-1350 
X-544 

No. 
Used Name of Part 

2 
1 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 

1 2 � 4 5 

Frame Screw 
Frame & Field Assy. 

Pole Piece 
Field Connection Ins. 
Field Coil Holder 
C.B. Lead Assy. 

Terminal 
FIELD COIL ASSY.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Side 'Terminal 

Ins. Tube 
Dowel Pin 
Pole Piece Screw 
#6-32 Hex. Nut 
Terminal 
#E Skpf. '.'lasher 
#6-32x7/16 Flat Hd. Sc. 

#10 Lock Washer 

Part 
No. 

GAS-2076 
GAS-5� 

IA-158 
SP-90 

X-160 
X-1278 
X-1460 

Drive End 

GAS-1075 
DB-13 

GAS-73 
GAS-74 
GAS-75 
IGP-34 

sc -127 
6X-55 

X-195 
X-294 
X-489 

No. 
Used Name of Part 

1 
1 
1 
1 
1 
1 
1 

Head 

1 
1 
1 
1 
1 
1 
1 
3 
3 
1 
1 

1 2 3 4 5 

ARi'I!ATURE ASSY. 
Snap Ring 
Snap Ring 

Drive Pulley 
7/16-20 Hex. Nut 
7/16 Skpf. Washer 
#212 Woodruff Key 

Assembly & Parts Used With 

Drive End Head Assy. 
Flat I<'elt Guard 
Cupped Felt Guard 
Rearing Retainer 
Dr i ve End Head 
Felt Wick 
I-' elt Washer 
#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
BALL BEARING - S.A.E. #202 
1/4 Oiler - Press in Type 

C omm. End Plate Assembly & Parts Used With Miscellaneous Parts 
GAS-6 9 
GAS-70 
GA3-7l 
GAS-77 
GAS-78 

( GAS-2079) 
GAS-5'1 

GAS-79 
GAS-2021R 
GAL -31 

X-958 
GAS -12 t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

8X-122 
X-1275 

GAS-2082R 

GAS -13! 
GAS-15 
GAS-17 
GAS-1082R 

SX-878 

X-1275 
6X-55 

X-195 
X-489 

IA-175 
. 8X-61 

X-63 
X-293 

1 C omm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Retaining Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain-

ing Spring 
1 Comm. End Plate 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 Side Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
2 #8-32xl/2 Fill. Hd. Sc 
2 #8 Skpf. Washer 
1 3rd Brush Holder Plate 

1 
1 
1 
1 

1 

1 
3 
1 
1 
1 
1 
3 
1 

Assy. 
Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8-32x7/16 Fill. Hd. S 
Screw 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock 1Nasher 
1/4 Oiler - Press in 'Type 

Flat Steel Washer 
#10-32x7/ 16 Flat Hd. Screw 
#8-32x�8 Flat I'd. Screw 
BALL BEARING - S .A.E. 201 
1 2 3 4 5 

CB-4014 
CD-123 
C B -160S 
?X-55 

X-196 
8X-312 

GAS -37 
GAS-1024 

X-196 
GX-311 

X-714 
8X-794 

1 C nc �liT BREAKER A ssy. 
1 Armature Spring 
1 Circuit Breaker Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
1 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
2 C ircuit BrePker Spacer 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Rd. Screw 
1 #10-32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 4-3-39) 

UNIT APPLICA'l'IOH 
GAS-4139A American Bantam 

t Service BRUSH SET GAS-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are sho.,...n in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." ' 

Equipment & Parts List Binder 



J" 

G-4S- 1.5( 
__ _ 

G,<7S-/Oe/R 

�--

)(-l;,i.� 
..::!:.� 

\G ,:A5 70 

, 

\ I 1-"'·ilS 

3 

8X·5S 

G/lS·e079 

� 

D 

(j) 
)> 
(f) 

I 

� 
...... 

w 
'0 

)> 

(j) 
m 

z 

m 

:::0 
)> 
-f 
0 
:::0 

r 
r 

c 
(f) 
-f 
:::0 
)> 
-f 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4140 GENERATOR PARTS LIST ,, 'If) 4140 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-2180) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-1007B 

X-1423 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 

X-755 
X-1275 

X-1350 

1 2 3 4 5 
2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assy. 
1 Terminal 
1 Coil Assy ., Field, Comp. 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil Assy ., Field, Right 
1 Terminal 
1 Bushing, Insulating 
2 Pin, Dowel, Head Locating 
2 Screw, Pole Shoe 
1 Nut, Field Grd., Hex., 

#6-32 
1 
1 

1 

Terminal 
Washer, Skpf., Field Grd., 
#8 
Screw, Field Grd., Flat hd., 
#6-32x7 j16 

X-544 2 Washer, Lock, Thru Bolt, #10 
Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079) 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 
GAS-202iR 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12* 
8X-122 

X-1013 

8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13* 
X-1013 

8X-1496 

1 
) 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. hd., #8-32xlj2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7jl6 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush 
Screw, #8 
Screw, Brush, Bdg. hd., 
#8-32x7j16 

1 2 3 4 5 

Comm. End Head Assy. (Con'L) 
Part No. 

No. Used Name of Part 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 

X-293 

1 2 3 4 5 
3 Screw, Plate Attaching, 

Rd. hd., #8-32x3j8 
1 Washer, Lock, Plate Sc., #8 
1 Oiler, Hinge Top, Press in, 

1/4 
1 Washer, Plain, Felt Retaining 
1 Screw, Bearing Retaining, 

Flat hd., #10-32x7 /16 
3 Screw, Cover Holding, Flat hd., 

#8-32x3j8 
1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 
GAS-129 1 Oil Thrower 
GAS-2136 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut, Armature Shaft, Hex., 

7/16-20 
X-1278 1 Washer, Skpf., Arm. Shaft, 7/16 
X-1460 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 
GAS-1137 1 Heaa Assy ., Drive End 
GAS-137 1 Head, Drive End 
GAS-139 1 Retainer, Bearing 
GAS-140 1 Gasket, Retainer 

8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-1470 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
SX-312 

GAS-1024 
X-196 

SX-321 

X-714 

8X-794 

3 
1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, 
S.A.E. #202 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3/16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1/4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 4-26-44) 

* Brush Set, Service, GEM-2012S. 

Printed in U.S. A. 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pons List Binder 



0 
> 
Cll 
I 
;#:to 
.,._. 

lllo. 
0 

0 
M 
z 
l:%j 

� 
� 
0 
:xJ 
1-4 

t"4 
t"4 
c:: 
Cll 

t-3 
:xJ 
> 
� 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4141 GENERATOR PARTS LIST GAS-4141 

Frame & Field Assy. & Parts Used Vlith Ar:::tature Assenbly & Parts Used 'Ni th 

Part 
No. 

GAS-20 
( GAS-2185 ) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-l007B 

X-1423 
GAS-l008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-12?5 
X-1350 
X-544 

No. 
Used Name of Part 

l 2 3 4 5 
2 Frame Screw 
l Frane & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
l c. B. Lead Assenbly 
l Terninal 
l FIELD COIL ASSY.- Conp. 
l Field Coil Assy.-Left 
l Terninal 
l Field Coil Assy. -Rigllt 
l Terninal 
l Insulatin� Tube 
2 Dowel Pin 
2 Pole Piece Screw 
l #6-32 Hex. Nut 
l Teminal 
l #8 Skpf. Washer 
l #6-32x7/l6 Flat Hd. Sc. 
2 #10 Lock Washer 

1)art No. 
lJo. Used Nane of Part 

GAS-.20?6 
GAS-53 

IA-158 
X-160 
X-12?8 
X-1460 

1 2 4 5 
l AR.:.lli 'I'Tf�l.L Jl.SSE:,l.BLY 
1 Snap RiW! 
l Snap Ej_ng 
1 ? /16-20 Ht:}:, Nut 
1 7/16 Sl:pf. ·:;asher 
l #212 Woodruff Key 

Drive End Head Assy. & Parts Used With 

GAS-1075E 
DB-13 

GAS-?3 
GAS-74 
GAS-?5B 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

1 Drive End Kcad As�e�b1y 
l Flat Felt G·uard 
l Cupped Felt Guard 
1 Bearin� Retainer 
l Drive End Head 
1 Felt Vliet 
l Felt Washer 
3 #8-32x3/8 Rd. Hd. Sc, 
3 #B Lock Washer 
1 BALL BRG.- S.A.E. #202 
l 1/4 Oiler - Press in Type 

Conn. End Plate Assy. & Parts Used With Miscellaneous Pqrts 

GAS-69 
GAS-70 
GAS-71 
GAS-?? 
GAS-78 

( GAS-2079 ) 
GAS-51 

GAS-?9 
GAS-2021R 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-l22 
X-12?5 

GAS-2082R 

GAS-l3t 
GAS-15 
GAS-1? 
GAS-l082R 

8X-8?8 
X-1275 

8X-55 
X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

l 
l 
l 
l 
l 
l 
2 

l 
l 
l 
2 
2 
2 
l 
l 
l 

2 
2 
l 

l 
l 
l 
1 

1 
1 
3 
l 
l 
1 
1 
3 
l 

Conn. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Carom. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Conn. End Plate 
Brush Holder Plate Assy. 

Ground �onnector Assy. 
Teminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#8-32xl/2 Fill. Hd. Sc. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assenbly 
#8-32x?/l6 Fill.Hd. Sc. 
#B Skpf. Wasl1er 

#G-32x3/B Rd. Hd. Screw 
#G Lock 'Hasher 
l/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x7 /l6 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
l 2 3 4 5 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
8X-3ll 

X-714 
8X-794 

1 
l 
l 
1 
2 
1 
2 
1 
2 
2 
l 
l 

CIRCUIT BREAKER ASSEI.IBLY 
ArJB.ture Spring 
C. E. Cover 
#l0-32x3/l6 Bdg. Hd. Sc. 
#10 Lock Washer 
#10-32x1/4 Rd. Hd. Screw 

C. B. Spacer 
Head Band Asser!lbly 
#10 Lock Washer 
#l0-32x3/8 Rd. Ed. Screw 
# l0-32xl 1/2 Rd. Hd. Screw 
# 10-32 Square Nut 
1 2 3 4 5 

( Issued 5-2-40 ) 

t Service BRUSH SET GAS-2012. 

mrrT 

GAS-4141 

AP?LI c;1. TI 0;�-��:� 
Clinax, Rer:al I.� 

Printed in U.S. A. file in 

"NOTE: �'here part numbers are shown in parenthesis 
thev are for reference only. By stocking suh·pans the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



rd 

G;:lS-/8 --------

.X-t03 

,GAS-70 

IGAS-<;;'3 

)( 48� 

\ 
\� 

8%-55 X-489 

BX-SS 

G;:1S-/Oc4 

� G;:lS-87 

�7 � /'fN-i?l 

/'fN-.?1 

BRE"A.KI£10:! 

INSULATED 
Bii!USH 

X-489 

� ,/GP-34 

� 1(1�0 
� � � 1 n , 

��' 

(j) 
> 
(/') 

I 
� 
...... 

� 
...... 

(j) 
m 

z 
m 
::::0 

)> 
-1 
0 
::::0 

r 
r 

c 
(/') 
-1 
:::0 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4143.A GENERATOR PARTS LIST GAS-4143,A 

Frame & Field .�.ssewbly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-2163) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 
GAS-1007B 

X-1423 
GAS-1008C 
MN-21 
MZ-38 

X-755 
X-544 

2 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
2 

2 
2 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Fielc;l Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
Coil Assy., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Terminal 

Washer, Lock, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Felt 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079E) 1 Head Assy., Comm. End 
GAS-51 2 Spring. Retaining, 3rd. 

GAS-79 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-1013 

8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13t 
X-1013 

8X-1496 

8X-55 

X-195 
X-386 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

3 

1 
1 

Brush Plate 
Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush. Insulated 
Plate, Main Brush 
Brush. Main 
Screw, Grounded, Brush, 
Fil. hd., #8-32xlj2 
Washer, Lock. Brush 
Screw, #8 
Screw, Ins., Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring. Brush 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush 
Screw, #8 
Screw, Brush. Bdg. hd., 
#8-32x7j16 

Screw, Plate Attaching 
Rd. hd., #8-32x3j8 
Washer. Lock, Plate Sc., #8 
Oiler, Ball, Press in, 1/4 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
IA-175 1 Washer, Plain, Felt Retaining 

BX-61 1 Screw, Bearing Retaining, 
Flat hd., #10-32x7 /16 

X-63 3 Screw, Cover Holding, Flat hd., 
#8-32x3j8 

X-293 1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 
GAS-2076 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
* 1 Pulley, Drive 

X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-1278 1 Washer, Skpf., Arm. Shaft, 7/16 

X-1460 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 1 Head Assy ., Drive End . 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, Cupped 
GAS-74 1 Retainer, Bearing 
GAS-75B 1 Head 
IGP-34 1 Wick, Felt 

SC-127 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-294 
X-489 

GAS-1171 
TC-4305A 

X-118 

X-196 
8X-321 

3 
1 
1 

#8-32x3/8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, S.A E. #202 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
1 Band, Cover 
1 Regulator 
1 Screw, Head Band, Fil. hd., 

#10-32x3j4 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5/16 
1 2 3 4 5 

(Issued 3 -11-44) 

Assembly 
No. 

GAS-4143 
GAS-4143A 

Pulley, 
Drive 

None 
SP-90 

t Brush Set, Service, GEM-2012S. 

* See table following parts list for part number 
applying to assembly wanted. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



GIIS-17 

'r A-489 

IG� 

� 

� 

0 
> 
Ul 

I 

� 
..... 
� 
c,) 

> 

0 
t%j 
z 
t%j 
� 
> 
� 

� 
....... 

� 
� 
� 
Ul 

1-3 
� 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4144 GENERATOR PARTS LIST GAS-4144 

Fr��e & Field Assy. & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

GAS-20 
(GAS-2138) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-l007B 

X-1423 
GAS-l008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1350 
X-544 

No. 
Used 

2 
l 
2 
l 
4 
l 
l 
l 
l 
l 
l 
l 
l 
2 
2 
l 
l 
l 

l 
2 

Name of Part 
l 2 3 4 5 
Frame Screw 
Fram.e & Field Assembly 

Pole Piece 
Field Connection Ins. 
Field Coil Holder 
C. B. Lead Assembly 

Terminal 
FIELD COIL ASSY.- Camp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terr.J.inal 

Insulating Tube 
Dowel Pin 
Pole Piece Screw 
#6-32 Hex. Nut 
Terminal 
#8 Skpf. Washer 
#6-32x7/l6 Flat Hd. Sc. 

#10 Lock Washer 

Part 
No. 

GAS-2111 
GAR-171 

IA-158 
GJ-179 
SP-363 

X-160 
X-205 
X-260 

No. 
Used Name of Part 

1 2 3 4 5 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Snap Ring 
l 7/16 Plain Washer 
l Drive Pulley 
l 7/16-20 Hex, Nut 
l 7/16 Lock Washer 
l #5 Woodruff Key 

Drive End Head Assy. & Parts Used With 

GA;:j-1146 
GAS-103 
GAS-104 
GAS-g6 

GG-164 
GT-76 
8X-55 

X-195 
X-295 
X-489 

1 
l 
1 
1 
1 
l 
3 
3 

1 

Drive End Head Assembly 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
Felt Washer Retainer 
#8-32x3/8 Rd. Hd, Sc, 
#8 J,ock Washer 
BALL BRG. - S.A.E. #203 
1/4 Oiler - Press in Type 

Con�. End Plate Assy. & Parts Used With Miscellaneous Parts 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-2147) 
GAS-51 

GAS-147 
GAS-2021R 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

8X-122 
X-1275 

GAS-2082R 

GAS-13t 
GAS-15 
GAS-17 
GAS-1082R 

8X-878 
X-1275 

BX-55 
X-195 
X-489 

IA-175 
8X-6l 

X-63 
X-293 

1 
1 
1 

l 
l 
1 
2 

1 
l 
1 
2 
2 
2 
1 
l 
1 

2 
2 
l 

l 
l 
l 
1 

l 
l 

3 
1 
1 
1 
l 
3 
l 

Comra. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#B-32xl/2 Fill. Hd. Sc. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#8-32x7/16 Fill.Hd. Sc. 
#8 Sk,Pf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#B Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x7/16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
l 2 3 4 5 

CB-4014 
CB-123 
CB-l60S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024A 

X-196 
8X-3ll 

X-714 
8X-794 

1 
1 
l 
l 
2 
l 
2 
1 
2 
2 
1 
l 

CiRCUIT BREAKER ASSEMBLY 
Armature Spring 
c. B. Cover 
#l0-32x3/16 Bdg, Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd, Screw 

C. B. Spacer 
Head Band Assembly 
#10 Lock Washer �10-32x3/8 Rd. Hd. Screw 

10-32xl 1/2 Rd. Hd. Screw 
10-32 Square Nut 

1 2 3 4 5 

(Issued 5-2-40) 

t Ser�ice BRUSH SET GAS-2012, 

UNIT APPLICATION 

GAS-4144 s. H. Arnolt 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



X-1275 
�BX-122 

CZRS -12 \ 

X-.95 8 

OR.S-17 " ,, � 
�,-

-

.L"3�/ X·O ML · 3' 

V4<:Y' 
9se 

J 

� 
\ BX-122 
\X-1275 

I

�X-6-3 X-489 � 

, d dl G�� U 

;C_� -� \ 6R.S -7 7 

9; -J , ·I 
I ·- ; . .. 1 �- ��1 �· � 

. __J · 
0 In• i , I ' 

c• '\ � ! U 
\ GRS-70 \ 

GR-5-69 \, ·.� 
I X-293 

BX-55 / 
OR5-5! 

MN-21 

TO CIRCUIT 8ReR/'feR 

CJX-878 
CiRS-I082R 

HZ-38 

� 7 -

MN-21 

GR.:S-44 

BX-5� 

�� 
���� 

tl 

X-755 

CIR.S-45 

MZ-38 ----

X-1423 

TO INSULRTEO 
IH,qiN 8RUSH 

6R.S-I008R 

TO THIRD 8RUSH 

� 
Ciei-164 

<JR-5-146 

X-160 

H� 
I 

t 
I 

I : 
SP-36-3; I 

Civ-179/ / 
X-205 

(j) )> (f) 
I 

� ..... 
� 
� 

(j) 
m 

z 
m 

;;o )> -1 
0 
;;o 

r 
r 

c (f) -1 
;;o 

)> 
-I 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4145 GENERATOR PARTS LIST 

PRELIMINARY 

GAS-4145 

Frame & Field Assembly & Parts Used With Ar mature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20 
(GAS-218?) 

GAS-29 
GAS-44 
GAS-45 
GAS-121 
GAS-181 

X-1423 
GAS-l005A 
GAS-lOO?B 

X-1423 
GAS-l008D 

MN-21 
MZ-38 

X-?55 
X-544 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
l Insulating Bushing 
l c. B. Lead Assembly 
1 Terminal 
l FIELD COIL ASSY.- Comp. 
l Field Coil Assy.-Left 
l Terminal 
l Field Coil - Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69 
GAS-?0 
GAS-?l 
GAS-?? 
GAS-?8 

(GAS-214?) 
GAS-51 

GAS-14? 
GAS-20i?1R 
GAL-31 

X-9o8 
GAS-l'Zt 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-122 
X-12?5 

GAS-2082R 

GAS-13t 
GAS-15 
GAS-1? 
GAS-1082R 

8X-8?8 
X-12?5 

8X-55 
X-195 
X-489 

IA-1?5 
8X-61 

X-63 
X-293 

1 
l 
1 
1 
1 
1 
2 

1 
l 
l 
2 
2 
2 
l 
1 
l 

2 
2 
l 

l 
l 
l 
l 

l 
1 
3 
l 
1 
1 
1 
3 
l 

Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Felt Washer 
Felt Washer Retaiher 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. Sc, 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#8-32x?/l6 Fill. Hd.Sc. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x?/l6 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
l 2 3 4 5 

Part 
No. 

GAS-2111 
GAR-1?1 

IA-158 
GJ-1?9 

X-160 
X-205 
X-260 

No. 
Used Name of Part 

l 2 3 4 5 
l ARMATURE ASSEMBLY 
l Snap Ring 
1 Snap Ring 
l ?/16 Plain Washer 
l ?/16-20 Hex. Nut 
l ?/16 Lock Washer 
l #5 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-1146 
GAS-103 
GAS-104 
GAS-146 

GG-164 
GT-?6 
8X-55 

X-195 
X-295 
X-489 

GAS-168 
GAS-1024A 

TC-4302A 
X-196 

BX-311 
X-?14 

8X-?94 

1 
1 
1 
l 
1 
l 
3 
3 
1 
l 

Drive End Head Assembly 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
Felt Washer Retainer 
#8-32x3/8 Rd. Hd. Sc. 
#8 Loc� WB.sher 
BALL ERG. - S.A.E. #203 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

2 T. c. Regulator Spacer 
l Head Band Assembly 
1 TWO CHARGE REGULATOR 

4 l0-32x3/8 Rd. Hd. Screw 
4 �10 Lock Washer 

1 10-32xl 1/2 Rd. Hd. Screw 
1 10-32 Square Nut 

1 '2 3 4 5 

(Issued 5-16-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATI ON 

GAS-4145 Novo Engine 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
rnmnl�re nart can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4148 GENERATOR PARTS LIST 

PRELHITNARY 

GAS-4148 

Frame & Field ;l._S_sewbly & Parts U.o;ed With Armature Assewblz & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20 
(GAS-2190) 
GAS-29 
GAS-44 
GAS-45 
GAS-121 
GAS-181 

X-'1423 
GAS-2005F 
GAS-l007B 

X-1423 
GAS-lOOSE 

MN-21 
MZ-38 

X-755 
X-544 

l 2 3 4 5 
2 Fra.';le Screw 
l Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
l Insulating Bushing 
l c. B. Lead Assembly 
l Terminal 
l FIELD COIL ASSY.- Comp. 
l Field Coil Assy.-Left 
l Terminal 
l Field Coil Assy.-Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

( GAS-2147 A) 
GAS-51 

GA3-l47 
GAS-202lR 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-l02lR 

BX-122 
X-1275 

GAS-2082RA 

GAS-l3t 
GAS-15 
GAS-17 
GAS-l082RA 

BX-878 

X-1275 
SX-55 

X-195 
X-489 

IA-175 
SX-61 

X-63 
X-293 

l Comm. End Cap Cover 
l End Cap Cover Gasket 
l Bearing Retaining Washer 
l Felt Washer 
l Felt Washer Retainer 
1 Comm. End Plate Assembly 
2 3rd Br. Plate Retaining 

Spring 
l 
l 
l 
2 
2 
2 
l 
l 
l 

2 
2 
l 

l 
l 
l 
l 

l 

l 
3 
l 
l 
l 
l 
3 
l 

Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. Sc 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assembly 
#B-32x7/l6 Fill. Hd. 
Screw 
#B Skpf. Washer 

#B-32x3/8 Rd. Hd. Screw 
#13 Lock Washer 
l/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x7/l6 Flat Hd. Screw 
#B-32x3/8 Flat Hd. Screw 
BALL BEARING- S.A.E. #201 
l 2 3 4 5 

Part 
No. 

GAS-2111 
GAR-171 

IA-158 
G.T-179 

X-160 
X-205 
X-260 

Drive End 

GAS-1146A 
GAS-103 
GAS-104 
GAS-l46A 

GG-164 
GT-76 
BX-55 

X-195 
X-295 
X-489 

No. 
Used Name of Part 

l 2 3 4 5 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Snap Ring 
l 7/16 Plain Washer 
l 7/16-20 Hex. Nut 
l 7/16 Lock Washer 
l #5 Woodruff Key 

Head Assemblz & Parts Used With 

l Drive End Head Asse2bly 
l Cupped Felt Guard 
l Bearing Retainer 
l Drive End Head 
l Felt Washer 
l Felt Washer Retainer 
3 #B-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
l BALL BEARING - S.A.E. #203 
l l/4 Oiler - Press in Type 

Miscellaneous Parts 

GAS-168 
GAS-l024A 

TC-4302A 
X-196 

BX-311 
X-714 

BX-794 

2 
l 
l 
4 
4 
l 
l 

T. C. Regulator Spacer 
Head Band Assenbly 
TWO CHARGE REGuLATOR 
#10 Lock Washer 
#l0-32x3/B Rd. lld. Screw 
#l0-32xl l/2 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 4-17-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 

GAS-4148 .Fairnont Rwy .  

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4149 GENERATOR PARTS LIST 

PRELIMINARY 

GAS-4149 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20 
( GAS-3190 ) 

GAS-29 
GAS-44 
GAS-45 
GAS-121 
GAS-181 

x-1423 
GAS-2005E 
GAS-1007A 

X-1424 
GAS-lOOSE 

MN-21 

:MZ-38 
X-755 
X-544 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 Insulating Bushing 
1 c. B. Lead Assembly 
1 Terminal 
1 FIELD COIL ASSY.- Co�. 
1 Field Coil Assy.-Lett 
1 Terminal 
1 Field Coil Assy.-Rigbt 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Look Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69 1 Comm. End Cap Cover 
GAS-70 1 End Cap Cover Gasket 
GAS-71 1 Bearing Retaining Washer 
GAS-77 1 Felt Washer 
GAS-78 1 Felt Washer Retainer 

( GAS-3186 ) 1 Comm. End Plate Assembly 
GAS-51 2 3rd Brush Plate Retaining 

GAS-188 
GAS-2021L 
GAL-31 

X-958 
GAS-12 t 

GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

BX-122 
X-1275 

GAS-2072LA 

GAS-13t 
GAS-15 
GAS-18 
GAS-1072LA 

BX-878 

X-1275 
BX-55 

X-195 
X-48i 

IA-175 
BX-61 

X-63 
X-293 

1 

1 

1 
2 
2 
2 
1 
1 
1 

2 
2 
1 

1 

1 

1 

1 

1 

1 
3 
1 
1 
1 
1 

3 
1 

Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#B-32xl/2 Fill. Hd. So. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

#8-32x3/B Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat s�eel Washer 
#l0-32x7/ 16 Flat Hd. Screw 
#B-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-3111 
GAR-171 

IA-158 
GJ-17g 

X-160 
X-205 
X·260 

1 2 3 4 5 

1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Snap Ring 
1 7/18 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Look Washer 
1 #5 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS·ll,6A 1 Drive End Head Assembly 
GAS-103 1 Cupped Felt Guard 
GAS-1� 1 Bearing Retainer 
GAS-1'6A 1 Drive End Head 

GG-16' 1 Felt Washer 
GT·76 1 Felt Washer Retainer 
SX-55 3 #8-32x3/8 Rd. Hd. Screw 

X-195 3 #8 Look Washer 
X-295 1 BALL BEARING- S.A.E. #203 
X-�9 1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

G.AS-168 
GAS·1024rA 

TC-'302A 
x-1ge 

BX-311 
X-71' 

8X-7g' 

2 T. c. Regulator Spacer 
1 Head Band Assembly 
1 TWO CHARGE REGULATOR 

' 10-32x3/8 Rd. Hd. Screw 
' �10 Look washer 

1 l0-32xl 1/2 Rd. Hd. Screw 
1 10-32 Square Nut 

l 2 3 4 5 

( Issued 4-17-4.1 ) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPlJCATION 

GAS-4149 Fairmont Rwy, 

Primed in U.S. A. File in 

"NOTf:: Where part numl>ers are shown in parenthni• 
they arc for reference only. I� stocking suh-parts the 
complete part can he assemble as needed." 

Equipment & Pans List llinder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4150-1, -1P GENERATOR PARTS LIST GAS-4150-1, -1P 

(Issued 8-22-51} 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-3192) 

GAS-40 

GAS-41 

GAS-44 

GAS-45 
GAS-47 

GBF-36 
X-1423 

GAS-2005 

GAS-1007A 

X-1424 
GAS-1008A 

X-959 
GBF-55 

MN-21 
MZ-38A 

X-140 

X-1274 

X-1275 

8X-1350 

8X-1377 

12X-196 

8X-1377 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Washer, Ins. , Term. 

Stud, Inner 
1 Bushing, Ins., Term. 

Stud 
1 Insulation, Field 

Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Stud, Term. , #10-32 
1 Terminal 
1 Coil Assy. , Field 

Complete 
1 Coil Assy. , Field, 

Left 
1 Terminal 
1 Coil Assy. , Field, 

Right 
1 Terminal 
1 Washer, Ins. , Term. 

Stud, Outer 
2 Pin, Dowel 
2 Screw, Pole Shoe 
1 Nut, Field Grd. Sc. , 

Hex. #6-32 
2 Washer, Term. Stud, 

Skpf. #10 
1 Washer, Field Grd. 

Sc., #8 
1 Screw, Field Grd. , Flat 

Hd. #6-32x7 /16 
1 Nut, Term. Stud, Hex. 

#10-32 
3 Lockwasher, Thru Bolt & 

Term. Stud, #10 
1 Nut, Term. Stud, Hex. 

#10-32 

Comm. End Head Assembly & Parts Used With 

GAS-69A 
GAS-70 
GAS-71 
GAS-'77 
GAS-78 
GAS-3191 
GAS-51 

GAS-191 
GAS-2021L 

1 Cover, Comm. End 
1 Gasket, Cover 
1 Washer, Brg. Retaining 
1 Washer, Felt 
1 Retainer, Felt Washer 
1 Head Assy., Comm. End 
2 Spring, Retaining, 3rd 

Brush Plate 
1 Head, Comm. End 
1 Plate Assy. , Main Brush 

Printed in U.S. A. 

Comm. End Head Assembly (Continued} 
Part No. 

No. Used Name of Part 

GAL-31 
X-958 

GAS-15 
GAS-17 

GAS-18 

GAS-1021L 
GEM-12t 

8X-122 

X-195 

GAS-2072LA 
GAS-15 
GAS-18 
GAS-1072LA 

GEM-13t 
X-195 

8X-878 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

8X-63 

X-293 

1 Lead Assy. , Ground 
2 Terminal 
2 Holder, Brush 
1 Spring, Brush, 

Insulated 
1 Spring, Brush, 

Grounded 
1 Plate, Main Brush 
2 Brush 
2 Screw, Brush 

Holder, Fill. Hd. 
#8-32xl/2 

2 Lockwasher, 
Holder Sc. , #8 

1 Plate Assy. , 3rd Brush 
1 Holder, Brush 
1 Spring, Brush 
1 Plate, 3rd Brush 
1 Brush 
1 Lockwasher, 

Holder Sc., #8 
1 Screw, Br. Holder, 

Fill. Hd. 
#8-32x7/16 

3 Screw, Rd. Hd. 
#8-32x3/8 

1 Lockwasher, #8 
1 Oiler 
1 Washer, Plain 
1 Screw, Brg. Retaining, 

Flat Hd. #10-32x7/16 
3 Screw, C.E. Cover, 

Flat Hd. #8-32x3/8 
1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-3076 
GAS-53 

IA-158 
8X-160 
X-1278 

X-1460A 

1 Armature Assembly 
1 Snap Ring, D. E. 
1 Snap Ring, C. E, 
1 Nut, Arm. Shaft, D. E. 
1 Washer, Shaft, D. E. 

SkpL 7/16 
1 Key, Woodruff, #212 

Drive End Head Assy. & Parts Used With 

GAS-1193 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt 

Washer, Flat 
GAS-73 1 Retainer, Felt Washer, 

Cupped 

(Continued on Reverse Side} 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4150-1,-1P GENERATOR PARTS (Continued) 

Drive End Head Assy. (Continued) 
Part No. 

No. Used Name of Part 

GAS-74 1 Retainer, Bearing 
GAS-193 1 Head, Drive End 
IGP-34 1 Wick, Felt 

SC-127 1 Washer, Felt 
8X-55 3 Screw, Brg. Retainer, 

Rd. Hd. #8-32x3/8 
X-195 3 Lockwasher, Retainer 

Sc., #8 
X-294 1 Bearing, Ball, S. A. E. 

#202 
X-489 1 Oiler 

Miscellaneous Parts 

CB-4014 1 Relay Assy. , Cutout 
CB-123 1 Spring, Armature 
CB-160S 1 Cover, Relay 
PX-55 1 Screw, Arm. Term., 

Bdg. Hd. #10-32x3/16 
12X-196 2 Lockwasher, Term. 

Sc., 11-10 
8X-312 1 Screw, Bat. Term., 

Rd. Hd. #10-32x1/4 
DG-107 1 Lead Assembly 

GAS-87A 2 Spacer, Relay Mtg. 
GAS-1024E 1 Band, Cover 
12X-196 2 Lockwasher, Mtg. Sc. , #10 

8X-311 2 Screw, Relay Mtg. , Rd. 
Hd. #10-32x3/8 

8X-714 1 Screw, Cover Band, Rd. 
Hd. #10-32x1 1/2 

8X-794 1 Nut, Cover Band, Square 
#10-32 

t Brush Set, Service GEM-2012S. 

UNIT 

GAS-4150-1 
GAS-4150-1P 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can he assembled as needed." 

APPLICATION 

Indian Motocycle 
Falcon (Marine) 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4151-1,A-1 GENERATOR PARTS LIST GAS-4151-1,A-1 

Frame & Field Assembl� & Parts Used With Comm. End Head Ass�. Continued 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GAS-20A 2 Bolt, Thru GEM-13 t 1 Brush 
(GAS-2091A) 1 Frame & Field Assy. BX-878 1 Screw, Brush, Fill. 
GAS-44 1 Insulation, Field Connection Hd., #8-32x7/16 
GAS-45 4 Holder, Field Coil X-195 1 Lockwasher, Brush Sc.,#8 
GAS-86 1 Lead Assy. 8X-55 3 Screw, Plate, Rd. Hd., 

X-1423 1 Terminal #8-32x3j8 
GAS-2005A 1 Coil Assy., Field, Comp. X-195 1 Lockwasher, Plate Sc., #8 
GAS-1007B 1 Coil Assy., Field, Left X-489 1 Oiler, Press in Type, 1/4 

X-1423 1 Terminal IA-175 1 Washer, Plain 
GAS-1008A 1 Coil Assy., Field, Right BX-61 1 Screw, Bearing Retaining, 

X-959 1 Terminal Flat Hd., #10-32x7 j16 
GT-7 1 Bushing, Lead Insulation 8X-63 3 Screw, Cover, Flat Hd. 
MN-21 ) Pin, Dowel #8-32x3j8 
MZ-38A 2 Screw, Pole Shoe X-293 1 Bearing, Ball, S.A.E. #201 

X-140 1 Nut, Field Ground, Hex., 
#6-32 Armature Assembly & Parts Used With 

X-755 1 Terminal 
X-1275 1 Washer, Field Ground, Skpf,, GAS-2076 1 Armature Assembly 

#8 GAS-53 1 Snap Ring, D .E. 
BX-1350 1 Screw, Field Ground, Flat IA-158 1 Snap Ring, C .E. 

Hd. #6-32x7 j16 • 1 Pulley, Drive 
12X-544 2 Lockwsher, Thru Bolt, #10 8X-160 1 Nut, Shaft, Hex. 7/16-20 

X-1460A 1 Key, Woodruff, #212 
Comm. End Head Assembly & Parts Used With X-1624 1 Washer, Shaft, Skpf. 7/16 

GAS-69A 1 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2079F 1 
GAS-51 2 

GAS-79B 1 
GAB·2021R 1 
GAL-31 1 

'X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12 t 2 
BX-122 1 

X-195 2 

SX-1496 1 

GAS-2082RA 1 
GAS-15 1 
GAS-17 1 
GAS-1082RA 1 

Cover, Comm. End Drive End Head Assembly & Parts Used With 
Gasket, C.E. Cover 
Washer, Bearing Retaining GAS-1075E 1 Head Assy., Drive End 
Washer, Felt, C.E., Inner DB-13 1 Retainer, Felt Washer, Flat 
Retainer, Felt Washer GAS-73 1 Retainer, Felt Washer, 
Head Assy., Comm. End Cupped 

Spring, Retaining, 3rd. GAS-74 1 Retainer, Bearing 
Brush Plate GAS-75B 1 Head 
Head IGP-34 1 Wick, Felt 
Plate Assy., Main Brush SC-127 1 Washer, Felt 

Lead Assy., Ground BX-55 3 Screw, Retainer, Rd. Hd. 
Terminal #8-32x3j8 

Holder, Brush X-195 3 Lockwasher, Retainer Sc., #8 
Spring, Brush, Grounded X-294 1 Bearing, Ball, S.A.E. #202 
Spring, Brush, Insulated X-489 1 Oiler, Press in Type, 1/4 
Plate, Main Brush 
Brush, Main Miscellaneous Parts 
Screw, Grounded Brush, CB-4014 1 Relay Assy., Cutout Fill. Hd. #8-32x1j2 CB-123 1 Spring, Armature 
Lockwasher, Brush Sc., CB-160S 1 Cover 

#8 PX-55 1 Screw, Arm. Term., Bdg. Hd, 
Screw, Ins, Brush, Bdg. #10-32x3j16 
Hd. #8-32x7 j16 12X-196 2 Lockwasher, Term. Sc., #10 

Plate Assy., 3rd Brush BX-312 1 Screw, Bat. Term., Rd. Hd. 
Holder, Brush #10-32x1/4 
Spring, Brush GAS-87A 2 Spacer, C.R. Mounting 
Plate, 3rd Brush GAS-1024F 1 Band, Cover 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4151-1,A-1 GENERATOR PARTS LIST Con't. 

Miscellaneous Parts (Continued) 
Part No. 
No. Used Name of Part 

12X-196 

SX-311 

SX-714 

SX-794 

2 Lockwasher, Relay Mtg. Sc., 
no 

2 Screw, Relay Mtg,, Rd. Hd. 
#10-32x3/8 

1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

1 Nut, Cover Band, Square #10-32 

• See table following parts list for part number 
applying to assembly wanted. 

NOTE: - Part numbers shown in parenthesis are 
not recommended for service. 

t Brush Set, Service GEM-20128. 

Assembly No. 

GAS-4151-1 
GAS-4151A-1 

Pulley 

None 
SP-864 

UNIT 

GAS-4151-1,A-1 

GAS-4151-1,A-1 

APPLICATION 

Indian Motocycle 

(Issued 7 -12-48) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they a·re for reference only. By stocking sub-parts the 

_Complete part can be asst:onbled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4152 GENERATOR PARTS LIST GAS-4152 

Frame & Field Assy. & Parts Used With Drive End Head Assy. & Parts Used With 

Part 
No. 

GAS-20A 
( GAS-3085A) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005 
GAS-lOO?A 

X-1424 
GAS-lOOBA 

X-959 
GT-7 
MN-21 
MZ-38A 

X-140 
X-755 
X-1275 

8X-l350 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 C .  B. Lead Assembly 
1 Terminal 
1 FIELD COIL ASSY.- COMP. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
l Insulating Tube 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-32 H ex. Nut 
l Terminal 
1 #8 Skpf. Washer 
l #6-32x7/l6 Flat Hd. Sc . 
2 #10 Lock Washer 

Part No. 
No. Used 

GAS-10?5D 1 
DB-13 l 

GAS-?3 1 
GAS-74 1 
GAS-75B 1 
IGP-34 1 

SC-12? l 
BX-55 3 

X-195 3 
X-294 l 
X-489 l 

Name of Part 
l 2 3 4 5 
Drive End Head Assembly 

Flat Felt Guard 
C u pped Felt Guard 
Bearing R etainer 
Drive End Head 
Felt Wick 
Felt Washer 
#B-32x3/8 Rd. Hd. Sc , 
#8 Lock Washer 
BALL BRG. - S.A.E. #202 
1/4 Oiler - Press in Type 

Distributor Mtg. Hsg. & Parts Used With 

l Dist, Mounting Housing Clamp 
l Distributor Mounting Housing 
l Bearing Cover 
l Dist. Drive Rivet 
l Dist. Gear - Driver 
l #8-32x5/8 Rd. Hd. Screw 
1 #B-32 Hex. Nut 

Comm. End Plate Assy. & Parts Used With 

GAG-58A 
GAL-98B 

GW-19A 
IG-86 
IG-591 
BX-53 
8X-l41 
8X-505 

X-544 
BX-900 

l l/8 Pipe Plug 
3 #10 Lock Washer 

GAS-52A 
(GAS-3197) 
GAS-51 
GAS-1197 
GAS-49 
GAS-2014L 
GAS-l3t 
GAS-15 
GAS-18 
GAS--l014L 

8X-878 
X-1275 

GAS-2021L 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-l021L 

SX-122 
X-1275 

BX-55 
X-195 

l 
l 
2 
l 
l 
l 
l 
l 
l 
1 

l 
l 
l 
l 
2 
2 
2 
l 
l 
l 

2 
2 
3 
l 

Grease Hole Cover 
Comm. End Plate Assembly 

3rd Br. Plate Retg. Spr. 
C.E. Plate Part Assembly 

ABSORBENT BRONZE- ERG . 
3rd Brush Hldr. PlatE Ass 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assembly 
#8-32x7/l6 Fill. Hd.Sc. 
#8 Skpf. Washer 

Brush Hldr. Plate Assy. 
Ground Connector Assy. 

Teminal 
Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assenbly 
#B-32xl/2 Fill.Hd.Sc. 
#8 Sk,Pf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 

3 #l0-32x?/8 Fill. Hd. Screw 

Miscellaneous Parts 

CB-4014 
CB-123 
CB-1608 
PX-55 

X-196 
8X-312 

GAS-8?A 
GAS-l024F 

X-196 
BX-311 
8X-?l4 
8X-?94 

1 CIRCUIT BREAKER ASS�IDLY 
1 Armature Spring 
l C. B. Cover 
l �l0-32x3/l6 Bdg. Hd. Sc. 
2 10 Lock Washer 
l l0-32xl/4 Rd. Hd. Screw 
1 C. B. Spacer 
1 Head Band Assembly 
2 �10 Lock Washer 
2 10-32x3/8 Rd. Hd. Screw 
l l0-32xl 1/2 Rd. Hd. Screw 
l 10-32 Square Nut 

l 2 3 4 5 

+ Service BRUSH SET GAS-2012, 

UNIT APPLICATI ON 

Armature Assenbly & Parts Used 'i'ii th GAS-4152 Indian Motocycle 

GAS-3114 
GAS-53 

8X-1M 
X-1278 
X-1.460 

1 ARMATURE ASSE!.113LY 
l Snap Ring 
l ?/16-20 Hex. Nut 
1 7/16 Skpf, Washer 
1 #212 Woodruff Key 

1 2 3 4 5 

(Issued 12-7-39) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for referen'e only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



TO CI�CUIT l!llfEAKC/i 

tiAS-45 

/'fZ-3811 

tiAS-45 

TO /NSULI/T£0 

/"'TAIN BRUSH 

X- <Tt!9 

(j:=-o 

BX-160 

(j) 
> 
V'J 

I 

� -
01 
� 

(j) 
m 
z 
m 
:::c 

� 
0 
:::c 

r 
r 
c 
V'J 
-I 
:::c 
> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4153 GENERA TOR PARTS LIST GAS-4153 

Frame & Field Assembly & Parts Used With 
Part No. 

--�--

No. Used Name of Part 

GAS-20A 2 Bolt, Thru 
(GAS-2205) 1 Frame & Field Assy. 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-86 1 Lead Assembly 

X-1423 1 Terminal 
GAS-2005A 1 COIL ASSY., FIELD, 

COMPLETE 
GAS-1007B 1 Coil Assy., Field, Left 

X-1423 1 Terminal 
GAS-1008A 1 Coil Assy., Field, Right 

X-959 1 Terminal 
GT-7 1 Bushing, Insulating 
MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-140 1 Nut, Field Grd. Sc., Hex. 
#6-32 

X-755 1 Terminal 
X-1275 1 Washer, Field Grd. Sc., 

Skpf. #8 
X-1350 1 Screw, Field Grd., Flat 

Hd. #6-32x7jl6 
X-196 2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C .E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79B 1 Head, Comm. End 
GAS-2021R 1 Plate Assy., Main Brush 
GAL-31 1 Lead Assy., Ground 

X-958 2 Terminal 
GAS-15 2 Holder, Brush 
GAS-17 1 Spring, Brush, Grounded 
GAS-18 1 Spring, Brush, Insulated 
GAS-1021R 1 Plate, Main Brush 

GEM-12t 2 Brush, Main 
8X-122 1 Screw, Grounded Brush, 

Fill. Hd. #8-32xlj2 
X-195 2 Lockwasher, Brush 

Screw, #8 
BX-1496 1 Screw, Ins., Brush, Bdg. 

Hd. # 8-32x7 /16 
GAS-2082R 1 Plate Assy ., 3rd. Brush 
GAS-15 1 Holder, Brush 
GAS-17 1 Spring, Brush 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name of Part 

GAS-1082R 1 Plate, 3rd. Brush 
GEM-13 t 1 Brush, Third 

X-195 1 Lockwasher, Brush Sc., #8 
BX-1496 1 Screw, Brush, Bdg, Hd. 

#8-32x7Jl6 
8X-55 3 Screw, Plate Attaching, Rd. Hd 

#8-32x3/8 
X-195 1 Lockwasher, Plate Sc., #8 
X-489 1 Oiler 

IA-175 1 Washer, Plain 
8X-61 1 Screw, Brg. Retaining, Flat Hd. 

#10-32x7/16 
X-63 3 Screw, Cover, Flat Hd. #8-32x3/8 
X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut, Shaft, D.E. Hex. 7/16-20 
X-1278 1 Washer, Shaft, D.E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

1 Head Assy ., Drive End 
1 Retainer, Felt Washer, Flat 
1 Retainer, Felt Washer, Cupped 
1 Retainer, Bearing 
1 Head, Drive End 
1 Wick, Felt 
1 Washer, Felt 
3 Screw, Retainer, Rd. Hd. 

#8-32x3J8 
3 Lockwasher, Retainer Sc., #8 
1 BEARING, BALL, S.A.E. #202 
1 Oiler 

(Continued on Reverse Side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4153 GENERATOR PARTS (Continued) 

Miscellaneous Parts 
Part No. 

No. Used Name of Part 

CB-4014 1 RELAY ASSY., CUTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover, Relay 
PX-55 1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3/16 
12X-196 2 Lockwasher, Term. Sc., #10 

BX-312 1 Screw, Bat. Term., Rd. Hd. 
#10-32x1/4 

GA.S-87 2 Spacer, Relay Mtg. Sc., #10 
GAS-1024F 1 Band, Cover 

X-196 2 Lockwasher, Relay Mtg. Sc., 
#10 

BX-311 2 Screw, Relay Mtg., Rd. Hd. 
#10-32x3/8 

X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

BX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-2012S. 

UNIT APPLICATION 

GAS-4153 Hercules 

(Issued 11-10-49) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

file in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4154 GENERATOR PARTS LIST GAS-4154 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 Bolt, Thru 
(GAS-2206) 1 Frame & Field Assy. 
GAS-40 2 Washer, Ins., Term. Stud, 

Inner 
GAS-41 2 Bushing, Ins., Term. Stud 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-81 1 Lead Assembly 
GBF-36 1 Stud, Terminal, #10-32 

X-1423 1 Terminal 
GAS-2005H 1 COIL ASSY., FIELD, 

COMPLETE 
GAS-1007B 1 Coil Assy., Field, Left 

X-1423 1 Terminal 
GAS-1008G 1 Coil, Field, Right 
GBF-36 1 Stud, Terminal, #10-32 
GBF-55 2 Washer, Ins., Te<m. Stud, 

Outer 
MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-196 2 Lockwasher, Term. Stud,#10 
X-1274 4 Washer, Term. Stud, Skpf. 

#10 
SX-1377 4 Nut, Term. Stud, Hex. #10-32 
X-196 3 Lockwasher, Thru Bolt & 

Ground Screw, #10 
SX-321 1 Screw, Ground Rd. Hd. 

#10-32x5jl6 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2255 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-255 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 
SX-122 

X-195 

SX -1 496 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

Brush Plate 
Head, Comm. End 
Plate Assy ., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32x1j2 
Lockwasher, Brush Sc., 
#8 
Screw, Ins., Brush, Bdg. 
Hd. #8-32x7J16 

Comm. End Head Assy. (Continued) 
Part No. 
No. Used Name of Part 

GAS-2082R 1 Plate Assy., 3rd Brush 
GAS-15 1 Holder, Brush 
GAS-17 1 Spring, Brush 
GAS-1082R 1 Plate, 3rd Brush 

GEM-13t 1 Brush, Third 
X-195 1 Lockwasher, Brush Sc., #8 

SX-1496 1 Screw, Brush, Bdg. Hd. 
#8-32x7j16 

SX-55 3 Screw, Brush Plate Mtg., Rd. 
Hd. #8-32x3J8 

X-195 1 Lockwasher, Plate Sc., #8 
X-489 1 Oiler 

IA-175 1 Washer, Plain 
SX-61 1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7 /16 
X-63 3 Screw, Cover, Flat Hd. 

#8-32x3J8 
X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS -2111 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C .E. 
GJ-179 1 Washer, Arm. Shaft, Plain, D.E. 
X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 
X-205 1 Lockwasher, Shaft, D.E., 7/16 
X-260 1 Key, Woodruff, # 5 

Drive End Head Assembly & Parts Used With 

GAS-1254 1 Head Assy., Drive End 
GAS-103 1 Retainer, Felt Washer, 

GAS-104 
GAS-254 

GG-164 
GT-76 
BX-55 

X-195 
X-295 
X-489 

GAS-1024A 
X-714 

SX-794 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head 
Washer, Felt 
Retainer, Felt Washer, Flat 
Screw, Brg. Retainer, Rd. 
Hd. # 8-32x3 /8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. #203 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1j2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-2012S. 
NOTE: - TC-4317A Two Charge Regulator is 
used with but is not a part of this generator. 

UNIT APPLICATION 

GAS-4154 Le Roi 

Printed in U.S. A. 
(Issued 11-10-49) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4155 GEN ERATOR PARTS LIST 

PRELIMINARY 

GAS-4155 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used 

GAS-20 
(GAS-2208) 

GAS-29 
GAS-44 
GAS-4 5  
GAS-86 

X-1423 
GAS-2005A 
GAS-1007B 

X-1423 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1350 
X-544 

2 
1 
2 
1 

4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 

1 
1 
1 
2 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Pole Pie ce 
Field Conne ction Ins. 
Field Coil Holder 
Lead Assembly 

Terminal 
FIELD COIL ASSY.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terminal 

Insulating Bushing 
Dowel Pin 
Pole Piece Screw 
#6-32 Hex. Nut 
Terminal 
#8 Skpf. Washer 
#6-32x7/16 Flat Hd. Sc. 

tflO Lock Washer 

Comm. End Plate Assembly & Parts Used With 
GAS-69 1 Comm. End Cap Cover 
GAS-70 1 End Cap Cover Gasket 
GAS-71 1 Bearing Ret�ining Washer 
GAS-77 1 Felt Washer 
GAS-78 1 Felt Washer Retainer 

(GAS-2209) 1 Comm. End Plate Assembly 
GAS-51 2 3rd Br. Plate Retaining 

GAS-209 
GAS-2021R 
GAL-31 

X-958 
GAS-12t 
GAS-15 
:}A.S-17 
GAS-18 
G AS-1021R 

BX-122 
X-1275 

GAS-2082R 

SJ\5-13t 
GAS-15 
J.�.c:� ·-17 

"\S-1082R 

8X-878 
X-1275 

8X-55 
X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 
2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 
1 

1 
3 
1 

Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#8-32xl/2 Fill. Hd.Sc. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assembly 
#8-32x7/16 Fill. Hd.Sc. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#10-32x7/16 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING- S.A.E. #201 
1 2 3 4 5 

Armature Assembly & Parts Used With 
No. Part 

No. Used Name of Part 
1 2 3 4 5 

GAS-2111 
GAR-171 

IA-158 
GJ-179 

X-160 

1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Snap Ring 
1 7/16 Plain Washer 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #5 Woodruff Key 

X-205 
X-260 

Drive End Head 

GAS-1207 1 
GAS-103 1 
GAS-104 1 
GAS-207 1 

GG-164 1 
GT-76 1 
8X-55 3 

X-195 3 
X-295 1 
X-489 1 

Assembly & Parts Used With 

Drive End Head Assembly 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
Felt Washer Retainer 
#8-32x3/8 Rd. Hd. Sc. 
#8 Lock Washer 
BALL BEARING - S.A.E. #203 
1/4 Oiler - Press in Type 

Miscellaneous Parts 
CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GAS-87 
GAS-1024A 

X-196 
8X-311 

X-714 
8X-794 

1 
1 
1 
1 
2 
1 
2 

1 
2 
2 
1 
1 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/16 Bdg. Hd. Sc. 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Sc. 

C. B. Spacer 
Head Band Assembly 
#10 Lock washer �10-32x3/8 Rd. Hd. Screw 

10-32xl 1/2 Rd. Hd. Screw 
10-32 Square Nut 

1 2 3 4 5 

(Issued 9-30-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 

GAS-4155 LeRoi 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenrhesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipmenr & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4157 GENERATOR PARTS LIST GAS-4157 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 
1 2 3 4 5 

GAS-20 
(GAS-2190A) 

GAS-29 
GAS-44 
GAS-45 
GAS-121 
GAS-213 

X-1595 
GAS-2005J 
GAS-l007C 

X-1595 
GAS-lOOSE 

MN-21 
MZ-38 

X-755 
X-544 

Comm. End 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-2210) 
GAS-51 

GAS-210 
GAS-2021R 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

SX-122 
X-1275 

GAS-2082R 

GAS-13t 
GAS-15 
GAS-17 
GAS-1082R 

SX-,.878 
X-1275 

SX-55 
X-195 
X-489 

IA-175 
SX-61 

X-63 
X-293 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coil Holder 
1 Insulating Bushing 
1 Lead Assembly 
1 Terminal 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy.-Right 
2 Dowel Pin 
2 Pole Piece Screw 
2 Terminal 
2 #10 Lock Washer 

Plate Assembly & Parts Used With 

1 
1 
1 
1 
1 
1 
2 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 
2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 
1 
1 
3 
1 

Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
CoillUl. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#B-32xl/2 Fill. Hd. Sc. 
#B Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#B-32x7/16 Fill. Hd.Sc. 
#B Skpf. Washer 

#B-32x3/B Rd. Hd. Screw 
#B L ock Washer 
1/4 Oiler - Press in Type 

Flat Steel Washer 
#l0-32x7/16 Flat Hd. Screw 
#B-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
1 2 3 4 5 

GAS-152 
GAS-2212 
GAS-53 

IA-158 
GDY-28 

GR-32A 
X-407 
X-1460 
X-1581 

1 
1 
1 
1 
1 
1 
1 
1 
1 

Oil Thrower 
ARMATURE ASSEMBLY 

Snap Ring 
Snap Ring 

Washer 
Felt Washer Retainer 
3/32x3/4 Cotter Pin 
#212 Woodruff Key 
7/16-20 Castellated Nut 

Drive End Head Assembly & Parts Used With 

GAS-1211 
GAS-155 
GAS-156 
GAS-211 

GG-164 
X-196 

BX-311 
X-1470 

1 Drive End Head Assembly 
1 Bearing Retainer 
1 Gasket 
1 Drive End Head 
1 Felt Washer 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. Sc, 
1 BALL BEARING- S,A.E. #202 

Miscellaneous Parts 

GAS-168 
GAS-1024 

TC-4305A 
X-196 

SX-311 
X-714 

BX-794 

2 
1 
1 
4 
4 
1 
1 

T. C. Regulator Spacer 
Head Band Assembly 
TWO CHARGE REGULATOR 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
#10-32xl 1/2 Rd. Hd. Screw 
#10-32 S�uare Nut 
1 2 3 4 5 

(Issued 4-17-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 

GAS-4157 Aircooled Motors 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4159 GENERATOR PARTS LIST GAS-4159 

PRELIMINARY 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

GAS-20A 2 
( GAS-2163A) l 

GAS-29 2 
GAp-44 l 
GAS-45 4 
GAS-86 l 

X-1423 l 
GAS-121 l 
GAS-2005D l 
GAS-l007B l 

X-1423 l 
GAS-l008C l 

MN-21 2 
MZ-38A 2 

X-755 2 
X-544 2 

Name of Part 
l 2 3 4 5 
Frame Screw 
Frame & Field Assembly 

Pole Piece 
Field Connection Ins. 
Field Coil Holder 
c. B. Lead Assembly 

Terminal 
Insulating Bushing 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Right 
Dowel Pin 
Pole Piece Screw 
Terminal 

#10 Lock Washer 

Conn. End Plate Assembly & Parts Used With 

GAS-69A 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-2079H) 
GAS-51 

GAS-79B 
GAS-202lR 
GAL-31 

X-958 
GAS-l2t 
GAS-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-l22 
X-1275 

GAS-2082RA 

GAS-l3t 
GAS-15 
GAS-17 
GAS-l082RA 

8X-878 
X-1275 

8X-55 
X-195 
X-386 

IA-175 
BX-61 
8X-63 

X-293 

l Conn. End Cap Cover 
1 End Cap Cover Gasket 
l Bearing Retaining Washer 
l Felt Washer 
l Felt Washer Retainer 
1 Conn. End Plate Assembly 
2 3rd Bru'sb. Plate Retaining 

l 
l 
l 
2 
2 
2 
l 
l 
l 

2 
2 
l 

l 
l 
l 
l 

l 
l 
3 
l 
l 
l 
l 
3 
l 

Spring · 

Conn. End Plate 
Brush Holder Plate Assy. 

Ground Connector Ass y. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. Sc 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#8-32x7/16 Fill. Hd.Sc 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 
Ball Oiler - l/4 Press in 

Flat Steel Washer 
#l0-32x7/l6 Flat Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
BALL BEARING - S.A.E. #201 
l 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAS-2076 
GAS-53 

IA-158 
BX-160 

X-1278 
X-1460 

No. 
Used Name of Part 

l 2 3 4 5 
l ARMATURE ASSEMBLY 
l Snap Ring 
l Snap Ring 
l 7/16-20 Hex. Nut 
1 7/16 Skpf. Washer 
1 #212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-l075E 
DB-13 

GAS-73 
GAS-74 
GAS-75B 
IGP-34 

SC-127 
8X-55 

X-195 
X-294 
X-489 

l Drive End Head Assembly 
l Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
l Drive End Head 
1 Felt Wick 
l Felt Washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
l BALL BEARING- S.A.E. #202 
l l/4 Oiler - Press in Type 

Miscellaneous Parts 
GAS-ll7lA 

TC-4305A 
8X-ll8 

X-196 
8X-32l 

l Head Band Assembly 
l TWO CHARGE REGUlATOR 
1 �l0-32x3/4 Fill. Hd. Screw 
4 10 Lock Washer 
4 l0-32x5/l6 Rd. Hd. Screw 

l 2 3 4 5 

(Issued 4-18-41) 

t SERVICE BRUSH SET GAS-2012. 

UNIT APPLICATION 
GAS-4159 Indian Motocycle 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4160A GENERATOR PARTS LIST GAS-4160A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GAS-20A 
(GAS-2216) 
GAS-40 

GAS-41 
GAS-44 
GAS-45 
GAS-225 

X-1423 
GAS-1005B 
GAS-1007B 

X-1423 
GAS-1008F 

GBF-36 
GBF-55 

GT-7 
MN-21 
MZ-38 

X-755 
X-1274 

5X-1377 

X-196 
X-544 

5X-1377 

No. 
Used Name of Part 

2 
1 
1 

1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 

1 
2 
2 
1 
2 

1 

1 
2 
1 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Stud, Terminal, #10-32 
Washer, Insulating, Term. 
Stud, Outer 
Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Terminal 
Washer, Skpf., Term. Stud, 
#10 
Nut, Term. Stud, Hex., 
#10-32 

Washer, Lock, Term. Stud, #10 
Washer, Lock, Thru Bolt, #10 
Nut, Term. Stud, Hex., #10-32 

Comm. End Head Assembly & Parts Used With 

(GAS-2215) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Felt Wick 
GAS-51 2 Spring, Retaining. 3rd 

Brush Plate 
GAS-220 
GAS-221 
GAS-223 
GAS-1215 
GAS-224 
GAS-1222 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-1013 

8X-1496 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

Oil Guard 
Gasket, Oil Guard 
Gasket, C .E. Cover 
Head Assy ., Partial, C .E. 

Bearing, Absorbent Brz. 
Cover, Comm. End 
Plate Assy ., Main Brush 

Lead Assy ., Ground 

1 2 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. hd., #8-32x1/2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 
3 4 5 

Comm. End Head Assembly (Continued) 

Part 
No. 

GAS-2219R 
GAS-15 
GAS-17 
GAS-1219R 

GEM-13t 
8X-878 

X-1013 

8X-55 

X-195 

8X-888 

No. 
Used Name of Part 

1 
1 
1 
1 
1 
1 

1 

3 

5 

4 

1 2 3 4 5 
Plate Assy ., 3rd Brush 

Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 
Screw, Brush, Fil. hd., 
#8-32x7j16 
Washer, Brush Screw Skpf.,. 

#8 
Screw, Plate Attaching, Rd. hd., 
#8-32x3j8 
Washer, Lock, Plate & Cover 
Screw, #8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

Armature Assembly & Parts Used With 

GAS-2218 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 
GBM-21 1 Nut, Armature Shaft 

SP -383 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAS-1217 1 Head Assy ., Drive End 
DA-39 1 Retainer, Felt Washer, Flat 

GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217 1 Head 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-441 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024A 

X-196 

8X-311 

X-714 

8X-794 

3 
1 

1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, S.A.E. 
#203 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 

1 
1 
1 
1 

2 
1 

2 
1 
2 

2 

1 

1 

Relay Assy ., Cutout 
Spring, Armature 
Cover 
Screw, Arm. Term., Bdg. hd., 
#10-32x3j16 
Washer, Lock, Term. Sc., #10 
Screw, Bat. Term., Rd. hd., 
#10-32xlj4 

Spacer, Relay Mounting 
Band, Cover 
Washer. Lock, Cutout Relay Mtg., 
#10 
Screw, Mounting, Cutout Relay, 
Rd. hd., #10-32x3j8 
Screw, Cover Band, Rd. hd., 
#10-32x1 1/2 
Nut, Cover Band, Square, #10- 32 
1 2 3 4 5 

t Brush Set, Service, GEM-2012S. Printed in U.S. A. (Issued 3-11-44) 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



61'/R-73 

OBi 

6AS-1.?2C 

BROKEN END VIEW OF 

COMM CND HEAD 

68F-36 

61'15-15 

��- 13 

� 
k75S 

TO CiRCUIT BI?E�KER 

/"fZ-3BA 

X-489 

6-'IS-� 

619S-ZI7 

6BH-2'1 

Q 
> 
(ll 
I 

.;.. 
..... 

0') 
0 

> 

Q 
trl 
z 
trl 
::x1 
> 
� 

@ 
....... 

t"" 
t"" 
� 
(ll 

� 
::x1 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
G:A.S-4161A GENERATOR PARTS LIST 

PRELIMINARY 

GAS-4161A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20 
(GAS-2138} 
GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-l007B 

:X-1.423 
GAS-l008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X·755 
X-12'15 
X-1350 
X-544 

1 2 3 4 5 
2 Frame Screw 
l Frame & Field Assembly 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
1 c. B. Lead Assembly 
1 Terminal 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 F�eld Coil Assy.-Rlght 
1 T"ertninal 
1 Insulating Tube 
2 Dowel Pin 
2 Pole Pieoe Screw 
1 #6-32 Hex. Nut 
1 Terminal 
1 #8 Skpf. Washer 
1 #6-32x?/16 Flat Hd. Screw 
2 #10 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

GAS-69 1 Comm. End Cap Cover 
GAS-70 1 End Cap Cover Gasket 
GAS-71 1 Bearing Retaining Washer 
GAS-?? 1 Felt Washer 
GAS-78 1 Felt Washer Retainer 

(GAS-2226) 1 Comm. End Plate Assembly 
GAS-51 2 3rd Brush Plate Retaining 

G:A.S-226 
GAS-2021R 
GAL-31 

X-958 
GAS-12t 
G:A.S-15 
GAS-17 
GAS-18 
GAS-l021R 

8X-l22 
X-1275 

GAS-2082R 

G:A.S-l3t 
GAS-15 
GAS-17 ,. 
GAS-1092� 

BX-878 
X-1275 

BX-55 
X-195 
X-489 

IA-175 
BX-61. 

:X-63 
X-293 

l 
1 
l 
2 
2 
2 
l 
1 
l 

2 
2 
1 

1 
1 
1 
1 

Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#B-32xl/2 Fill. Hd. So. 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3ra Brush Holder Plate 
Part Assembly 

1 #8-32x7/16 Fill. Hd.Sc. 
1 #8 Sk�f. Washer 
3 #B-32x3f8 Rd. Hd. Scr�w 
1 #B �ock Washer 
1 1/4 Oiler - Press in Type 
1 Flat Steel Washer 
1 #10-32x?/16 Flat Hd. Sorew 
3 #8-32x3/B Flat Hd. Screw 
1 BALL BEARING - S.A.E. #201 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-2227 
GAS-53 

IA-158 
SP-423 

X-180 
X-1.278 
X-1460 

1 2 3 4 5 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
l Snap Ring 
l Drive Pulley 
1 7/16-20 Hex. Nut 
1 7/16 Skpf. Washer 
1 #212 Woodruff Key 

Drive End He@d Assembly & Parts. Used With 

GAS-1228 1. Drive End Head Assembly 
DB-13 1 Flat Felt Guard · 

GAS-73 1 Cupped Felt Guard 
GAS-228 1 Drive End Head 
GEM•74 1 Bearing Retainer 
IGP-34 1 Felt Wick 

SC-127 1 Felt Washer 
SX-55 3 #8-327:.'.3/8 Rd. Hd. Screw 

X-195 3 #8 Look Washer 
X-294 1 BALL BRG. - S.A.E. #202 
X-489 1 1/4 Oiler - �ress in Type 

CB-4014 
CB-123 
CB-180S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024A 

X-198 
8X-311 

X-714 
BX-794 

Miscellaneous Parts 

1 CIRCUIT BREAKER ASSEMBLY 
1 Armature Spring 
1 C. B. Cover 
1 �10-32x3/l6 Bdg. Hd. So. 
2 10 Lock Washer 
1 10-32xl/4 Rd. Hd. Screw 
2 c. B. Spacer 

2 10-32x3/8 Rd. Hd. Screw 

1 Head Band Assembly 
2 ilO Lock Washer 

1 10-32xl 1/2 Rd. Hd. Screw 
1 10-32 Square Nut 

l 2 3 4 5 

(Issued 5 -18-41) 

t SERVICE BROSH SET GAS-2012. 

UNIT APPLICATION 

G.AS-4161A Wisconsin Motor 

Printed in U.S. A. File in 
Equipment Be Paru IJst Binder 

"NOTE: Where part numbed are shown in parenthesis 
they are for reference only. By stocking sub·paru the 
complete pan can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4162A GENERATOR PARTS LIST GAS-4162A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GAS-20A 
(GAS-2230) 
GAS-40 

GAS-41 
GAS-44 
GAS-45 
GAS-225 

X-1423 
GAS-1005B 
GAS-1007B 

X-1423 
GAS-1008F 

GBF-36 
GBF-55 

GT-7 
MN-21 
MZ-38 

X-755 
X-1274 

5X-1377 

X-196 
X-544 

5X-1377 

No. 
Used Name of Part 

1 2 3 4 5 
2 Bolt, Thru 
1 Frame & Field Assy. 
1 Washer, Ins., Term. Stud, 

Inner 
1 Bushing, Ins., Term. Stud 
1 Insulation, Field Connection 
4 Holder. Field Coil 
1 Lead Assy. 
1 Terminal 
1 Coil Assy ., Field Comp. 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Terminal 
1 Washer, Insulating, Term. 

Stud, Outer 
1 Bushing, Insulating 
2 Pin, Dowel, Head Locating 
2 Screw, Pole Shoe 
1 Terminal 
2 Washer, Skpf., Term. Stud, 

#10 
1 Nut, Term. Stud, Hex., 

#10-32 
1 Washer, Lock, Term. Stud, #10 
2 Washer, Lock, Thru Bolt, #10 
1 Nut, Term. Stud, Hex., #10-32 

Comm. End Head Assembly & Parts Used With 
(GAS-2229) 1 
GAR-73 1 
GAR-98A 1 

GAS-51 2 

GAS-220 1 
GAS-221 1 
GAS-223 1 
GAS-1222 1 
GAS-1229 1 
GAS-224 1 

GAS-2021R 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
8X-122 1 

X-1013 2 

8X-1496 1 

GAS-2219R 1 

Head Assy., Comm. End 
Wick, Felt 
Cover, Felt Wick 
Spring, Retaining, 3rd 
Brush Plate 
Oil Guard 
Gasket, Oil Guard 
Gasket, C.E. Cover 
Cover, Comm. End 
Head Assy .. Partial, C.E. 

Bearing, Absorbent 
Bronze 

Plate Assy ., Main Brush 
Lead Assy ., Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw Grounded Brush, 
Fil. hd., #8-32x1j2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7j16 

Plate Assy ., 3rd Brush 
1 2 ;;' 4 5 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

GAS-15 
GAS-17 
GAS-1219R 

GEM-13t 
8X-878 

X-1013 

8X-55 

X-195 

8X-888 

1 
1 
1 
1 
1 

1 

3 

5 

4 

1 2 3 4 5 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 
Screw, Brush, Fil. hd., 
#8-32x7j16 
Washer, Brush Screw, 
Skpf., #8 

Screw, Brush Plate, Rd. hd., 
#8-32x3j8 
Washer, Lock, Cover & Plate 
Screw, #8 
Screw, Cover, Fill. hd., 
#8-32x5j16 

Armature Assembly & Parts Used With 
GAS-2218 1 Armature Assy. 

GAR-171 1 Snap Ring,D.E. 
GBM-21 1 Nut, Armature Shaft 

SP-383 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAS-1217A 1 Head Assy., Drive End 

DA-39 1 Retainer, Felt Washer, Flat 
GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217A 1 Head 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-441 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024A 

X-196 

3 
1 

1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, S .A .E. 
#203 
Oiler, Hinge Top. Press in, 1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32'x1/4 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
8X-311 2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x3j8 
X-714 1 Screw, Cover Band, Rd.hd., 

#10-32x1 1/2 
8X-794 1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-11-44) 
t Brush Set, Service, GEM-2012S. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled a• needed." 

File in 
Equipment & Parts List Binder 



tiRS-202/R 

fiRR-7.!1 

fJi!i!li 

�ROJ<EN END VIEW OF 

COH/'1 END HEAD 

6A5-IS 

611S-'1S 

6AS-J007B 

GAS-10058 

FIELD TERHINIIL 

..(�489 

6115� 

6115·21711 

(.l 
:> 
00 
I 

� 
� 

(j) 
'-"' 
:> 

(.l 
t%j 
z 
ttj 
::0 
:> 
1-:3 

@ � 
� 
� 
c: 
00 

1-:3 
� 
:> 
1-:3 
H 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GA S- 4164 GENERATOR PART S  LI ST GAS-4154 

Preliminary 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No, 

No, Used Name of Part No. Used Name of Part 

GAS-20 
(GAS-2138) 

GAS-29 
GAS-44 
GAS-45 
GAS-85 

X-1423 
GAS-2005A 
GAS-l007B 

X-1423 
GAS-l008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1 350 
X-544 

Comm. End 

GAS-52 
(GAS-2174) 

GA S-51 

GAS-ll74 
GAS-49 
GAS-2021R 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GAS-17 
GAS-18 
GAS-l02lR 

BX-122 

X-1275 
GAS-2126 

GA S-l3t 
GAS-15 
GAS-17 
GAS-ll25 

8X-878 

X-1275 
8X-55 

X-195 

l 2 3 4 5 
2 Frame Screw 
l Frame & Field Assy, 
2 Pole Piece 
l Field Connection Ins, 
4 Field Coil Holder 
l C. B. Lead Assy. 
l Terminal 
l FI ELD COIL A SSY,-Comp, 
l Field Coil Assy,-Left 
l Terminal 
l Field Coil Assy, -Right 
l Terminal 
l Insulating Tube 
2 Dowel Pin 
2 Pole Piece Screw 
l #6-32 Hex. Nut 
l Terminal 
l #8 Skpf. Washer 
1 #5- 32x7/l6 Flat Hd. Sc, 
2 #10 Lock Washer 

Plate Assembly & Parts Used With 

1 Grease Hole Cover 
l Comm, End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
l 
l 
l 
l 
2 
2 
2 
l 
l 
l 

2 

2 
l 

l 
l 
l 
l 

l 

l 
3 
l 

C. E. Plate Part Assy. 
AB SOR BENT B R O NZE BRG. 

Brush Holder Plate Assy, 
Ground Connector Assy, 

Terminal 
Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate Part 
Assembly 
#B-32xl/2 Fill, Hd, 
Screw 
#8 Skpf, Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assy, 
#8-32x7/l6 Fill, Hd, 
Screw 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 

l 2 3 4 5 

GAS-1176 1 
GAS-2175 l 

GK-l74A l 
X-26 3 l 
X-404 l 
X-835 l 

Drive End Head 
GAS-1232 l 
GAS-177 1 
GA S-2 32 1 

SX-6 3 3 
X-378 l 

l 2 3 4 5 
Oil Thrower 
ARMATURE A SS:EMBLY 
l/2 Plain Washer 
#8 Woodruff Key 
3/ 32xl Cotter Pin 
l/2-20 Slotted Nut 
Assembly & Parts Used With 
Drive End Head Assy. 

Bearing Retainer 
Drive End Head 
#B-32x3/8 Flat Hd, Sc, 
BALL B EARIN G 

Dist, Mounting Housing & Parts Used With 
GA G-58 1 Dist. Mtg. Housing Clamp 

Dist, Gear - Driver 
Dist. Mtg, Housing 
Bearing Cover 

GE-61 1 
GT-l21B 1 
GW-19 1 
IG-86 1 Dist. Drive Rivet 

#8-32x5/8 Rd. Hd, Screw 
#8-32 Hex. Nut 

BX-53 1 
8X-14l 1 

X-380 l l/8 Grease Cup 
X-544 3 #10 Lock Washer 

BX-900 3 #l0-32x7/8 Fill. Hd. Screw 

CB-4014 
CB-123 
CB-1608 
PX-55 

X-195 
BX- 312 

GAS-87 
GA S-l024A 

X-196 
8X-3ll 

X-714 
SX-794 

Miscellaneous Parts 

1 CIRCUIT BR EAKER ASSY. 
1 Armature Spring 
l C. B. Cover 
1 #10- 32x3/l5 Bdg, Hd, Sc, 
2 #10 Loc k Washer 
1 #l0-32xl/4 Rd. Hd, Screw 
2 C. B. Spacer 
1 Head Band Assembly 
2 #10 Loc k Washer 
2 #l0-32x3/8 Rd. Hd. Screw 
1 #l0- 32xl 1/2 Rd. Hd. Screw 
1 #10-32 Square Nut 

l 2 3 4 5 

(Issued 10�31-�l) 

t Service BRUSH SET GAS-2012, 

UNIT APPLICATI ON 
GAS-4154 Wisconsin Motor 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4165,B GENERATOR PARTS LIST GAS-4165.B 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-2234) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 
GAS-1007B 

X-14�3 
GAS-1008C 

MN-21 
MZ-38 

X-755 
X-544 

1 2 3 4 5 
2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assy. 
1 Terminal 
1 Bushing, Insulating 
1 Coil Assy ., Field, Comp. 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel, Head Locating 
2 Screw, Pole Shoe 
2 Terminal 
2 Washer, Lock, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 
GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079E) 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-1013 

8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13t 
X-1013 

8X-1496 

8X-55 

X-195 
X-386 

IA-175 
8X-61 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

3 

1 
1 
1 
1 

Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush. Grounded 
Spring, Brush. Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. hd., #8-32xl/2 
Washer. Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush 
Screw, #8 
Screw, Brush, Bdg. hd., 
#8-32x7j16 

Screw, Plate Attaching, 
Rd. hd .. #8-32x3j8 
Washer, Lock, Plate Sc., #8 
Oiler, Ball, Press in, 1/4 

Washer, Plain, Felt Retaining 
Screw, Bearing Retaining, 
Flat hd., #10-32x7j16 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

X-63 

X-293 

1 2 3 4 5 
3 Screw, Cover Holding, Flat hd., 

#8-32x3j8 
1 Bearing, Ball, S .A .E. #201 

Armature Assembly & Parts Used With 
GAS-2076 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
* 1 Pulley, Drive 

X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-1460 1 Key, Woodruff, #212 
X-1624 1 Washer, Skpf., Armature Shaft, 7;1.6 

Drive End Head Assembly & Parts Used With 
GAS-1075E 1 Head Assy ., Drive End 

DB-13 1 Retainer, Felt Washer, Flat 
GAS-73 1 Retainer, Felt Washer, Cupped 
GAS-74 1 Retainer, Bearing 
GAS-75B 1 Head 
IGP-34 1 Wick, Felt 

SC-127 1 Washer, Felt 
8X-55 3 Screw, ,Retainer, Rd. hd., 

X-195 3 Washer, Lock, Retainer Sc., #8 
X-294 1 Bearing, Ball, S.A.E. #202 
X-489 1 Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
GAS-1235 

TC-4305E 
8X-118 

X-196 
8X-309 

8X-321 

1 Band, Cover 
1 Regulator 
1 Screw, Head Band, Fil. hd., 

#10-32x3/4 
4 Washer, Lock, Regulator Mtg., #10 
1 Screw, Mtg., Regulator, Rd. hd., 

#10-32x1/2 
3 Screw, Mtg., Regulator, Rd.hd., 

#10-32x5jl6 
1 2 3 4 5 

(Issued 3-11-44) 

Assembly 
No. 

GAS-4165 
GAS-4165B 

Pulley, 
Drive 

None 
SP-491 

t Brush Set, Service, GEM-20128. 

* See table following parts list for part number 
applying to assembly wanted. 

1 2 3 4 5 
Printed in U. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



� 

t>CH·I.Y 

GIIS-17 6��-15 
�����u 

/�'---..... \ 0 

0 
> 
(J) 
I 

� 
..... 

0) 
01 

tl:l 

0 
tr:l 
z 
tr:l 
::0 
> 
1-3 
0 
::0 
1-4 

t'-4 
t'-4 
c::: 
(J) 

1-3 
::0 
> 
1-3 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4166 GENERATOR PARTS LIST 

PRELIMINARY 

GAS-4166 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-3192) 

GAS-29 
GAS-40 
GAS-41 
GAS-44 
GAS-45 
GAS-47 
GBF-36 

X-1423 
GAS-2005 
GAS-1007A 

X-1424 
GAS-1008A 

2 
1 
2 
1 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 

1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Pole PiE-Je 
Ins, Washer - Special 
Insulating Bushing 
Field Connection Ins, 
Field Coil Holder 
Terminal Lead Assy. 

Terminal Post 
Terminal 

FIELD COIL ASSY,-Comp. 
Field Coil Assy,-Left 

Terminal 
Field Coil Assy,­
Right 

X-959 1 Terminal 
GBF-55 1 Insulating Washer 

MN-21 2 Dowel Pin 
MZ-38A 2 Pole Piece Screw 

X-140 1 #6-32 Hex. Nut 
X-1274 2 3/16 Skpf, Washer 
X-1275 1 #8 Skpf, Washer 

SX-1350 1 #6-32x7/16 Flat Hd. Sc. 
SX-1377 1 #10-32 Hex. Nut 

X-195 1 #10 Lock Washer 
X-544 2 #10 Lock Washer 

SX-1377 1 #10-32 Hex. Nut 
Comm. End Plate Assembly & Parts Used With 

GAS-59A 1 Comm. End Cap Cover 
GAS-70 1 End Cap Cover Gasket 
GAS-71 1 Bearing Retaining Washer 
GAS-77 1 Felt Washer 
GAS-78 - 1 Felt Washer Retainer 

(GAS-3191) 1 Comm. End Plate Assy. 
GAS-51 2 3rd Br. Plate Retaining 

GAS-191 
GAS-2021L 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

8X ..... l22 

X-1275 
GAS-2072LA 

GAS-13t 
GAS-15 
GAS-18 
GAS-1072LA 

8X-878 

X-1275 
BX-55 

X-195 
X-489 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 

2 
1 

1 
1 
1 
1 

1 

1 
3 
1 
1 

Spring 
Comm, End Plate 
Brush Hol der Plate Assy. 

Ground Connector Assy 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32xl/2 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder 
Plate Part Assy, 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Sc. 
#8 Look Washer 
l/4 Oiler-Press in Type 

1 2 3 4 5 

Comm. End Plate Assembly (Continued) 
Part No. 

No, Used Name of Part 

IA-175 
8X-61 
BX-6� 

X-293 

1 
1 
3 
1 

1 2 3 4 5 
Flat Steel Washer 
#10-32x7/16 Flat Hd. Sc. 
#8-32x 3/8 Flat Hd, Screw 
BALL BEARING - S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-3237 1 ARMATURE ASSEMBLY 
GAS-53 1 Snap Ring 

IA-158 1 Snap Ring 
8X-159 1 3/8-24 Hex. Nut 

X-1277 1 3/8 Skpf, Washer 
X-1460 1 #212 Woodruff Key 

Drive End 

GAS-1193 
DB-13 

GAS-73 
GAS-74 
GAS-193 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-195 
SX-312 
DG-107 

X-755 
GAS-87A 
GAS-1024E 

X-196 
BX-:-311 
BX-714 
BX-794 

Head Assembly & Parts Used With 

1 Drive End Head Assy, 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt Wick 
1 Felt Washer 
3 #8-32x 3/8 Rd. Hd. Sc. 
3 #8 Lock Washer 
l BALL BEARING-S.A.E. #202 
l 1/4 Oiler-Press in Type 
Miscellaneous Parts 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
2 
2 
1 
1 

CIRCUIT BREAKER ASf!Y, 
Armature Spring 
C.B. Cover 
#10-32x3/16 Bdg, Hd. So, 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. So. 

Lead Assembly 
· Terminal 

C.B. Spacer 
Head Band Assembly 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
#l0-32xl 1/2 Rd, Hd. Sc, 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 2-27-41) 

t Service BRUSH SET GAS-2012. 

UNIT APPLICATION 
J.---

GAS-416tL_f-_ Indian Motocycle 

Printed in U.S. A. File in 

"1-.iOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4167 GENERATOR PARTS LIST GAS-4167 

Frame & Field Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
GAS-20A 2 Bolt, Thru 

(GAS-2240) 1 Frame & Field Assy. 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-121 1 Bushing, Insulating 
GAS-225 1 Lead Assy. 

X-1423 1 Terminal 
GAS-1005A 1 Coil Assy ., Field, Comp. 
GAS-1007B 1 Coil Assy ., Field, Left 

X-1423 1 Terminal 
GAS-1008D 1 Coil, Field, Right 
MN-21 2 Pin, Dowel, Head Locating 
MZ-38 2 Screw, Pole Shoe 

X-755 2 Terminal 
X-544 2 Washer, Lock, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 
(GAS-2229) 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Felt Wick 
GAS-51 2 Spring, Retaining, 3rd 

GAS-220 
GAS-221 
GAS-223 
GAS-1222 
GAS-1229 
GAS-224 

GAS-2021R 
GAL-31 

X-958 
GAS-l5 
GAS-17 
GAS-18 
GA�l021R 

GEM-12t 
8X-122 

X-1013 

8X-1496 

GAS-2219R 
GAS-15 
GAS-17 
GAS-1219R 

GEM-13t 
8X-878 

X-1013 

8X-55 

X-195 

1 
1 
1 
1 
1 
1 

1 
1 
2 
-2 

1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

3 

5 

Brush Plate 
Oil Guard 
Gasket, Oil Guard 
Gasket, C .E. Cover 
Cover, Comm. End 
Head Assy., Partial, C.E. 

Bearing, Absorbent 
Bronze 

Plate Assy ., Main Brush 
Lead Assy ., Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. hd., #8-32x1j2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7j16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 
Screw, Brush, Fil. hd., 
#8-32x7j16 
Washer, Brush Screw, 
Skpf., #8 

Screw, Brush Plate, Rd. hd., 
#8-32x3/8 
Washer, Lock, Cover & 

Plate Screw, #8 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GAS-2218 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 
GBM-21 1 Nut, Armature Shaft 

SP-383 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAS-1217A 1 Head Assy ., Drive End 

DA-39 1 Retainer, Felt Washer, Flat 
GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217A 1 Head 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-441 

X-489 

GAS-168 
GAS-1024A 

TC-4324A 
X-196 

8X-311 

X-714 

8X-794 

3 
1 

1 

#8-32x3/8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, ·S.A.E. 
#203 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
2 Spacer, Regulator Mounting 
1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., #10 
4 Screw, Mounting Regulator, Rd. hd, 

#10-32x3/8 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13-44) 

t Brush Set, Service, GEM-20128. 

8X-888 4 Screw, Cover 
1 2 3 4 5 

Printed In u: S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



(iAR- 73 

tiAS·IZZZ 

TD 1"1/!'LD TE�I'fiNAL 

ON �£6l/LATO� 

x--9 

GAS-� llii 

F �� � 
b � f l 

TD A�l'fATtll{'£ TEIE'I'fiNAL 

ON �Ct;I/L ATOIE' 

0 > 
00 
I 

� 
... 

0') 
-3 

0 1:%] z 1:%] ::0 > 1-3 0 ::0 
...... t"' t"' c:= 
00 1-3 ::0 > 1-3 
0 z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4168,A GENERATOR PARTS LIST GAS-4168,A 

(Issued 4-1-53) 

Frame & Field Assemblr & Parts Used With Comm. End Head Assembll {Continued� 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAS-20A 2 Bolt, Thru GEM-13t 1 Brush 
GAS-3138 1 Frame & Field Assy. X-195 1 Lockwasher, #8 
GAS-44 1 Insulation, Field Connectio 8X-878 1 Screw, Fill. Hd. 
GAS-45 4 Holder, Field Coil #8-32x7/16 
GAS-86 1 Lead Assy. 8X-55 3 Screw,Rd. Hd. #8-32x3/8 

X-1423 1 Terminal X-195 5 Lockwasher, #8 
GAS-2005 1 COIL ASSY. , FIELD, 8X-888 4 Screw, Fill. Hd. #8-32x5/16 

COMPLETE 
GAS-1007A 1 Coil Assy. , Field, Left Armature Assembly & Parts Used With 

X-1424 1 Terminal GAS-3218 1 ARMATURE ASSY. 
GAS-1008A 1 Coil Assy. , Field, Right GAR-171 1 Snap Ring 

X-959 1 Terminal GBM•21B 1 Nut; Arm ature Shaft 
GT-7 1 Bushing, Insulating GCX-23 1 Spacer, Armature Shaft 
MN-21 2 Pin, Dowel • 1 Pulley, Drive 
MZ-38A 2 Screw, Pole Shoe X-260 1 Key, Woodruff, #5 

X-140 1 Nut, Hex. #6-32 12X-864 1 Lockwasher, Arm. Shaft 
X-755 1 Terminal 
X-1275 1 Washer,Skpf. #8 Drive End Head Assembly & Parts Used With 
X-1350 1 Screw, Flat Hd. 

GAS-1252 1 Head Assy. , Drive End #6-32x7/16 
X-196 2 Lockwasher, Thru Bolt, #10 DA-39 1 Retainer, Felt Washer, Flat 

GAS-103 1 Retainer, Felt Washer, 
Comm. End Head Assembly & Parts Used With Cupped 

GAS-104 1 Retainer� Bearing 
GAS-3251 1 

GAR-73 1 

GAR·98A 1 
GAS-51 2 

GAS-220 1 
GAS-221 1 
GAS-223 1 
GAS-1222 1 
GAS-1251 1 
GAS-224 1 

GAS-2021L 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 

GAS-18 1 
GAS-1021L 1 

GEM-12t 2 
8X·122 2 

X-195 2 

GAS-2219L 1 
GAS-15 1 
GAS-18 1 
GAS•l219L 1 

Head Assy. , Comm. End GAS-252 1 Head, Drive End 
Wick, Felt 00-164 1 Washer, Felt 
Cover, Felt Wick 8X-55 3 Screw, Rd. Hd. #8-32x3/8 
Spring, Retaining, 3rd. X-195 3 Lockwasher, #8 
Brush Plate X-295 1 BEARING,BALL;S.A.E. #203 
Oil Guard X-489 1 Oiler 
Gasket, Oil Retaining 
Gasket, Cover Miscellaneous Parts 
Cover, Comm. End CB-4014 1 RELAY ASSY., CUTOUT 
Head Assy., Partial, C. E. CB-123 1 Spr-ing, Armature 

BEARING,ABS. CB-1608 1 Cover, Relay 
BRONZE PX-55 1 Screw, Arm. Term. , Bdg. 

Plate Assy. , Main Brush Hd. #10-32x3/16 
Lead Assy. , Ground 12X-196 2 Loc:kwasber, Term. Screw, 

Terminal 110 
Holder, Brush 8X-312 1 Screw, Bat. Term. Rd. Hd. 
Spring, Brush, #10-32x1/4 
Insulated GAS-87 2 Spacer, Relay Mounting 
Spring, Brush, Grounded GAS-1024F 1 Band, Cover 
Plate 12X-196 2 Lockwasher, Relay Mtg. , # 10 
Brush,Main BX-311 2 Screw, M ounting, Relay, 
Screw, Brush, Fill. Hd. Rd. Hd. #10-32x3/8 
#8-32x1/2 8X-714 1 Screw, Cover Band, Rd. Hd. 
Lockwasher,Brush #10-32x1 1/2 
Screw, #8 8X-794 1 Nut, Cover Band, Square #10-32 

Plate Assy. , 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush (Continued on Reverse Side) 

Printed in U.S. A. 

"NOTI!: Where pan numbers are shown in parenthesis 
they are for refereocc only. By atocking suD-parta the 
complete pan can be assembled u needed." 

File in 
Equipment a Paru Ust Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4168,A GENERATOR PARTS (Continued) 

• See table following parts list for part 
number applying to assembly wanted. 

t BRUSH SET, SERVICE, GEM·2012S. 

Assembly No. 

GAS-4168 
GAS-4168A 

P ulley 

None 
PU-82 

Printed in U. S. A. 

UNIT 

GAS-41681A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By scocking sub-paru che 
complete part can be assembled as needed." 

APPLICATION 

Chris Craft 

File in 
Equipment & Paru List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4169A GENERATOR PARTS LIST GAS-4169A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

GAS-20A 2 
(GAS-2259) 1 
GAS-40 1 

GAS-41 1 
GAS-44 1 
GAS-45 4 
GAS-260 1 

X-1423 1 
GAS-1005B 1 
GAS-1007B 1 

X-1423 1 
GAS-1008F 1 
GBF-36 1 
GBF-55 1 

GT-7 1 
MN-21 2 
MZ-38 2 

X-755 1 
X-1274 2 

5X-1377 1 

X-196 1 
X-544 2 

5X-1377 1 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Stud, Terminal 
Washer, Insulating, Term. 
Stud, Outer 
Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Terminal 
Washer, Skpf., Term. Stud, 
#10 
Nut, Term. Stud, Hex., 
#10-32 

Washer, Lock, Term. Stud, #10 
Washer, Lock. Thru Bolt, #10 
Nut, Term. Stud, Hex., #10-32 

Comm. End Head Assembly & Parts Used With 

(GAS-2229) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Felt Wick 
GAS-51 2 Spring, Retaining, 3rd Brush 

Plate 
GAS-220 
GAS-221 
GAS-223 
GAS-1222 
GAS-1229 
GAS-224 

GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-l2t 
8X-122 

X-1013 

SX-1496 

GAS-2219R 

1 
1 
1 
1 
1 
1 

1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 

0il Guard 
Gasket, Oil Guard 
Gasket, C. E. Cover 
Cover, Comm. End 
Head Assy., Partial, C.E. 

Bearing, Absorbent 
Bronze 

Plate Assy., Main Brush 
Lead Assy., Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil hd., #8-32x1 /2 
Washer, Lock, Brush 
Screw. #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy., 3rd Brush 
1 2 3 4 5 

Comm. End Head Assembly (Continued) 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAS-15 1 Holder, Brush 

Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 

GAS-17 1 
GAS-1219R 1 

GEM-13t 1 
8X-878 1 Screw, Brush, Fil. hd., 

#8-32x7/16 
X-1013 1 Washer, Brush Screw, 

Sk.pf., #8 
8X-55 3 _:)crew, Brush Plate, Rd. hd., 

#8-32x3/8 

X-195 5 Washer, Lock, Cover & 
Plate Screw, 48 

8X-888 4 Screw, Cover, Fil. hd., 
#8-32x5/16 

Armature Assembly & Parts Used With 

GAS-2218 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 
GBM-21 1 Nut, Armature Shaft 

SP-383 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAS-1217 A 1 Head Assy ., Drive End 
DA-39 1 Retainer, Felt Washer, Flat 

GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217A 1 Head 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-441 

X-489 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAS-1024A 
X-196 

8X-321 

X-714 

8X-794 

3 
1 

1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, S.A.E. 
#203 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1/4 
1 Band. Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw Mtg., Cutout Relay, Rd. hd., 

#10-32x5/16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13 -44) 

t Brush Set, Service, GEM-20128. 

Printed in U.S. A. File in 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



t;,qs-10078 

MZ-3lJA 

GI4$-I00t5F 

HZ-.38A 

TO INSULIITEO 

HIIIN /!U�USH 

0 
> 
Ul 
I 

� 
"""' 

(J) 
co 

> 

0 
t_xj 
z 
t_xj 
::0 
> 
1-3 
0 
::0 
,..., 

t"" 
t"" 
c:: 
Ul 

1-3 
::0 
:> 
1-3 
,..., 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4169A GENERATOR PARTS LIST GAS-4169A 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part No. 
No. Used 

GAS-20A 2 
(GAS-2259) 1 
GAS-40 1 

GAS-41 1 
GAS-44 1 
GAS-45 4 
GAS-260 1 

X-1423 1 
GAS-1005B 1 
GAS-1007B 1 

X-1423 1 
GAS-1008F 1 
GBF-36 1 
GBF-55 1 

GT-7 1 
MN-21 2 
MZ-38 2 

X-755 1 
X-1274 2 

5X-1377 1 

X-196 1 
X-544 2 

5X-1377 1 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Stud, Terminal 
Washer, Insulating, Term. 
Stud, Outer 
Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Terminal 
Washer, Skpf., Term. Stud, 
#10 
Nut, Term. Stud, Hex., 
#10-32 

Washer, Lock, Term. Stud, #10 
Washer, Lock. Thru Bolt, #10 
Nut, Term. Stud, Hex., #10-32 

Part No. 
No. Used Name of Part 

GAS-15 1 
GAS-17 1 
GAS-1219R 1 

GEM-13t 1 
8X-878 1 

X-1013 1 

8X-55 3 

X-195 5 

8X-888 4 

1 2 3 4 5 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 
Screw, Brush, Fil. hd., 
#8-32x7 j16 
Washer, Brush Screw, 
Skpf., #8 

�crew, Brush Plate, Rd. hd., 
#8-32x3j8 
Washer, Lock, Cover & 
Plate Screw, 48 
Screw, Cover, Fil. hd., 
#8-32x5j16 

Armature Assembly & Parts Used With 

GAS-2218 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 
GBM-21 1 Nut, Armature Shaft 

SP-383 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAS-1217 A 1 Head Assy ., Drive End 
DA-39 1 Retainer, Felt Washer, Flat 

GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 

Comm. End Head Assembly & Parts Used With GAS-217A 1 Head 
GG-164 1 Washer, Felt (GAS-2229) 1 

GAR-73 1 
GAR-98A 1 
GAS-51 2 

GAS-220 1 
GAS-221 1 
GAS-223 1 
GAS-1222 1 
GAS-1229 1 
GAS-224 1 

GAS-2021R 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-l2t 2 
8X-122 1 

X-1013 2 

BX-1496 1 

GAS-2219R 1 

Head Assy., Comm. End 
Wick, Felt 
Cover, Felt Wick 
Spring, Retaining, 3rd Brush 
Plate 
Oil Guard 
Gasket, Oil Guard 
Gasket, C. E. Cover 
Cover, Comm. End 
Head Assy., Partial, C .E. 

Bearing, Absorbent 
Bronze 

Plate Assy .. Main Brush 
Lead Assy., Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil hd., #8-32xlj2 
Washer, Lock, Brush 
Screw. #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 j16 

Plate Assy .. 3rd Brush 
1 2 3 4 5 

8X-55 3 Screw, Retainer, Rd. hd., 
#8-32x3j8 

X-195 3 Washer, Lock, Retainer Sc., #8 
X-441 1 Bearing, Ball, Shielded, S.A.E. 

#203 
X-489 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAS-1024A 
X-196 

8X-321 

X-714 

8X-794 

1 Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3jl6 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32xlj4 
1 Band. Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13 -44) 

t Brush Set, Service, GEM-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



6tii5-10071J 

� 

GA.S-100/JF 

� 

ro IN .SUL II rED 

HIIIN tJeU.SH 

0 
> 
(/l 
I 

� 
..... 

0') 
co 

> 

0 
t;tj 
z 
t;tj 
� 
> 
t-3 
0 
� 
..... 

t"" 
t"" 
c: 
(/l 

t-3 
� 
> 
t-3 
1-4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4169A GENERATOR PARTS LIST GAS-4169A 

Frame & Field Assembly & Parts Used With 

Part 
No. 

GAS-20A 
(GAS-2259) 
GAS-40 

GAS-41 
GAS-44 
GAS-45 
GAS-260 

X-1423 
GAS-1005B 
GAS-1007B 

X-1423 
GAS-1008F 
GBF-36 
GBF-55 

GT-7 
MN-21 
MZ-38 

X-755 
X-1274 

5X-1377 

X-196 
X-544 

5X-1377 

No. 
Used Name of Part 

1 2 3 4 5 
2 Bolt, Thru 
1 Frame & Field Assy. 
1 Washer, Ins., Term. Stud, 

Inner 
1 Bushing, Ins., Term. Stud 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assy. 
1 Terminal 
1 Coil Assy., Field, Comp. 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Terminal 
1 Washer, Insulating, Term. 

Stud, Outer 
1 Bushing, Insulating 
2 Pin, Dowel, Head Locating 
2 Screw, Pole Shoe 
1 Terminal 
2 Washer, Skpf., Term. Stud, 

#10 
1 Nut, Term. Stud, Hex., 

#10-32 
1 Washer, Lock, Term. Stud, #10 
2 Washer, Lock. Thru Bolt, #10 
1 Nut, Term. Stud, Hex., #10-32 

Comm. End Head Assembly & Parts Used With 

(GAS-2229) 1 
GAR-73 1 
GAR-98A 1 
GAS-51 2 

GAS-220 1 
GAS-221 1 
GAS-223 1 
GAS-1222 1 
GAS-1229 1 
GAS-224 1 

GAS-2021R 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-l2t 2 
8X-122 1 

X-1013 2 

BX-1496 1 

GAS-2219R 1 

Head Assy., Comm. End 
Wick, Felt 
Cover, Felt Wick 
Spring, Retaining, 3rd Brush 
Plate 
Oil Guard 
Gasket, Oil Guard 
Gasket, C.E. Cover 
Cover, Comm. End 
Head Assy., Partial, C.E. 

Bearing, Absorbent 
Bronze 

Plate Assy ., Main Brush 
Lead Assy ., Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil hd., #8-32xl/2 
Washer, Lock, Brush 
Screw. #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy., 3rd Brush 
1 2 3 4 5 

Comm. End Head Assembly (Continued) 

No. Part 
No. Used Name of Part 

GAS-15 1 
GAS-17 1 
GAS-1219R 1 

GEM-13t 1 
8X-878 1 

X-1013 1 

8X-55 3 

X-195 5 

8X-888 4 

1 2 3 4 5 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, 3rd 
Screw, Brush, Fil. hd., 
#8-32x7jl6 
Washer, Brush Screw, 
Skpf., #8 

�crew, Brush Plate, Rd. hd., 
#8-32x3/8 
Washer, Lock, Cover & 

Plate Screw, 418 
Screw, Cover, Fil. hd., 
#8-32x5j16 

Armature Assembly & Parts Used With 
GAS-2218 1 Armature Assy. 
GAR-171 1 Snap Ring, D.E. 

GBM-21 1 Nut, Armature Shaft 
SP-383 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAS-1217 A 1 Head Assy ., Drive End 
DA-39 1 Retainer, Felt Washer, Flat 

GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217A 1 Head 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

#8-32x3j8 
X-195 3 Washer, Lock, Retainer Sc., #8 
X-441 1 Bearing, Ball, Shielded, S.A.E. 

#203 
X-489 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAS-1024A 
X-196 

8X-321 

X-714 

8X-794 

1 Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1j4 
1 Band. Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-13-44) 

t Brush Set, Service, GEM-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



tiAS-�0�1/i! 

GAS-IOZ/11! 61'/S-1007" 

MZ-38A 

HZ-.3"A 

ro INSIILII7EO 

1'1111/V IJ/1!1/SH 

0 
> 
(/) 
I 

� 
� 

0') 
co 

> 

0 
t%j 
z 
t%j 
!:Jj 
> 
1-3 
0 
!:Jj 
...... 

t"" 
t"" 
c:: 
(/) 

1-3 
!:Jj 
> 
1-3 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4172-1 GENERA TOR PARTS LIST GAS-4172-1 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Cont'd.) 
Part No. Part No. 
No. Used Name of Part 'No. Used Name of Part 

GAS-20A 2 Bolt, Thru GAS-2072LA 1 Plate Assy ., 3rd. Brush 
(GAS-3192A) 1 Frame & Field Assy. GAS-15 1 Holder, Brush 
GAS-40 1 Washer, Ins., Term. Stud, GAS-18 1 Spring, Brush 

Inner GAS-1072LA 1 Plate, 3rd Brush 
GAS-41 1 Bushing, Ins., Term. Stud GEM-13t 1 Brush 
GAS-44 1 Insulation, Field Connection X-195 1 Lockwasher, Holder 
GAS-45 4 Holder, Field Coil Sc., #8 
GAS-47 1 Lead Assembly BX-878 1 Screw, Br. Holder, 
GBF-36 1 Stud, Term., #10-32 · 

Fill. Hd. #8-32x7 /16 
X-1423 1 Terminal BX-55 3 Screw, Br. Plate, Rd. Hd. 

GAS-200!.> 1 COIL ASSY., FIELD, #8-32x3j8 
COMPLETE X-195 1 Lockwasher, Plate Sc., #8 

GAS-1007A I Coil Assy., Field, Left X .. 489 1 Oiler 
X-1424 1 Terminal IA-175 1 Washer, Plain, Felt Retaining 

GAS-1008A 1 Coil Assy ., Field, Right BX-61 1 Screw, Brg, Retaining, Flat 
X-959 1 Terminal Hd. # 1 0-32x7 j16 

GBF-55 1 Washer, Ins., Term. Stud, X-63 3 Screw, Cover, Flat Hd. 
Outer #8-32x3j8 

MN-21 2 Pin, Dowel X-293 1 BEARING, BALL, S.A.E.n01 
MZ-38A 2 Screw, Pole Shoe 

X-140 1 Nut, Grd. Sc., Hex. #6-32 Armature Assembly & Parts Used With 
X-1274 2 Washer, Term. Stud, Skpf. GAS-3273S 1 ARMATURE ASSY. 

#10 GAS-53 1 Snap Ring, D.E. 
X-1275 1 Washer, Grd. Sc., Skpf. #8 GDE-45 1 Nut, Arm. Shaft 

BX-1350 1 Screw, Field Grd., Flat Hd. IA-158 1 Snap Ring, C.E. 
#6-32x7 /16 X-1277 1 washer, Shaft, Skpf. D.E. 

5X-1377 1 Nut, Term. Stud, Hex. #10-32 X-1460A 1 Key, Woodruff, #212 
X-196 3 Lockwasher, Term., Stud BX-1645 1 N.ut, Arm. Shaft, D.E. 

& Thru Bolt #10 
5X-1377 1 Nut, Term. Stud, Hex. #10-32 Drive End Head Assembly & Parts Used With 

C omm. End Head As3embly & Parts Used With GAS-1193 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-69A 1 

GAS-70 1 

GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-3191 1 
GAS-51 2 

GAS-191 1 
GAS-2021L 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021L 1 

GEM-12t 2 
BX-122 2 

X-195 2 

Cover, Comm, End GAS-73 1 Retainer, Felt Washer, 
Gasket, C.E. Cover Cupped 
Washer, Brg. Retaining Sc. GAS-74 1 Retainer, Bearing 
Washer, Felt GAS-193 1 Head, Drive End 
Retainer, Felt washer IGP-34 1 Wick, Felt 
Head Assy., Comm. End SC-127 1 Washer, Felt 

Spring, Retaining, 3rd BX-55 3 Screw, Brg. Retainer, 
Brush Plate Rd. Hd. #8-32x3j8 
Head, Comm. End X-195 3 Lockwasher, Retainer 
Plate Assy ., Main Brush Sc., #8 

Lead Assy., Ground X-294 1 BEARING, BALL, S.A.E. 
Terminal #202 

Holder, Brush X-489 
Spring, Brush, Insulated 

1 Oiler 

Spring, Brush, Grounded 
Plate, Main Brush 
Brush 
Screw, Br, Holder, Fill. 
Hd. #8-32xlj2 
Lockwasher, Holder Sc., 
#8 (Continued on Reverse Side) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4172-1 GENERATOR PARTS (Cont'd.) 

Miscellaneous Parts 
Part No. 
No. Used Name of Part 

CB-4014 1 RELAY ASSY., CUTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover, Relay 
PX-55 1 Screw, Arm. Term., Bdg. 

Rd. #10-32x3/16 
12X-196 2 Lockwasher, Term. Sc., #10 

BX-312 1 Screw, Bat. Term. Rd. 
Rd. #10-32x1/4 

DG-107 1 Lead Assembly 
X-755 2 Terminal 

GAS-87 2 Spacer, Relay Mtg. 
GAS-1024A 1 Band, Cover 

X-196 2 Lockwasher, Mtg. Sc., #10 
BX-311 2 Screw, Relay Mtg., Rd. Hd. 

#10-32x3/8 
BX-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
BX-794 1 Nut, Cover, Band, Sauare 

#10-32 

t BRUSH SET, SERVICE GEM-2012S. 

UNIT APPLICATION 

GAS-4172-1 Indian Motocycle, 
Wyse Laboratories 

(Issued 3-24-50) 

Printed in U.S. A. 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-pacrs the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4173A GENERATOR PARTS LIST GAS-4173A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-2206) 
GAS-40 

GAS-41 
GAS-44 
GAS-45 
GAS-81 

GBF-36 
X-1423 

GAS-200�>H 

GAS-1007B 
X-1423 

GAS-1008 G 
GBF-36 
GBF-55 

MN-21 
MZ-38A 

X-196 
X-1274 

BX-1377 
X-196 

BX-321 

2 Bolt, Thru 
1 Frame & Field Assy. 
2 Washer, Ins,, Term. Stud, 

Inner 
2 Bushing, Ins., Term. Stud 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Stud, Terminal 
1 Terminal 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Terminal 
2 Washer, Ins., Term. Stud, 

Outer 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Lockwasher, Term. Stud, #10 
4 Washer,Term. Stud, Skpf.#lO 
4 Nut, Term. Stud, Hex. #10-32 
3 Lockwasher,Grd. Sc. & Thru 

Bolt, #10 
1 Screw, Ground, Rd. Hd, 

#10-32x5Jl6 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS -2079 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-79B 
GAS-20?.1R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 
8X-122 

X-195 
BX-1496 

GAS-2082R 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 
1 

1 

Brush Plate 
Head, Comm. End 
Plate Assy ., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd, #8-32x1J2 
Lockwasher, Brush Sc.,#8 
Screw, Ins. Brush, Bdg, 
Hd. #8-32x7J16 

Plate Assy., 3rd Brush 

Comm. End Head Assy. (Cont'd.) 
Part No. 

No. Used Name of Part 

GAS-15 
GAS-17 
GAS-1082R 

GEM-13t 
X-195 

BX-1496 

BX-55 

X-195 
X-489 

IA-175 
BX-61 

X-63 

X-293 

1 Holder, Brush 
1 Spring, Brush 
1 Plate, 3rd, Brush 
1 Brush, Third 
1 Lockwasher, Brush Sc.,#B 
1 Screw, Brush, Bdg. Hd. 

#8-32x7j16 
3 Screw, Br. Plate, Rd. Hd. 

#8-32x3j8 
1 Lockwasher, Plate Sc., #8 
1 Oiler 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7fl6 
3 Screw, Cover, Flat Hd. 

#8-32x3/8 
1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
SP-90 1 Pulley, Drive 

X-160 1 Nut, Arm. Shaft, D.E. 
X-1278 1 Washer, Shaft, D.E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, D.E., #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 1 Head Assy ., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, 

GAS-74 
GAS-75B 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
# 8-32x3j8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. #200 
Oiler 

Miscellaneous Parts 

GAS-1024F 1 Band, Cover 
X-714 1 Screw, Cover Band, Rd. Hd. 

# 1 0-32xl 1/2 
SX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-20128. 

NOTE: TC-4317A TWO CHARGE REGULATOR 
is used with but is not a part of this generator. 

UNIT I APPLICATION I GAS-4173A Buda 

Printed in U.S. A. 
(Issued 3-27 -50) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4175 GENERATOR PARTS LIST GAS-4175 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-2276) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 

GAS-1007B 
X-1423 

GAS-lOOBC­
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Insulating 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy ., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-79B 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 
BX-122 

X-195 
BX-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13 t 
X-195 

BX-1496 

BX-55 

X-195 
X-489 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 
1 

1 
1 
1 
1 
1 
1 
1 

3 

1 
1 

Brush Plate 
Head, Comm. End 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32x1j2 
Lockwasher, Brush Sc.,#8 
Screw, Ins. Brush, Bdg. 
Hd. #8-32x7jl6 

Plate Assy ., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush, Third 
Lockwasher, Brush Sc,,#8 
Screw, Brush, Bdg. Hd. 
#8-32x7j16 

Screw, Br. Plate, Rd. Hd. 
#8-32x3j8 
Lockwasher, Plate Sc., #8 
Oiler 

Comm. End Head Assembly (Cont'd,) 
Part No. 
No, Used Name of Part 

IA-175 1 Washer, Plain, Felt Retaining 
BX-61 1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7Jl6 
X-63 3 Screw, Cover, Flat Hd. 

#8-32x3j8 
X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring,C.E. 
X-160 1 Nut, Shaft, D.E., Hex, 7/16-20 
X-1278 1 Washer, Shaft, D.E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 
GAS-1075C 1 Head Assy., Drive End 

DB-13 1 Retainer, Felt Washer, Flat 
GAS-73 1 Retainer, Felt Washer, 

GAS-74 
GAS-75A 
IGP-34 

SC-127 
BX-55 

X-195 
X-489 
X-1470 

GAS-168 
GAS-1024F 

TC-4301C 
12X-196 

8X-311 

X-714 

BX-794 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head, Drive End 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
#8-32x3j8 
Lockwasher, Retainer Sc., #8 
Oiler 
BEARING, BALL, 
SHIELDED S.A.E. #202 

Miscellaneous Parts 

2 Spacer, Reg. Mtg, 
1 Band, Cover 
1 REGULATOR, TWO CHARGE 
4 Lockwasher, Reg. Mtg, Sc.,#lO 
4 Screw, Regulator Mtg,, Rd, Hd, 

#10-32x3J8 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-20128. 

UNIT APPLICATION 

GAS-4175 Fairmont Rwy, 

(Issued 3-2 8-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·pans the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4176 GENERATOR PARTS LIST GAS-4176 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-2276) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 

GAS-1007B 
X-1423 

GAS-1008C 
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Insulating 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C .E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rdo 

GAS-79B 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 

8X-122 

X-195 
BX-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13 t 

X-195 
8X-1496 

BX-55 

X-195 
X-489 

IA-175 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 
1 

1 
1 
1 
1 
1 
1 
1 

3 

1 
1 
1 

Brush Plate 
Head, Comm. End 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xlj2 
Lockwasher, Brush Sc.,#8 
Screw, Ins, Brush, Bdg. 
Hd. # 8-32x7 j16 

Plate Assy ., 3rd, Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush, Third 
Lockwasher, Brush Sc.,#8 
Screw, Brush, Bdg. Hd. 
#8-32x7j16 

Screw, Bro Plate, Rd. Hd. 
#8-32x3j8 
Lockwasher, Plate Sc., #8 
Oiler 

Washer, Plain, Felt Retaining 

Comm. End Head Assembly (Cont'd.) 
Part No. 
No. Used Name of Part 

8X-61 1 Screw, Brg. Retaining, Flat 
Hd. # 10-32x7 /16 

X-63 3 Screw, Cover, Flat Hd. 
#8-32x3j8 

X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ri11g, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut, Shaft, D.E., Hex, 7j16-20 
X-1278 1 washer, Shaft, D.E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075C 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, 

G.\S-74 
GAS-75A 
IGP-34 

SC-127 
8X-55 

X-195 
X-489 
X-1470 

GAS-168 
GAS-1024F 

TC-4302A 
12X-196 

BX-311 

X-714 

8X-794 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head, Drive End 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd, 
#8-32x3j8 
Lockwasher, Retainer Sc. ,# 8 
Oiler 
BEARING, BALL, 
SHIELDED S.A.E. #202 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, C rwer 
1 REGULATOR,TWO CHARGE 
4 Lockwasher, Reg. Mtg. Sc.,#10 
4 Screw, Regulator 1\:tg., Rd. Hd. 

#10-32x3j8 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-2012S. 

UNIT APPLICATION 

GAS-4176 Hercules, 
U.S. Motors 

(Issued 3-28-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4177 ,A GENERA TOR PARTS LIST GAS-4177,A 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-2167) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 
GAS-1007B 

X-1423 
GAS�l008C 
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Insulating 
1 COIL ASSY., FIELD, COMP. 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C .E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2226 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-226 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 
GEM-12 t 

BX-122 

X-195 

BX-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13 t 
X-195 

8X-1496 

8X-55 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

3 

Brush Plate 
Head, Comm. End 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd., #8-32xl/2 
Lockwasher, Brush Sc., 
#8 
Screw, Ins. Brush, Bdg. 
Hd. #8-32x7f16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, Third 
Lockwasher, Brush Sc., 
#8 
Screw, Brush, Bdg. Hd. 
#8-32x7 /16 

Screw, Br. Plate, Rd. Hd. 
#8-32x3j8 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

X-195 
X-489 

IA-175 
BX-61 

X-63 

X-293 

1 Lockwasher, Plate Sc., #8 
1 Oiler 
1 W'iJS her, Plain, Felt Retaining 
1 Screw, Bearing Retaining, Flat 

Hd. #10-32x7 j16 
3 Screw, C.E. Cover, Flat Hd. 

#8-32x3j8 
1 BEARING, BALL, S.A.E. *201 

Armature Assembly & Parts Used With 

GAS-2227 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C .E. 
• 1 Pulley, Drive 

X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 
X-1278 1 Washer, Shaft, D.E., Skpf. 5/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1228 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, Cupped 
GAS-228 1 Head, Drive End 

GEM-74 1 Retainer, Bearing 
IGP-34 1 Wick, Felt 

SC-127 1 washer, Felt 
BX-55 3 Screw, Brg. Retainer, Rd. Hd. 

X-195 
X-294 
X-489 

GAS-168 
GAS-24F 

TC-4327A 
12X-196 

BX-311 

BX-714 

8X-794 

Assembly No. 

GAS-4177 
GAS-4177A 

3 
1 
1 

#8-32x3j8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. #202 
Oiler 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 REGULA TOR, TWO CHARGE 
4 Lockwasher, Reg. Mtg. Sc., #10 
4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x3j8 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square #10-32 

Pulley 

None 
SP-423 

• See table following parts list for part number 
applying to assembly wanted. 

t BRUSH SET, SERVICE GEM-2012S. 

APPLICATION 
Wisconsin 

Printed in U.S. A. (Issued 6-3-49) File in 

"NOTE; Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4179-3 GENERA TOR PARTS LIST (;AS-4179-3 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 
(GAS-2167) 1 
G AS-44 1 
GA S-45 4 
GAS-86 1 

X-1423 1 
GAS-121 1 
GA S-2005D 1 
GAS-1007B 1 

X-1423 1 
GAS-1008C 1 

MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Conn. 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-2174A 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-281 
GAS-1174 
GAS-49 

1 
1 
1 

GAS-2021RA 1 
GAL-31 1 

X-958 2 
GAS-12 t 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

8X-122 1 

12X-195 
SX-1496 

2 
1 

GAS-2126A 1 
GAS-13t 1 
GAS-15 1 
GAS-17 1 
GAS-1126 1 
12X-195 1 

SX-878 1 

IG-515A 
8X-55 

12X-195 
X-1275 
X-1573 

1 
3 
1 
1 
1 

Brush Plate 
Wick, Felt 
Head Assy., Partial, C.E. 

BEARING, ABSORBENT 
BRONZE 

Plate Assy., Main Brush 
Lead Assy., Ground 

Terminal 
Brush, Main 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Screw, Grounded Brush 
Fill. Hd. #8-32x1/2 
Lockwasher, Brush Sc.#8 
Screw, Insulated Brush, 
Bdg. Hd., #8-32x7 /16 

Plate Assy., 3rd Brush 
Brush, Third 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Lockwasher, Brush Sc.#8 
Screw, Third Brush, Fill 
Hd., #8-32x7 /16 

Spring, Felt Wick 
Screw, Rd. Hd. #8-32x3j8 
Lockwasher, #8 
Washer, Felt Wick 
Oiler, Press in Type, 3/8 

Armature Assembly & Parts Used With 

G�-\.S-1176 1 Oil Thrower 
GAS-2175' 1 ARMATURE 

GK-174A 1 Washer, Plain, 1/2 
X-263 1 Key, Woodruff, #8 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

X-404 
X-835 

1 Pin, Cotter, 3/32xl 
1 Nut, Armature Shaft Slotted, 

1/2-20 

Drive End Head Assembly & Parts Used With 

GAS-1232 
GAS-177 
GAS-232 

8X-63 
X-378 

1 Head Assy., Drive End 
1 Retainer, Bearing 
1 Head 
3 Screw, Flat Hd., #8-32x3/8 
1 BEARING, BALL SHIELDED 

S.A.E. #204 

Dist. Mounting Housing & Parts Used With 

GAG-58 1 Dist. Mounting Housing Clamp 
GE-61 1 GEAR, DIST., DRIVER 
GT-121B 1 Housing, Mounting, Dist. 
GW-19 1 Cover, Bearing, C.E. 
SW-213 1 Rivet 
8X-53 1 Screw, Clamp, Dist. Housing, 

Rd. Hd., #8-32x5j8 
SX-141 1 Nut, Dist. Housing Clamp Sc., 

Hex., #8-32 
X-380 

12X-544 
SX-900 

1 
3 
3 

Cup, Grease, 1/8 Pipe 
Lockwasher, Dist. Housing Sc. #ID 
Screw, Attaching, Dist. Housing, 
Fill. Hd. #10-32x7j8 

Miscellaneous Parts 

GAS-168 2 
GAS-1024A 1 

TC-4329C 1 
12X-196 4 

SX-311 4 

X-714 1 

SX-794 1 

Spacer, Reg. Mtg. 
Band, Head 
TWO CHARGE REGULATOR 
Lockwasher, Regulator Mtg., #10 
Screw, Mounting Reg., Rd. Hd. 
U0-32x3j8 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Sauare, #10-32 

t BRUSH SET, SERVICE GAS-2012. 

UNIT APPLICATION 

GAS-4179-3 Wisconsin, Hyster Co. 
Lewis Sheppard 

(Issued 8-24-48) 
Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4181A GENERA TOR PARTS LIST GAS-4181A 

Frame & Field Assembly & Parts Used With 
Part No. 

-

No. Used Name of Part 

GAS-20A 
(GAS-2310} 
GAS-44 
GAS-45 
GAS...,86 

X-1423 
GAS-121 
GAS-2005D 

GAS-1007B 
X-1423 

GAS-1008C 
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assy. 
1 Terminal 
1 Bushing, Insulating 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079G 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS-79B 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 
BX-122 

X-195 
8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13t 
X-195 

BX-1496 

BX-55 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 
1 

1 
1 
1 
1 
1 
1 

1 

3 

Brush Plate 
Head, Comm. End 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32x1/2 
Lockwasher, Brush Sc.,#8 
Screw, Ins. Brush, Bdg. 
Hd. # 8-32x7 j16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Lockwasher, Brush Screw, 
#8 
Screw, Brush, Bdg. Hd. 
#8-32x7 /16 

Screw, Brush Plate, Rd. Hd. 
#8-32x3j8 

Comm. End Head Assembly (Continued} 
Part No. 
No. Used Name of Part 

X-195 
X-386 

IA-175 
BX-61 

X-63 
X-293 

1 Lockwasher, Plate Sc., #8 
1 Oiler 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7 j16 
3 Screw, Cover, Flat Hd. #8-32x3j8 
1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-308 1 Snap Ring, Arm Shaft, D.E. 
GAS-2309 1 ARMATURE ASSEMBLY 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
SP-718 1 Pulley, Drive 

Drive End Head Assembly & Parts Used With 

GAS-1075E 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, 

GAS-74 
GAS-75B 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

GAS-1235A 
TC-4301F 

X-118 

12X-196 
8X-309 

BX-321 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head, Drive End 
Wick, Felt 
Washer, Felt 
Screw, Brg. Retainer, Rd. Hd. 
#8-32x3j8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. #202 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 REGULA TOR, TWO CHARGE 
1 Screw, Cover Band, Fill. Hd. 

#10-32x3j4 
4 Lockwasher, Reg. Mtg. Sc., #10 
1 Screw, Reg. Mtg., Rd. Hd. 

#10-32x1j2 
3 Screw, Reg. Mtg., Rd. Hd. 

#10-32x5j16 

t BRUSH SET, SERVICE, GEM-2012S. 

UNIT APPLICATION 

GAS-4181A Cleveland Tractor Co. 

(Issued 6-24-49) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4182 GENERATOR PARTS LIST GAS-4182 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 
Part No. 

No. Used 

GAS-20A 2 
(GAS-2167) 1 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-121 1 
GAS-2005D 1 
GAS-1007B 1 

X-1423 1 
GAS-1008C 1 
MN-21 2 
MZ-38 2 

X-755 2 
12X-544 2 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
Coil Assy., Field, Comp. 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
S<:rew, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
8X-61 1 Screw, Bearing Retaining, 

Flat Hd. #l0-32x7 j16 
X-63 3 Screw, Cover, Flat Hd. 

#8-32x3j8 
X-293 1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2227 1 

GAS-53 1 
IA-158 1 
X-160 1 
X-1278 1 
X-1460A 1 

Armature Assy. 
Snap Ring, D.E. 
Snap Ring, C.E. 

Nut, Shaft, Hex. 7 j16-24 
Washer, Shaft, Skpf. 7/16 
Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

Comm. End Head Assembly & Parts Used With GAS-1312 1 Head Assy., Drive End 
Retainer, Felt Washer, Flat 
Retainer, Felt Washer, 
Cupped 

GAS-69A 1 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2226 1 
GAS-51 2 

GAS-226 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
8X-122 1 

X-1013 2 
8X-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 
X 1013 1 

8X-1496 1 

8X-55 3 

X-195 1 

X-489 1 
IA-175 1 

Cover, Comm. End 
Gasket, Cover, C.E. 
Washer, Bearing Retaining 
Washer, Felt, C.E. Inner 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd. 
Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spnng, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. Hd. #8-32xlj2 
Lockwasher, Brush Sc., #8 
Screw, Insulated Brush, 
Bdg. Hd. #8-32x7 j16 

Plate Assy., 3rd. Brush 
Hqlder, Brush 
Sprmg, Brush 
Plate, 3rd. Brush 
Brush 
Lockwasher, Brush Sc., #8 
Screw, Brush, Bdg. Hd., 
#8-32x7j16 

Screw, Plate Attaching Rd. 
Hd. #8-32x3j8 
Lockwasher, Plate Attaching 
Screw, #8 
Oiler, Press in Type, 1/4 

Washer, Plain 
1 2 3 4 5 

DB-13 1 
GAS-73 1 

GAS-312 1 
GEM-74 1 

IGP-34 1 
SC-127 1 
8X-55 3 

X-195 3 
X-294 1 
X-489 1 

Head 
Retainer, Bearing 
Wick, Felt 
Washer, Felt 
Screw, Brg. Retainer, 
Rd. Hd., #8-32x3j8 
Lockwasher, Retamer Sc., #8 
Bearing, Ball, S.A.E. #202 
Oiler, Hinge Top, Press in, 
1/4 

Miscellaneous Parts 

GAS-24F 1 
GAS-168 2 

TC-4327C 1 
12X-196 4 

8X-311 4 

8X-714 1 

8X-'794 1 

Band, Cover 
Spacer, Reg. Mtg. 
Regulator, Two Charge 
Lockwasher, Reg. Mtg., #10 
Screw, Reg. Mtg., Rd. Hd. 
#10-32x3j8 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 
1 2 3 4 5 

t Brush Set, Serivce GEM-2012S. 

Unit Application 

GAS-4182 Wisconsm 

Printed in L'. S. A. 
(Issued 1-14-47) 

File in 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4186 GENERATOR PARTS LIST GAS-4186 

Fran�e & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GAS-ZOA 2 Bolt, Thru 
(GAS-2323) 1 Frame & Field Assy. 
GAS-40 2 Washer, Ins., Term. Stud, Inner 
GAS-41 2 Bushing, Ins., Term Stud 
GAS-44 1 Insulation, Field Conn. 
GAS-45 4 Holder, Field Coil 
GAS-81 1 Lead Assembly 
GBF-36 1 Stud, Terminal 

X-1423 1 Terminal 
GAS-2005H 1 COIL ASSY., FIELD, COMP. 
GAS-1007B 1 Coil Assy ., Field, Left 

X-1423 1 Terminal 
GAS-1008 G 1 Coil, Field, Right 
GBF-36 1 Stud. Field Term., #10-32 
GBF-55 2 Washer, Ins., Term. Stud,Outer 

MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-U74 4 Washer, Skpf., Term. Stud, #10 
5X-1377 2 Nut, Term. Stud, Hex., #10-32 

X-544 2 Lockwasher, Thru Bolt, #10 
COMM; END HEAD ASSEMBLY & PARTS USED WIT 
GAS-6 A Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-'78 1 Retainer, Felt Washer 
GAS-2226 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS-226 1 
GAS-2021R 1 

GAL-31 1 
X-958 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
SX-122 1 

X-1013 
8X-1496 

2 

1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 
X-1013 1 

SX-1496 1 

BX-55 

X-195 

X-489 

3 

1 
1 

Brush Plate 
Head 
Plate Assy ., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. Hd., #8-32xlj2 
Lockwasher, Br. Sc., #8 
Screw, Ins., Brush, Bdg. Hd • 

#8-32x'l/16 
Plate Assy., 3rd Brush 

Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Lockwasher, Brush Screw,#8 
Screw, Brush, Bdg. Hd.,#8-3� 
x7j16 

Screw, Br. Plate, Rd. Hd.,#8-3�x 
3/8 
Lockwasber, Br. PLte Screw,#8 
Oiler, hinge Top, Press in, 1/4 
2 3 IJ. 5 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

1 2 3 4 5 
IA-175 1 Washer, Plain, Felt Retaining 
BX-61 1 Screw, Bearing Retaining, Flat 

Hd., #10-32x7j16 
X-63 3 Screw, Cover, Flat Hd., 

#8-32x3f8 
X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 
GAS-2227 1 ARMATURE ASSEMBLY 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 
X-1278 1 Washer, Shaft, Skpf., 7j16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 
GAS-1312 1 Head Assy., Drive End 

DB-13 1 Retainer, Felt Washer, Flat 
GAS-73 1 Retainer, Felt Washer, 

GAS-312 
GEM-74 

IGP-34 
SC-127 
8X-55 

X-195 
X-294 
X-489 

GAS-1024F 
8X-714 

SX-794 

1 
1 
1 
1 
3 

Cupped 
Head 
Retainer, Bearing 
Wick, Felt 
Washer, Felt 
Screw, Brg. Retainer, Rd. 
Hd., #8-21x3j8 

3 Lockwasher, Retainer Sc. #fl 
1 BEARING, BALL, S.A.E. #202 
1 Oiler, Hinge Top, Press in, 1 fi 
Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, 

#10-32 
1 2 3 4 5 

t BRUSH SET, SERVICE GEM-2012S. 

NOTE:- TC-4332A TWO CHARGE REGULATOR 
is used with but is not a part of this 
generator 

UNIT APPLICATION 

GAS-4186 Hyster·co. 
Wisconsin Motor Corp. 
Lewis Shepard Co. 

(Issued 8-.!0-47) 

Printed in ll. S. A. File .n 

.. N<>TE: Where parr numhcrs arc shown in parcnlhcsi5 
thev arc for rderence only. Bv storkinl( suh-parts the 
complete part {'an he asscmhlcd as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4187 GENERATOR PARTS LIST GAS-4187 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 

No. Used Name of Part No. Used Name of Part 

GAS-20A 2 
(GAS-3167) 1 

GAS-44 l 

GAS-45 4 
GAS-86 1 

X-1423 1 

GAS-121 1 
GAS-2005C 1 

GAS-1007A 1 
X-1424 1 

GAS-1008C 1 
MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
COIL ASSY., FIELD, COMP. 

Coil Assy ., Field, Left 
Terminal 

Coil Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

1 2 3 4 5 
GAS-1176 1 Oil Thrower 
GAS-3178 1 ARMATURE ASSEMBLY 

IA-158 1 Snap Ring 
GK-174 1 Washer, Armature Shaft, Plain 

1/2 
X-156 1 Nut, Shaft, Hex. Castellated 

1/2-20 
X-263 1 Key, Woodruff, #8 
X-404 1 Pin, Cotter, 3 /32x1 

Drive End Head Assembly & Parts Used With 

GAS-1179 
GAS-177 
GAS-179 

8X-63 

1 Head Assy., Drive End 
1 Retainer, Bearing 
1 Head 

Comm. End Head Assembly & Parts Used X-378 

3 Screw, Bearing Retainer, 
Flat Hd. #8-32x3/8 

1 BEARING, BALL, SHIELDED 
S.A.E. #204 GAS-69A 1 

GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-3068 1 
GAS-51 2 

GAS-68 1 
GAS-2021L 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021L 1 

GEM-12 * 2 
8X-122 2 

X-1013 <l 

GAS-2072L 1 
GAS- 15 1 
GAS-18 1 
GAS-1072L 1 

GEM-13 * 1 
BX-878 1 

X-1013 1 
BX-55 3 

X-195 1 
X-489 1 

IA-175 1 
8X-61 1 

X-63 3 

X-293 1 

Cover, Comm, End 
Gasket, C.E. Cover 
Washer, Bearing Retaining Sc. 
Washer, Felt 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd 
Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Insulated 
Spring, Brush, Grounded 
Plate 
Brush 
Screw, Fill. Hd., 
#8-32x1/2 
Lockwasher, # 8 

Plate Assy ,, 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, Main Brush 
Brush 
Screw, Fill. Hd. 
#8-32x7f16 
Lockwasher, #8 

Screw, Rd. Hd. #8-32x3/8 
Lockwasher, #8 
Oiler, Press in Type 1/4 

Washer, Felt Retaining, Plain 
Screw, Bearing Retaining, Flat 
Hd. #10-32x7 /16 
Screw, C.E. Cover, flat Hd. 
#8-32x3/8 
BEARING, BALL, S.A.E. #201 
1 2 3 4 5 

Miscellaneous Parts 

GAS-24F 1 
GAS-168 2 

TC-4301F 1 
12X-196 4 

8X-311 4 

BX-714 1 

8X-794 1 

Band, Cover 
Spacer, Reg. Mtg. 
REGULATOR, TWO CHARGE 
Lockwasher, Regulator Mtg. 
Sc., #10 
Screw, Mounting, Regulator, 
Rd. Hd. #10-32x3j8 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Sauare #10-32 
1 2 3 4 5 

* BRUSH SET, SERVICE , GEM-2012S. 

UNIT APPLICATION 

GAS-4187 Wisconsin, Motorette 

Primed in U.S. A. 
(Issued 4-19-48) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4188A GENERATOR PARTS LIST GAS-4188A 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

No. No. Part 
No. Used Name of Part 

Part 
No. Used Name of Part 

GAS-20A 2 
(GAS-2310) 1 

GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-121 1 
GAS-2005D 1 
GAS-1007B 1 

X-1423 1 
GAS-1008C 1 
MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
Coil Assy., Field, Comp. 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

1 2 3 4 5 
8X-61 1 Screw, Bearing Retaining, Flat 

Hd. #10-32x7 j16 
X-63 3 Screw, Cover Holding, Flat Hd. 

#8-32x3j8 
X-293 1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-308 1 
GAS-2326 1 
GAS-333 1 

IA-158 1 
GG-195 1 
SP-718 1 

12X-2949 1 

Snap Ring, Armature Shaft 
Armature 

Snap Ring 
Snap Ring, C.E. 

Armature Shaft Nut lj2x20 Hex. 
Pulley, Drive 
Lockwasher, Arm. Shaft, 1/2 

Comm. End Head Assembly & Parts Used With Drive End Head Assembly & Parts Used With 

GAS-69A 1 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2079 G  1 
GAS-51 2 

GAS-79B 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
8X-122 1 

X-1013 2 
8X-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 
X-1013 1 

BX-1496 1 

8X-55 3 
X-195 1 
X-386 1 

IA-175 1 

Cover, Comm. End 
Gasket, Cover, Comm. End 
Washer, Bearing Retaining 
Washer, Felt, C.E. Inner 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd. 
Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush., Grounded 
Spring, Brush., Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Br., Fil. 
Hd. #8-32x1j2 
Lockwasher, Brush Sc. #8 
Screw, Insulated Brush, 
Bdg. Hd., #8-32x7j16 

Plate Assy ., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush 
Lockwasher, B� Sc., #8 
Screw, Br. Bdg. Hd., #8-32 
x7j16 

Screw, Rd. Hd., #8-32x3,18 
Washer, Lock, #8 
Oiler, Press in Type, 1/4 

Washer, Felt Retaining Plain 
1 2 3 4 5 

GAS-1075J 1 Drive End Head Assy. 
DB-13 1 Flat Felt Guard 

GAS-73 1 Cupped Felt Guard 
GAS-75 1 D.E. Head 
GAS-327 1 Bearing Retainer 
GAS-328 1 Felt Retainer 
IGP-34 1 Felt Wick 

SC-127 1 Felt Washer 
BX-56 3 Screw, Retainer Rd. Hd., 

#8-32x7 /16 
12X-195 3 Lockwasher, Retainer Sc. #8 

X-294 1 Ball Bearing, S.A.E. #202 
X-489 1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

GAS-1235A 1 
TC-4305E 1 
BX-118 1 

12X-196 4 
8X-309 1 

BX-321 3 

Band, Cover 
Regulator, Two Charge 
Screw, Cover Band, Fil. Hd. 
#10-32x3j4 
Lockwasher, Regulator Mtg., #10 
Screw, Reg. Mtg., Rd. Hd. 
#10-32x1j2 
Screw, Reg. Mtg., Rd. Hd. 
#10-32x5j16 
1 2 3 4 5 

t Brush Set, Service GEM-2012S. 

Unit Application 

GAS-4188A Oliver Corp. 

(Issued 1-14-47) 

Printed in U.S. A. File in 

··NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4190 GENERATOR PARTS LIST GAS-4190 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

1 2 3 4 5 
GAS-20A 2 Bolt, Thru 

(GAS-2334) 1 Frame & Field Assy. 
GAS-40 1 Washer, Ins., Term. Stud 

Inner 
G.A.S-41 1 Bushing, Ins. Term. Stud 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-81 1 Lead Assy. 
GBF-36 1 Stud, Terminal #10-32 

X-1423 1 Terminal 
GAS-335 1 Dowel, Aligning 
GAS-2005A 1 Coil Assy ., Field, Comp. 
GAS-1007B 1 Coil Assy., Field, Left 

X-1423 1 Terminal 
GAS-1008A 1 Coil Assy., Field, Right 

X-959 1 Terminal 
GBF-55 1 Washer, Ins., Term. Stud 

Outer 
MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-140 1 Nut, Hex. Field Ground Sc. 
#6-32 

X-1274 2 Washer, Skpf. Term. Stud#10 
X-1275 1 Washer, Skpf. Ground Sc. #8 
X-1350 1 Screw, Ground, Flat Hd. 

#6-32x7 /16 
8X-1377 2 Nut, Hex., Term. Stud #10-32 

12X-544 2 Lockwasher, Thru Bolt, #10 

X-1013 1 
8X-1496 1 

8X-55 3 

X-195 1 

X-489 1 
GJ-305 1 
IA-175 2 

X-63 3 
X-293 1 

1 2 3 4 5 
Lockwasher, Brush Sc., #8 
Screw, Br. Bdg. Hd., 
#8-32x7 /16 

Screw, Plate Attaching Rd. Hd. 
t8-32x3j8 
Lockwasher, Plate Attaching 
Sc. #8 
Oiler, Press in Type, 1/4 

Washer, Felt 
Washer, Plain 
Screw, Cover, Flat Hd. #8-32x3j8 
Bearing, Ball, S.A.E. #201 

Armature .Assembly & Parts Used With 

GAS-96 
GAS-337 
GAS-339 
GAS-2336 
GAR-171 

IA-158 
X-161 
X-1500 

1 Ring, Spring, Lock 
1 Spacer, Armature Shaft 
1 Key, Square Arm. Shaft 
1 Armature Assy. 
1 Snap Ring 
1 Snap Ring 
1 Nut, Shaft, Hex. 1/2-20 
1 Washer, Shaft, Skpf. 1 j2 

Drive End Head Assembly & Parts Used With 

GAS-1099 1 Head Assy., Drive End 
GAS-99 1 Head 
GAS-103 1 Retainer, Felt Washer, Cupped 
GAS-104 1 Retainer, Bearing 

GG-164 1 Washer, Felt 
Comm. End Head Assembly & Parts Used With GT-76 1 Retainer, Felt Washer 

GAS-70 1 
GAS-77 1 
GAS-78 1 
GAS-95 1 
GAS-2079 1 
GAS-51 2 

GAS-79 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
8X-122 1 

X-1013 2 
8X-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 

Gasket, Cover, Comm. End 
Washer, Felt 
Retainer, Felt Washer 
Cover, Comm. End 
Head Assy., Comm. End 

Spring, Retaining, 3rd. 
Brush Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fil. Hd. #8-32xlj2 
Lockwasher, Brush Sc. #8 
Screw, Insulated Brush, 
Bdg. Hd. #8-32x7 j16 

Plate Assy ., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush 

1 2 3 4 5 

8X-55 3 Screw, Retainer, Rd. Hd. 

X-195 
X-295 
X-489 

3 
1 
1 

#8-32x3j8 
Lockwasher, Retainer Sc. #8 
Bearing, Ball S.A.E. #203 
Oiler, Press in Type, 1/4 

Miscellaneous Parts 

GAS-1024F 1 
X-714 1 

8X-794 1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32xl 1/2 
Nut, Cover Band, Square #10-32 
1 2 3 4 5 

t Brush Set, Service GEM-2012S. 

Unit Application 

GAS-4190 Crosley 

(Issued 11-13-46) 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4191 GENERATOR PARTS LIST GAS-4191 

(Issued 4-7-51) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS·20A 
(GAS-3341) 

GAS-40 

GAS•41 
GAS-44 
GAS-45 
GAS-81 
GBF-36 

X-1423 
GAS·2005N 

GAS·1007A 
X•l424 

GAS·1008G 
GBF-36 
GBF-55 

MN·21 
MZ·38A 
12X·196 

X-1274 

8X·1377 

12X·196 

8X·321 

2 Bolt, Thru 
1 Frame & Field Assy. 
2 Washer, Ins., Term. Stud, 

Inner 
2 Bushing, Ins., Term. Stud 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Stud, Terminal, #10·32 
1 Terminal 
1 COIL ASSY. , FIELD, 

COMPLETE 
1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Terminal, #10-32 
2 Washer, Ins. , Term. 

Stud, Outer 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Lockwasher, Term. Stud, 

#10 
4 Washer, Term. Stud, Skpf. 

#10 
4 Nut, Term. Stud, Hex. 

#10-32 
3 Lockwasher, Thru Bolt & Grd. 

Sc., #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GAS-3340 1 Head Assy. , Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-220 
GAS-221 
GAS-223 
GAS•l222 
GAS-1340 
GAS-224 
GAS-2021L 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS.1021L 

GEM·12 t 
8X·122 

1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 

Brush Plate 
Oil Guard 
Gasket, Oil Guard 
Gasket, Cover 
Cover, Comm. End 
Head Assy., Partiiu, C. E. 
BEARING, ABS. BRONZE 
Plate Assy. , Main Brush 

Lead Assy. , Ground 
Terminal 

Holder, Brush 
Spring, Brush, Insulated 
Spring, Brush, Grounded 
Plate, Main Brush 
Brush 
Screw, Br. Holder, 
Fill. Hd. #8-32xl/2 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

X-195 2 

GAS·2219L 1 
GAS-15 1 
GAS-18 1 
GAS-1219L 1 

GEM-13t 1 
X-195 1 

SX-878 1 

8X-55 3 

12X-195 5 

8X·888 4 

Lockwasher, Holder 
Sc., #8 

Plate Assy. , 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush 
Washer, Skpf., #8 
Screw, Fill. Hd. , 
#8·32x7/16 

Screw, Br. Plate, Rd. Hd. 
#8-32x3/8 
Lockwasher, Cover & Plate 
Sc�., #8 
Screw, Cover, Fill. Hd. 
#8·32x5/16 

Armature Assembly & Parts Used With 
GAS-3218 1 ARMATURE ASSY. 

GAR-171 1 Snap Ring, D. E. 
GBM·21B 1 Nut, Arm. Shat, D. E. 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 
GAS-1217 A 1 Head Assy,, Drive End 

DA-39 1 Retainer, Felt Washer, Flat 
GAS-103 1 Retainer, Felt Washer, 

GAS-104 
GAS-217A 

GG-164 
8X-55 

X-195 
X-441 

X-489 

1 
1 
1 
3 

3 
1 

1 

Cupped 
Retainer, Bearing 
Head, D.E. 
Washer, Felt 
Screw, Brg, Retainer, Rd. 
Hd. #8-32x3/8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, 
SHIELDED S. A. E. #203 
Oiler 

Miscellaneous Parts 
GAS-1024JS 1 

8X-714 1 

SX-794 1 

Band, Cover 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

t BRUSH SET, SERVICE GEM-2012S. 

NOTE: TC-4332A TWO C HARGE REGULATOR 
is used with but is not a part of this 
Generator. 

UNIT APPLICATION 

GAS-4191 U.S. Thermo Control Co. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4192 GENERATOR PARTS LIST GAS-4192 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used 

GAS-20A 2 
(GAS-2346) 1 

GAS-44 1 
GAS-45 4 
GAS-225 1 

X-1423 1 
GAS-2005A 1 
GAS-1007B 1 

X-1423 1 
GAS-1008A 1 

X-959 1 
GT-7 1 
MN-21 2 
MZ-38A 2 

X-140 1 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assembly 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
COIL ASSY., FIELD, COMP. 

Coil AJ;sy ., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Terminal 

Bushing, Lead Insulating 
Pin, Dowel 
Screw, Pole Shoe 
Nut, Field Ground Sc., Hex. 
#6-32 

X-755 1 Terminal 
X-1275 1 Washer, Skpf., Ground Sc., 

#8 
X-1350 1 Screw, Field Ground, Flat 

Hd. #6-32x7 j16 
12X-544 2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2209 1 
GAS-51 2 

GAS-209 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12 t 2 
8X-122 1 

X-1013 2 
8X-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

Cover, Comm. End 
Gasket, C .E. Cover 
Washer, Bearing Retaining Sc. 

Washer, Felt 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd Brush 
Plate 
Head 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. �8-32xlj2 
Lockwasher, Brush Sc,#8 
Screw, Insulated Brush, 
Bdg. Hd. #8-32x7f16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

GEM-13 t 1 
X-1013 1 

8X-1496 1 

8X-55 3 

X-195 1 
X-489 1 

IA-175 1 
8X-61 1 

X-63 3 

X-293 1 

1 2 3 4 5 
Brush 
Lockwasher, Brush Sc., #8 
Screw, Brush, Bdg. Hd. 
#8-32x7f16 

Screw, Br. Plate Mtg., Rd. 
Hd. #8-32x3/8 
Lockwasher, Plate Sc., #8 
Oiler, Press in Type 1j4 

Washer,Plain 
Screw, Bearing Retaining, Flat 
Hd. #10-32x7 j16 
Screw, C.E. Cover, Flat Hd. 
#8-32x3j8 
BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2111 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
GJ-179 1 Washer, Armature Shaft, Plain 

X-160 1 Nut, Shaft, D.E ., Hex. 7/16-20 
12X-205 1 Lockwasher, Shaft, D.E. 7 j16 

X-260 1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 

GAS-1207 1 Head Assy., Drive End 
GAS-103 1 Retainer, Felt Washer 

GAS-104 
GAS-207 

GG-164 
GT-76 
BX-55 

X-195 
X-295 

1 
1 
1 
1 
3 

3 
1 

X-489 1 

Cupped 
Retainer, Bearing 
Head 
Washer, Felt 
Retainer, Felt Washer 
Screw, Retainer, Rd. Hd. 
#8-32x3/8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. 
#203 
Oiler, Press in Type, 1/4 

Miscellaneous Parts 

CB-4014 1 
CB-123 1 
CB-160S 1 
PX-55 1 

12X-196 2 
BX-312 1 

RELAY ASSY ., CUTOUT 
Spring, Armature 
Cover 
Screw, Arm. Term., Bdg. 
Hd. #10-32x3j16 
Lockwasher, Term. Sc., #10 
Screw, Bat. Term., Rd. Hd. 
#10-32x1/4 

1 2 3 4 5 

(Continued on reverse side) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed.'• 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4192 GENERATOR PARTS LIST 

Miscellaneous Parts (Continued) 
Part No. 

No. Used Name of Part 

GAS-87 2 
GAS-1024JS 1 
12X-196 2 

SX-311 2 

X-714 1 

1 2 3 4 5 
Spacer, Relay Mtg. 
Band, Cover 
Lockwasher, Cutout Relay 
Mtg. sc .. no 
SCrew, Cutout Relay Mtg., 
Rd. Hd. U0-32x3j8 
Nut, Cover Band, Square 
U0-32 
1 2 3 4 5 

t B RUSH SET, SERVICE GEM-2012S. 

NOTE: Part number shown in parenthesis 
are not recommended for service. 

UNIT 

GAS-4192 

GAS-4192 

APPLICATION 

Le Roi Co. 

(Issued 3-22-48) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in 'Parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts Ust Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4193 GENERA TOR PARTS LIST GAS-4193 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 
(GAS-2349) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
GAS-2005D 

GAS-1007B 
X-1423 

GAS-1008C 
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Lead Insulating 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasper, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaming Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2255 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-255 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12 t 
BX-122 

X-195 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

Brush Plate 
Head, Comm. End 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xlj2 
Lockwasher, Brush Sc., 
#8 

BX-1496 1 Screw, Ins. Brush, Bdg. 
Hd. #8-32x7 /16 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13t 1 
X-195 1 

BX-1496 1 

BX-55 3 

Plate Assy ., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush 
Lockwasher, Brush Sc., 
18 
Screw, Brush, Bdg. Hd. 
#8-32x7fl6 

Screw, Brush Plate Mtg., 
Rd. Hd. #8-32x3f8 

Comm. End Head Assy. (Continued) 
Part No. 

No. Used Name of Part 

X-195 
X-489 

IA-175 
BX-61 

BX-63 

X-293 

1 Lockwasher, Plate Sc., 18 
1 Oiler 
1 Washer, Plain 
1 Screw, Bearing Retaining, Flat 

Hd. #10-32x7 /16 
3 Screw, C.E. Cover, Flat Hd. 

#8-32x3j8 
1 BEARING, BALL, S.A.E. 1201 

Armature Assembly & Parts Used With 

GAS-2111 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
GJ -179A 1 Washer, Shaft, D.E., Plain 
8X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 

12X-205 1 Lockwasher, Shaft, D.E., 7/16 
X-260 1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 

GAS-1254A 
GAS-103 

GAS-104 
GAS-254A 

GG-164 
GT-76 
8X-55 

12X-195 
X-295 
X-489 

GAS-168 
GAS-1024K 

TC-4302A 
12X-196 

BX-311 

BX-714 

8X-794 

1 Head Assy., Drive End 
1 Retainer, Felt Washer, 

Cupped 
1 Retainer, Bearing 
1 Head, Drive End 
1 Washer, Felt 
1 Retainer, Felt Washer, Flat 
3 Screw, Retainer, Rd. Hd. 

#8-32x3j8 
3 Lockwasher, Retainer Sc., #8 
1 BEARING, BALL, S.A.E. #203 
1 Oiler 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 REGULATOR,TWOCHARGE 
4 Lockwasher, Regulator Mtg. 

Sc., #10 
4 Screw, Regulator Mtg., Rd. Hd. 

#10-32x3/8 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square 110-32 

t BRUSH SET, SERVICE GEM-20128. 

UNIT APPLICATION 

GAS-4193 Universal Motor 

(Issued 6-3-49) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4194 GENERATOR PARTS LIST GAS-4194 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 2 
(GAS-2350) 1 
GAS-40 1 

GAS-41 1 
GAS-44 1 
GAS-45 4 
GAS-81 1 
GBF-36 1 

X-1423 1 
GA S-2005A 1 

GAS-1007B 1 
X-1423 1 

GAS-1008A 1 
X-959 1 

GBF-55 1 

M N-21 2 
MZ-38A 2 
BX-140 1 

X-1274 2 

X-1275 1 

BX-1350 1 

5X-1377 1 
12X-196 1 
12X-544 2 

5X-1377 1 

Bolt, Thru 
Frame & Field Assy. 

Washer, Ins., Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Stud, Terminal, #10-32 
Terminal 

COIL ASSY., FIELD, 
COMPLETE 

Coil Assy ., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Terminal 

Washer, Ins., Term. Stud, 
Outer 
Pin, Dowel 
Screw, Pole Shoe 
Nut, Field Ground, Hex. 
#6-32 
Washer, Term. Stud, Skpf. 
#10 
Washer, Field Ground Sc., 
Skpf. #8 
Screw, Field Ground, Flat 
Hd. #6-32x7 j16 
Nut, Term. Stud, Hex. #10-32 

Lockwasher, Terminal Stud, #10 
Lockwasher, Thru Bolt, #10 
Nut, Term. Stud, Hex. #10-32 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 C over, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt, C.E., Inner 
GAS-78 1 Retainer, Felt Washer 
GAS-2079C 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79B 1 
GAS-2021R 1 

GAL-31 1 
X-958 2 

GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12 t 2 
BX-122 1 

X-195 2 

Head 
Plate Assy., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xlj2 
Lockwasher, Brush Sc.,*8 

Comm. End Head Assy. (Continued) 
Part No. 

No. Used Name of Part 

BX-1496 1 

GAS-2082RA 1 
GAS-15 1 
GAS-17 1 
GAS-1082RA 1 

GEM-13 t 1 
BX-878 1 

X-195 1 
BX-55 3 

X-195 1 
X-489 1 

IA-175 1 
BX-61 1 

BX-63 3 

X-293 1 

Screw, Insulated Brush, Bdg 
Hd. It 8-32x7 /16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Screw, Brush, Fill. Hd. 
*8-32x7/16 
Lockwasher, Brush Sc., #8 

Screw, Brush Plate, Rd. Hd. 
#8-32x3j8 
Lockwasher, Br. Plate Sc., #8 
Oiler 

Washer, Felt Retaining, Plain 
Screw, Bearing Retaining, Flat 
Hd. #10-32x7 /16 
Screw, C.E. Cover, Flat Hd. 
#8-32x3j8 
BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assy. & Parts Used With 

GAS-1075E 1 Head Assy., Drive End 
DB-13 1 Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, 

GAS-74 
GAS-75B 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

GAS-24F 
X-714 

BX-794 

1 
1 
1 
1 
3 

3 
1 
1 

Cupped 
Retainer, Bearing 
Head 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
#8-32x3/8 
Lockwasher, Retainer Sc., #8 
BEARING, BALL, S.A.E. #202 
Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-20128. 

UNIT APPLICATION 

GAS-4194 Kermath 

(Issued 10-15-48) 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4195A GENERATOR PARTS UST GAS-4195A 
(Issued 4-9-51) 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 
(GAS-3206) 

GAS-40 

GAS-41 
GAS-44 
GAS-45 
GAS·81 
GBF-36 

X-1423 
GAS-2005N 

GAS-1007A 
X-1424 

GAS·1008G 
GBF-36 
GBF-55 

MN-21 
MZ·38A 

12X-196 

X-1274 

8X-1377 

12X-196 

8X-321 

2 Bolt, Thru 
1 Frame & Field Assy. 
2 Washer, Ins. , Term. 

Stud, Inner 
2 Bushing, Ins., Term. Stud 
1 Insulation, Field Connectim 
4 Holder, Field Coil 
1 Lead Assembly 
1 Stud, Terminal, #10-32 
1 Terminal 
1 COIL ASSY. , FIELD, 

COMPLETE 
1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
1 Stud, Terminal, #10-32 
2 Washer, Ins. , Term. 

Stud, Outer 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Lockwasher, Term. Stud, 

#10 
4 Washer, Term. Stud, 

Skpf. #10 
4 Nut, Term. Stud, Hex. 

#10-32 
3 Lockwasher, Thru Bolt & 

Grd. Sc. , #10 
1 Screw, Ground, Rd. Hd. 

#10-32x5/16 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C. E. Cover 
GAS-71 1 Wa.Sler, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-3068 1 Head Assy. , Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-68 
GAS·2021L 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 

GAS-1021L 
GEM-12t 

8X-122 

X-195 

1 
1 
1 
2 
2 
1 
1 

1 
2 
2 

2 

Brush Plate 
Head, Comm. End 
Plate Assy. , Main Brush 

Lead Assy,, , Ground 
Terminal 

Holder, Brush 
Spring, Brush, Insulated 
Spring, Brush, 
Grounded 
Plate, Main Brush 
Brush 
Screw, Br. Holder, 
Fill. Hd. #8-32x1/2 
Lockwasher, Holder 
Sc., #8 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

GAS·2072L 
GAS-15 
GAS-18 
GAS·1072L 

GEM-13t 
X-195 

8X-878 

8X-55 
X-195 
X-489 

IA-175 
8X-61 

8X·63 

X·293 

1 Plate Assy. , 3rd. Br ush 
1 Holder, Brush 
1 Spring, Brush 
1 Plate, 3rd. Brush 
1 Brush 
1 Lockwasher, Holder 

Sc., #8 
1 Screw, Br. Holder, 

Fill. Hd. #8-32x7/16 
3 Screw, Rd. Hd. #8-32x3/8 
1 Lockwasher, #8 
1 Oiler 
1 Washer, Plain 
1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7/16 
3 Screw, C. E. Cover, Flat Hd. 

#8·32x3/8 
1 BEARING, BALL, S. A. E. #201 

Armature Assembly & Parts Used With 

GAS-3076 1 ARMATURE ASSY, 
GAS-53 1 Snap Ring, D. E. 

IA-158 1 Snap Ring, C. E. 
SP-772A 1 Pulley, Drive 
8X-160 1 Nut, Shaft, D. E., Hex. 7/16-20 

X·1278 1 Washer, Shaft, D. E., Skpf. 
7/16 

X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 
GAS-1075E 1 Head Assy., Drive End 

DB-13 1 Retainer, Felt Washer, Flat 
GAS-73 1 Retainer, Felt Washer, 

GAS·74 
GAS-75B 
IGP·34 

SC-127 
8X-55 

X·195 
X-294 

X-489 

GAS-1024F 
8X-714 

8X-794 

1 
1 
1 
1 
3 

3 
1 

1 

Cupped 
Retainer, Bearing 
Head, Drive End 
Wick, Felt 
Washer, Felt 
Screw, Retainer, Rd. Hd. 
#8-32x3/8 
Lockwasher, Retainer Sc. , #8 
BEARING, BALL, S.A.E. 
#202 
Oiler 

Miscellaneous Parts 
1 Band, Cover 
1 Screw, Cover Band, Rd. Hd. 

#10·32x1 1/2 
1 Nut, Cover Band, Square #10·32 

t BRUSH SET, SERVICE GEM·2012S. 

UNIT APPLICATION 

GAS·4195A Kalamazoo Mfg. Co. 
Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4196 GENERATOR PARTS LIST GAS-4196 

(Issued 5-5-51) 

Frawe & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 2 Bolt, Thru 
(GAS-2349} 1 Frame & Field Assy. 

GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-86 1 Lead Assembly 

X-1423 1 Terminal 
GAS-121 1 Bushing Lead Insulating 
GAS-2005D 1 COIL ASS f. , FIELD, 

COMPLETE 
GAS-1007B 1 Coil Assy. , Field, Left 

X-1423 1 Terminal 
GAS-1008C Coil, Field, Right 
MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-755 2 Terminal 
12X-196 3 Lockwasher, Thru Bolt & Grd. 

Sc., #10 
8X-312 1 Screw, Ground, Rd. Hd. 

#10-32xl/4 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C. E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, r'elt Washer 
GAS-2255 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd. 

GAS-255 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-195 

8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13t 
X-195 

1 
1 
1 
2 
2 

1 

1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

Brush Plate 
Head, Comm. End 
Plate Assy. , Main Brush 

Lead Assy. , Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xl/2 
Lockwasher, Brush Sc. , 
#8 
Screw, Ins., Brush, Bdg. 
Hd. Jt8-32x7/16 

Plate Assy. , 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush, Third 
Lockwasher, Brush 
Sc., #8 

Comm. End Head Assembly (Continued} 
Part No. 

No. Used Name of Part 

8X-1496 1 Screw, Brush, Bdg. 
Hd. i'8-32x7/16 

SX-55 3 Screw, Brush Plate Mtg. , 
Rd. Hd. #8-32x3/8 

X-195 1 Lockwasher, Plate Sc. , #8 
X-489 1 Oiler 

IA-175 1 Washer, Plain 
8X-61 1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7/16 
8X-63 3 Screw, C. E. Cover, Flat 

Hd. #8-32x3/8 
X-293 1 BEARING, BALL, S. A. E. 

#201 

Armature Assembly & Parts Used With 
GAS-2111 1 ARMATURE ASSY0 
GAR-171 1 Snap Ring, D. E. 

IA-158 1 Snap Ring, C. E. 
GJ-179A 1 Washer, Shaft, D. E., Plain 
SX-160 1 Nut, Shaft, D. E., Hex. 

7/16-20 
12X-205 1 Lockwasher, Shaft, D. E., 

7/16 
X-260 1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 
GAS-1254A 1 Head Assy. , Drive End 
GAS-103 1 Retainer, Felt Washer, 

GAS-104 
GAS-254A 

GG-164 
GT-76 

8X-55 

12X-195 

X-295 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

12X-196 

1 
1 
1 
1 

3 

3 

1 

1 

Cupped 
Retainer, Bearing 
Head, Drive End 
Washer, Felt 
Retainer, Felt Washer, 
Flat 
Screw, Retainer, Rd. 
Hd. #8-32x3/8 
Lockwasher, Retainer 
Sc., #8 
BEARING, BALL, S. A.E. 
#203 
Oiler 

Miscellaneous Parts 

1 RELAY ASSY. , CUTOUT 
1 Spring, Armature 
1 Cover, Relay 
1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3/16 
2 Lockwasher, Term. Sc. , 

#10 

(Continued on Reverse Side} 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4196 GENERATOR PARTS (Continued) 

Miscellaneous Parts (Cont.) 
Part No. 
No. Used Name of Part 

SX-312 

GAS-87A 
GAS-1024K 
12X-196 

SX-311 

SX-714 

SX-794 

1 

2 
1 
2 
2 

1 

1 

Screw, Bat. Term. , Rd. 
Hd. #10-32x1/4 

Spacer, Relay Mtg. 
Band, Cover 
Lockwasher, Mtg. Sc., #10 
Screw, Relay Mtg. , Rd. Hd. 
#10-32x3/8 
Screw, Cover Band, Rd. Hd. 
#l0-32x1 1/2 

Nut, Cover Band, Square 
;Jl0-32 

t GEM-2012S BRUSH SET, SERVICE. 

UNIT 

GAS-4196 

Printed in U.S. A. 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Universal Mtr. 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS•4197 GENERATOR PARTS LIST GAS•4197 

(Issued 2-12·52) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS•l51 
GAS·2358 
GAS-44 
GAS·45 
GAS-86 

X-1423 
GAS•l21 
GAS•2005D 

GAS•l007B 
x-1423 

GAS•l008C 
MN•21 
MZ·38C 

x-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Insulation 
1 COIL ASSY. , FIELD t 

COMPLETE 
1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin,Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt,#lO 

Comm. End Head Assembly & Parts Used With 

GAS•69A 1 Cover, Comm. End 
GAS-70 1 Gasket,C.E. Cover 
GAS-71 1 Washer, Bearing Retaining Sc. 
GAS-77 1 Washer, Felt 
GAS•78 1 Retainer, Felt Washer 
GAS·2079G 1 Head Assy. , Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS•79B 
GAS·2021R 
GAL-31 

x-958 
GAS-15 
GAS•l7 
GAS-18 
GAS-1021R 

GEM·12t 
8X-122 

x-195 

1 
1 
1 
2 
2 
2 
1 
1 
2 
1 

2 

8X·1496 1 

GAS•2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM·13t 1 
x-195 1 

Brush Plate 
Head, Comm. End 
Plate Assy. , Main Brush 

Lead Assy. , Ground 
Terminal 

Holder, Brush 
Spring, Brush, Groqnded 
Spring, Brush, Insulated 
Plate,Main Brush 
Brush,Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xl/2 
Lockwasher, Brush Sc. , 
#8 
Screw, Ins. , Brush, Bdg. 
Hd. #8-32x7 /16 

Plate Assy. , 3rd. Brush 
Holder, Brush 
Spring,Brush 
Plate, 3rd Brush 
Brush, Third 
Lockwasher, Brush Sco, 
#8 

8X-1496 1 Screw,Brush,Bdg. Hd. 
#8-32x7/16 

&x-55 3 Screw,Br. Plate,Rd. Hd. 
#8-32x3/8 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

x-195 
X·386 

IA-175 
8X·61 

X·63 

X-293 

1 Lockwasher, Plate Sc. , #8 
1 Oiler 
1 Washer,Plain 
1 Screw, Brg. Retainer, Flat 

Hd. #10·32x3/8 
3 Screw, c. E. Cover, Flat 

Hd. #8·32x3/8 
1 BEARING , BALL,S.A.E. 

U01 

Armature Assembly & Parts Used With 

GAS-152 1 Oil Thrower 
GAS-2153 1 ARMATURE ASSY • 

GAS· 53 1 Snap Ring, D. E. 
IA-158 1 Snap Ring, C.E. 

GR·32A 1 Retainer, Felt Washer 
X-160 1 Nut,Shaft,D.E.,Hex. 

7/16·20 
X-1278 1 Washer,Shaft, D.E. ,Skpf. 

7/16 
X•l460A 1 Key, Woodruff,#212 

Drive End Head Assy. & Parts Used With 

GAS•l50 1 Gasket, D. E. Head 
GAS-1154 1 Head Assy. ,Drive End 
GAS-154 1 Head,D.E. 
G.AS-155 1 Retainer,Bearing 
GAS-156 1 Gasket,Brg. Retainer 
GAS-324 1 Retainer, Felt Washer 

GG-164 1 Washer,Felt 
X·196 3 Lockwasher,Retainer Sc.#lO 

BX-311 3 Screw,Brg. Retainer,Rd. Hd. 
#10·32x3/8 

X•l470 1 BEARING,BALL, 

GAS-1171A 
TC-4327F 

X-118 

12X·196 
8X-309 

BX-321 

SHIELDED,S.A.E. #202 

Miscellaneous Parts 

1 Band, Cover 
1 REGULATOR, TWO CHARGE 
1 Screw, Cover Band, Fill. 

Hd. #10-32x3/4 
4 Lockwasher,Mtg. Sc. ,#10 
1 Screw, Reg. Mtg •• Rd. Hd. 

#10·32x1/2 
3 Screw,Reg. Mtg. ,Rd. Hd. 

#10-32x5/16 

t BRUSH SET, SERVICE GEM·2012S. 

UNIT APPLICATION 

GAS-4197 Hercules 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

Equipment & Paru List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4198-1 GENERATOR PARTS LIST 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20A 
GAS-3361 
GAS-44 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Insulation, Field 

Connection 
GAS-45 
GAS-121 
GAS-181 

4 Holder, Field Coil 
1 Bushing, Insulation 
1 Lead Assy. 

X-1423 
GAS-2005E 

1 Terminal 
1 COIL ASSY., FIELD, 

COMPLETE 
GAS-1007A 

X-1424 
GAS-lOOSE 
MN-21 
MZ-38A 

X-755 
12X-196 

1 Coil Assy., Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 

GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 

GAS-3186 1 
GAS-51 2 

GAS-186 1 
GAS-2021L 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021L 1 

GEM-12t 2 
SX-122 2 

X-195 2 

GAS-2072LA 1 
GAS-15 1 
GAS-18 1 
GAS-1072LA 1 

GEM-13t 1 
X-195 1 

SX-878 1 

8X-55 3 
X-195 1 

X-489 1 
IA-175 1 
8X-61 1 

Cover, Comm. End 
Gasket, C. E. Cover 
Washer, Brg. Retaining Sc. 
Washer, Felt 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd. 
Brush Plate 
Head, Comm. End 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Insulated 
Spring, Brush, Grounded 
Plate, Main Brush 
Brush 
Screw, Br. Holder, 
Fill. Hd. #8-32xl/2 
Lockwasher, Holder 
Sc., #8 

Plate Assy., 3rd. Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush, Third 
Lockwasher, Holder 
Sc. ,#8 
Screw, Br. Holder, 
Fill. Hd. #8-32x7/16 

Screw,Rd.Hd.#8-32x3/8 
Lockwasher, #8 
Oiler 

Washer, Plain 
Screw, Brg. Retaining, Flat Hd. 
#10-32x7/16 

GAS-4198-1 

(Issued 10-6-55) 

Comm. End Head Assembly (Con't.) 

Part 
No. 

X-63 

X-293 

No. 
Used Name of Part 

3 Screw, C. E. Cover, Flat 
Hd. #8-32x3/8 

1 BEARING, BALL, S. A. E. #201 

Armature Assembly & Parts Used With 

GAS-3111 1 ARMATURE ASSY. 
GAR -171 1 Snap Ring, D. E. 

IA-158 1 Snap Ring, C. E. 
GJ-179 1 Washer,Shaft,Plain,D.E. 

X-160 1 Nut, Shaft, D. E. Hex. 
7/16-20 

12X-205 1 Lockwasher, Shaft, D. E., 
7/16 

X-260 1 Key, Woodruff, #5 

Drive End Head Assembly & Parts Used With 

GAS-1362 1 Head Assy., Drive End 
GAS-103 1 Retainer, Felt 

GAS-104 
GAS-362 

GG-164 
GT-76 
8X-55 

12X-195 

X-295 

X-489 

GAS-168 
GAS-1024E 

TC-4301C 
12X-196 

SX-311 

X-714 

SX-794 

1 
1 
1 
1 
3 

3 

1 

1 

Washer, Cupped 
Retainer, Bearing 
Head, Drive End 
Washer, Felt 
Retainer, Felt Washer 
Screw, Retainer, Rd. Hd. 
#8-32x3/8 
Lockwasher, Retainer 
Sc., #8 
BEARING, BALL, S. A. E 
#203 
Oiler 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 REGULATOR,TWO CHARGE 
4 Lockwasher, Mtg. Sc., #10 
4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x3/8 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GEM-2012S. 

UNIT APPLICATION 

GAS-4198-1 Fairmont Rwy, 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenth�sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4301 GENERATOR PARTS LIST GAS-4301 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 
(GAS-2167) 1 
GAS-44 1 
GAS-45 2 
GAS-86 1 

X-1423 1 
GAS-121 1 
GAS-2005D 1 
GAS-1007B 1 

X-1423 1 
GAS-1008C 1 
MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly �c Parts Used With 

GAS-2174A 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retair.ing, 3rd Br. 

GAS-281 1 
GAS-1174 1 
GAS-49 1 
GAS-2021RA 1 

GAL-31 1 
X-958 2 

GAS-12 t 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

BX-122 1 

12X-195 2 
8X-1496 1 

GAS-2126A 1 
GAS-13t 1 
GAS-15 1 

GAS-17 1 
GAS-1126 1 
12X-195 1 

8X-878 1 

IG-515A 1 
8X-55 3 

12X-195 1 
X-1275 1 
X-1573 1 

Plate 
Wick, Felt 
Head Assy., Partial, C.E. 

BEARING, ABS. BRONZE 
Plate Assy., Main Brush 

Lead Assy., Ground 
Terminal 

Brush, Main 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush Insulated 
Plate, Main Brush 
Screw, Grounded Brush, 
Fil. Hd., #8-32x1/2 
Lockwasher, Brush Sc.#8 
Screw, Insulated Brush 
Bdg. Hd., #8-32x7 /16 

Plate Assy., 3rd Brush 
Brush, Third 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Lockwasher, Brush Sc.#8 
Screw, Third Brush Fil. 
Hd. # 8-32x7 /16 

Spring, Felt Wick 
Screw, Rd. Hd., #8-32x3j8 
Lockwasher, #8 
Washer, Felt Wick 
Oiler, Press in Type, 3/8 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-1176 1 
GAS-2175 1 

GK-174A 1 
X-263 1 
X-404 1 
X-835 1 

Oil Thrower 
ARMATURE 
Washer, Plain, 1/2 
Key, Woodruff, D.E., #8 
Pin, Cotter, 3/32x1 
Nut, Shaft, Slotted 1/2-20 

Drive End Head Assembly & Parts Used With 

GAS-1232 1 Head Assy., Drive End 
GAS-177 1 Retainer, Bearing 
GAS-232 1 Head 

BX-63 3 Screw, Flat Hd., #8-32x3/8 
X-378 1 BEARING, BALL, SHIELDED, 

S.A.E. #204 

Dist. Mounting Housing & Parts Used With 

GAG-58 1 Dist., Mtg., Housing Clamp 
GE-61 1 GEAR, DIST., DRIVE R 
GT-121B 1 Housing, Mounting, Dist. 
GW-19 1 Cover, Bearing, C.E. 

IGB-354 1 Rivet, Gear 
BX-53 1 Screw, Dist. Housing Clamp, 

BX-141 
X-382 

12X-544 
BX-900 

1 
1 
3 
3 

Rd. Hd. # 8--32x5 /8 
Nut, Hex., #8-32 
Cup, Grease, 1/8 Pipe 
Lockwasher, Housing Sc., #10 
Screw, Dist. Housing Mtg., Fil. 
Hd. #10-32x7 /8 

Miscellaneous Parts 

GAS-168 2 
GAS-1024JS 1 

TC-4329C 1 
12X-196 4 

BX-311 4 

X-714 1 

8X-794 1 

Spacer, Reg. Mtg. 
Band, Cover 
TWO CHARGE REGULATOR 
Lockwasher, Regulator Mtg., #10 
Screw, Regulator Mtg., Rd. Hd. 
#10-3�x3j8 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover, Band, Square #10-32 

t BRUSH SET, SERVICE GAS-2012. 

UNIT APPLICATION 

GAS-4301 Wisconsin 

(Issued 8-24-48) 
Printed in C. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4302 GENERATOR PARTS LIST GAS-4302 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 2 
(GAS-2167) 1 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-121 1 
GAS-2005D 1 
GAS-1007B 1 

X-1423 1 
GAS-1008C 1 

MN-21 2 
MZ-38A 2 

X-755 2 
12X-544 2 

Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Bushing, Insulating 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-2132AS 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS -281 1 
GAS-1132S 1 

GAS-49 1 
GAS-2021RA 1 
GAL-31 1 

X-958 2 
GAS-12 t 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

BX-122 1 

12X-1013 2 
BX-1496 1 

GAS-2126A 1 
GAS-13 t 1 
GAS-15 1 
GAS-17 1 
GAS-1126 1 

BX-878 1 

12X-1013 1 
IG-515A 1 

BX-55 3 

12X-195 1 
X-1275 1 
X-1573 1 

Brush Plate 
Wick, Felt 
Head Assy., Partial, C.E. 

Bearing, Abs. Bronze 
Plate Assy ., Main Brush 

Lead Assy., Ground 
Terminal 

Brush, Main 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Screw, Grounded Brush, 
Fill. Hd. #8-32xlj2 
Lockwasher, Brush Sc. #8 
Screw, Insulated Brush, 
Bdg. Hd. #8-32x7j16 

Plate Assy., 3rd Brush 
Brush, Third 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Screw, Third Brush, Fill. 
Hd. #8-32x7 /16 
Lockwasher, Brush Sc.,#B 

Spring, Felt Wick 
Screw, Spring, Rd. Hd. 

#8-32x3j8 
Lockwasher, #8 
Washer, Oiler, Skpf. #8 
Oiler, Hinge Top, Press in, 
3/8 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-1176 1 
GAS-2175 1 

GK-174A 1 
X-263 1 
X-404 1 
X-835 1 

Oil Thrower 
ARMATURE 
Washer, Arm. Shaft, D.E. 
Key, Woodruff, #8 
Pin, Cotter, 3 /32xl 
Nut, Shaft, D.E. Slotted 
1/2-20 

Drive End Head Assembly & Parts Used With 

GAS-1232AS 1 
GAS-177 1 
GAS-232AS 1 

Head Assy., Drive End 
Retainer, Bearing 
Head 

BX-63 3 Screw, Retainer, Flat 
Hd. # 8-32x3 JB 
BEARING, BALL, 
SHIELDED S.A.E. #204 

X-378 1 

Igniter Housing Assy. & Parts Used With 

GAG-58 1 Dist. M:ounting Housing Clamp 
GAL-98 1 Housing, Dist. Mtg. 

GE-58 1 Gear, Driver 
GW-19 1 Cover, Bearing, C.E. 
SW-213 1 Rivet, Gear 
BX-53 1 Screw, Dist. Housing Clamp, 

Rd. Hd. # 8-32x5 ;a 
BX-141 1 Nut, Dist. Housing Clamp, Hex. 

#8-32 
X-380 

12X-544 

SX-900 

GAS--168 
GAS-1024JS 

TC-4329C 
12X-196 

SX-311 

X-714 

BX-794 

1 Cup, Grease, 1/8 Pipe 
3 Lockwasher, Dist. Housing 

Screw, #10 
3 Screw, Dist. Housing Mtg., Fil. 

Hd. #10-32x7j8 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 TWO CHARGE REGULATOR 
4 Lockwasher, Regulator Mtg. 

Sc., #10 
4 Screw, Regulator Mtg., Rd. 

Hd.#10-32x3j8 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GAS-2012 

UNIT APPLICATION 

Wisconsin 

(Issued 6-15-48) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4303 GENERATOR PARTS LIST GAS-4303 

(Issued 9-16-53) 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 
GAS-2167 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-121 
G.AS-2005D 

GAS-1007B 
X-1423 

GAS-1008C 
MN-21 
MZ-38A 

X-755 
12X-196 

2 Bolt, Thru 
1 Frame & Field Assembly 
1 Insulation, Field Connection 
4 Holder, Field Coil 
1 Lead Assembly 
1 Terminal 
1 Bushing, Insulating 
1 COIL ASSY. ,FIELD, 

COMPLETE 
1 Coil Assy. , Field, Left 
1 Terminal 
1 Coil, Field, Right 
2 Pin, Dowel 
2 Screw, Pole Shoe 
2 Terminal 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-2174B 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS-281 
GAS-1174 
GAS-49 
GAS-2021RA 
GAL-31 

X-958 
GAS-12t 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

BX-122 

12X-195 

BX-1496 

GAS-2126A 
GAS-13t 
GAS-15 
GAS-17 
GAS-1126 
12X-195 

BX-878 

IG-515A 
BX-55 

12X-195 
X-1275 
X-3172 

1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

1 
3 
1 
1 
1 

Brush Plate 
Wick, Felt 
Head Assy. ,Partial, C. E. 

BEARING,ABS. BRONZE 
Plate Assy. , Main Brush 

Lead Assy. , Ground 
Terminal 

Brush, Main 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Screw, Grounded Brush, 
Fill. Hd. #8-32xl/2 
Lockwasher, Brush Sc. , 
#8 
Screw, Ins. , Brush, 
Bdg. Hd. #8-32x7/16 

Plate Assy. , 3rd Brush 
Brush, Third 
Holder, Brush 
Spring, Brush 
Plate, 3rd, Brush 
Lockwasher, Brush Sc., 
#8 
Screw, 3rd Brush, Fill. 
Hd. #8-32x7/16 

Spring, Felt Wick 
Screw, Rd. Hd. #8-32x3/8 
Lockwasher, #8 
Washer, Wick Spring 
Oiler 

Armature Assemb ly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-1176 
GAS-2175 

1 Oil Thrower 
1 ARMATURE 

GK-1741 
X-263 
X-404 
X-835 

1 Washer, l'hrust,D. E. 
1 Key, Woodruff, #8 
1 Pin, Cotter 
1 Nut, Arm. Shaft, D. E. 

Drive End Head .Assembly & Parts Used With 

GAS-1232B 1 
GAS-177 1 
GAS-232B 1 

BX-63 3 

X-3003 1 

Dist. Housing Mtg. 

GAG-58 1 
GE-45 1 
GT-121B 1 

GW-19 1 
SW-213 1 
BX-53 1 

BX-141 1 
12X-196 3 

X-382 1 
BX-900 3 

Head Assy. , Drive End 
Retainer, Bearing 
Head, Drive End 
Screw, Retainer, Flat 
Hd. #8-32x3/8 
BEARING, BALL, 
SHIELDED, S. A. E. #204 

& Parts Used With 

Clamp, Dist. Mtg. Housing 
Gear, Dist. Driver 
Housing, Dist. Mtg. 
Cover, Bearing, C. E. 
Rivet, Gear 
Screw, Dist. Housing 
Clamp, Rd. Hd. #8-32x5/8 
Nut, Clamp Sc. ,Hex. #8-32 
Lockwasher, Housing Screw, 
#10 
Cup, Grease, 1/8 Pipe 
Screw, Dist. Housing Mtg. , 
Fill. Hd. #10-32x7/8 

Miscellaneous Parts 

GAS-168 
GAS-1024JS 

TC-4329C 
12X-196 

BX-311 

X-714 

BX-794 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 REGULATOR, TWO CHARGE 
4 Lockwasher, Reg. Mtg. 

Screw, #10 
4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x3/8 
1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
1 Nut, Cover Band, Square 

#10-32 

NOTE: t BRUSH SET, SERVICE GAS-2012. 

UNIT APPLICATION 

GAS-4303 Wisconsin Eng. 

Printed in U. S. A. File in 

"NOTE: Where pan numbers are shown in parenthesi• 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4304 GENERATOR PARTS LIST GAS-4304 

(Issued 4 -20-55) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAS-20A 2 
GAS-2360 1 
GAS-44 1 
GAS-45 4 
GAS-121 1 
GAS-260A 1 

X-1423 1 
GAS-1005E 1 

GAS-1007B 1 
X-1423 1 

GAS-1008Q 1 
MN-21 2 
MZ-38A 2 

X-755 2 
12X-196 2 

Bolt, Thru 
Frame & Field Assembly 

Insulation, Field Connection 
Holder, Field Coil 
Bushing, Insulating 
Lead Assembly 

Terminal 
COIL ASSEMBLY, FIELD, 
COMPLETE 

Coil Assy., Field, Left 
Terminal 

Coil, Field, Right 
Pin, Dowel 
Screw, Pole Shoe 
Terminal 

Lockwasher, Thru Bolt, #10 

GAS-2218 
GAR-171 
GBM-21B 

X-260 
X-864 

1 

1 
1 
1 
1 

ARMATURE ASSEMBLY 
Snap Ring, D. E. 

Nut, Arm. Shaft, D. E. 
Key, Woodruff, #5 
Lockwasher, Shaft, D. E. 

Drive End Head Assembly & Parts Used With 

GAS-1217A 1 Head Assy., Drive End 
DA-39 1 Retainer, Felt 

Washer, Flat 
GAS-103 1 Retainer, Felt Washer, 

Cupped 
GAS-104 1 Retainer, Bearing 
GAS-217A 1 Head, D. E. 

GG-164 1 Washer, Felt 
8X-55 3 Screw, Brg. Retainer, 

Comm. End Head Assembly & Parts Used With #8-32x3/8 

GAS-2229S 1 
GAR-73 1 
GAR-98A 1 
GAS-51 2 

GAS-220 1 
GAS-221 1 
GAS-223 1 

GAS-1222 1 
GAS-1229 1 
GAS-224 1 

GAS-2021R 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1021R 1 

GEM-12t 2 
8X-122 1 

X-195 2 

8X-1496 1 

GAS-2219R 1 
GAS-15 1 
GAS-17 1 
GAS-1219R 1 

GEM-13t 1 
X-195 1 

8X-878 1 

8X-55 3 
X-195 5 

8X-888 4 

Head Assy., Comm. End 
Wick, Felt 
Cover, Felt, Wick 
Spring, Retaining, 3rd. 
Brush Plate 
Oil Guard 
Gasket, Oil Retaining 
Gasket, Cover 
Cover, Comm. End 
Head Assy,, Partial, C. E. 

BEARING, ABSORBENT 
BRONZE 

Plate Assy., Main Brush 
Lead Assy. , Ground 

Terminal 
Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd. #8-32xl/2 
Lockwasher, Brush Sc., 
#8 
Screw, Ins. Brush, Bdg, 
Hd. #8-32x7/16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Brush 
Washer, Skpf. #8 
Screw, Fill. Hd. 
#8-32x7/16 

Screw, Rd. Hd. #8-32x3/8 
Lockwasher, #8 
Screw, Fill. Hd. #8-32x5/16 

X-195 

X-441 

X-489 

GAS-168 
GAS-1024E 

TC-4327E 
12X-196 

8X-311 

X-714 

8X-794 

3 Lac kwasher, Retainer 
Screw, #8 

1 BEARING, BALL, 
SHIELDED, S. A. E. #203 

1 Oiler 

Miscellaneous Parts 

2 Spacer, Reg. Mtg. 
1 Band, Cover 
1 REGULATOR, TWO CHARGE 
4 Lockwasher, Mtg. Screw, #10 
4 Screw, Reg. Mtg. , Rd. Hd. 

#10-32x3/8 
1 Screw, Cover Band, Rd. Hd. 

#10-32xl 1/2 
1 Nut, Cover Band, Square 

#10-32 

t BRUSH SET, SERVICE GEM-2012S 

UNIT APPLICATION 

GAS-4304 Kohler Co. 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenth.,sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 




